
KOEHRING 
Bantam 

MODEL TK-450 
TELEKRANE 

Everything possible has been done in the design and construction of 
your Bantam equipment to give dependable service and safe operation 
of the machine. To obtain best reliability, replace all parts with only 
genuine Bantam duplicates, obtained through your authorized Bantam 
distributor. When replacing wire rope, use only the types and sizes 
recommended in this manual. Lubricate the machine only as directed 
on the" Lubrication Chart" and within the frequencies ~ecified. 

SERIAL NO. 

Printed In U. S. A. 
Catalog No. 450-62 https://tractormanualz.com/



GENERAL INDEX 

I SECTION A BASIC MACHINE, MODEL T-450 

I SECTION 0 TELEKRANE ATTACHMENT & ACCESSORIES 

https://tractormanualz.com/



SECTION A 

INDEX 

TO 

GROUPS 

1 THRU 12 

BASIC MACHINE 

T-4S0 

SECTION -A 

MAIN FRAME, GUARDS, COUNTER­
WEIGHT, FUEL TANK, SEATS 

ENGINE, ENGINE CONTROLS, ELECTRICAL, 
GEAR REDUC TION UNIT 

CHAIN CASE 

SWING SHAFT, SWING CLUTCH CONTROLS, 
HOUSE BRAKE 

VERTICAL SWING SHAFT 

TURNTABLE BASE, CONE ROLLERS 

BOOM SUPPORT 

CAB 

HYDRAULIC SYSTEM 

1 

2 
3 

6 
7 

8 

10 
11 
12 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T 50 TELEKRANE 
Date REV. 1 AUG. 1968 

TYPE A 

Ref. Part Part Quan. 
No. Number Number lReq'd. 

TYPE A TYPE B 
1 35446 1 
1 35621 1 

NO LONGER A35950 1 
AVAILABLSC 

2 USE A359 B35620 1 
3 1235-354 2 

~ 1235-369 2 
123~-367 2 

~ 10049 100 9 AR 
1205-133 1205-133 AR 

A15112 A35631 1 

Bg5628 ~ B15102 2 
1201-125 1 764 2 

9 1205-170 1205-160 2 
10 120~-40 18706 AR 
11 100 9 2 

A18530 A35632 

12 B15103 B35627 1 

A35633 

18529 ~~ 2 
1205-176 2 

15 1209-40 2 

16 35447 35447 2 
1217-188 '217-,88 2 

~~ 121~-1 121~-1 2 
120 -25 120 -25 2 

MAIN FRAME 
Group No.1 

Plge 1.1 

TYPE B 

Name and Description 

MAINFRAME, PRIOR TO SER. 1527 
MAINFRAME, BEGIN. wiSER. 1527 
COUNTERWEIGHT ASSEMBLY, 4000 LB., INCL. ITEMS 2 

THRU 6 COUNTERWEIGHT, 4000 LB. - ONLY 
MACHINE BOLT, 1 1/4 UNC X '~ LG., SQ. HD. 
MACHINE BOLT, 1 1/4 UNC X 1 LG., SQ. HO. 
MACHINE BOLT, 1 1/4 UNC X 6 LG., HEX HD. 
WASHER 
NUT, 1 1/4 UNC SELr-LOCKING 

COUNTERWEIGHT ASSEMBLY, 1000 LB., INCLUDES 
ITEMS 7 THRU 11 - TO MAKE 5000 LBS. 

COUNTERWEIGHT, 500 LB. - ONLY 
BOLT 
NUT 
WASHER 
WASHER 

COUNTERWEIGHT ASSEMBLY, 500 LB.(LH ONLY) INCLUO S 
ITEMS 13 THRU 15 IF APPLICABLE - TO MAKE 5500 LBS. 

COUNTERWEIGHT, 500 LB. - ONLY 

COUNTERWEIGHT ASSEMBLY, 1000 LB. - INCLUDES TWO 
B35627 COUNTERWEIGHTS TO MAKE 6000 LBS. 

BOLT 
NUT 
WASHER 

PIN, BOOM CYLINDER 
SELF-ALIGNING BUSHING, FOR ABOVE PIN 
GREASE FITTING 
NUT, ELASTIC STOP 

WHF.N ORDF.RTNG. SPF.r.TFY RAN'T'AM SF.R.TAL NITMRF.R. PAR.'T' NlJMRF.R AND NAME OF PART REQUIRED 

""'''.'''-' 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T -450, c-450, TELEKRANE 
Date REV. 1 AUG. 1968 

2 

3 

Ref. Part Part Quan. 
No. Number Number Req'd. 

1 

2 

3 

4 

5 
5 

6 

7 

GM, AC, CUMMINS 
CHRYSLER 

A35221 

35617 

35618 

1202-18 
1205-21 

1219-279 

1245-40 
1245-73 

1233-5 

35222 

39857 

24439 

35618 

1202-18 
1205-21 

1219-279 

1245-73 

1233-5 

35222 

8 1210-26 1210-26 

9 1205-58 1205-58 

1 

1 

2 

2 
2 

1 

1 
1 

5 

1 

4 

4 

!-

I 

Q 4. 

fUEL TANK 

-6 .. -- '. 

Name and Description 

Group No. 1 
Page 1.2 

fUEL TANK KIT, INCLUDES STEWART-WARNER GAUGE 
AND SENDER - FOR TANK REPLACEMENT ON MACHINE 
EQUIPPED WITH A.C. GAUGES 

fUEL TANK W/STRAPS AND FASTENERS, FOR MACHINES 
W /S-W GAUGE;S 

fUEL TANK ONLY, FOR MACHINES w/S-W GAUGES 

STRAP WITH WEBBING 

STOVE BOLT, 1/4 UNC X 4 LG. 
NUT, 1{4 UNC SELF-LOCKING 

DRAIN PLUG, 3/8 NPT STD. 

SENDER W/GASKET - FOR A.C. GAUGE ONLY 
SENDER W/GASKET - FOR STEWART-WARNER GAUGE ONL 

MACHINE SCREW, #8-32 X 3/8 LG., RD SL HEAD 

fILLER CAP 

LOCKWASHER, 1/2 MED. 

NUT, 1/2 UNC 

WHEN ORDERING. SPECIFY BA.1\l'TAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

~del T-450, C-450, TELEKRANE 
Date REV. 1 MAY 1967 SEAT 

Group No. 1 
Page 1.3 

13---11 

6---. 

'"'--5 

A B 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

"A" If BIf 
A15915 A4725 OPT SEAT ASSEMBLY, COMPLETE AS SHOWN 

1 A2581 A2581 1 SEAT STAND BASE 

2 1200-101 1200-101 2 CAPSCREW, 1/2 UNf X 1 1/2 LG. 

3 1210 .. 26 1210-26 2 lOCKWASHER, 1/2 MED. 

4 1205-59 1205-59 2 NUT, 1/2 UNf 

5 1207-81 1207-81 1 COTTER PIN, 1/2 X 3 1/2 LG. 

6 A13489 1 SEAT ASSEMBLY, INCLUDES ITEMS 6 THRU 9,13 THRU ~5 

6 15916 A4724 1 SEAT, ONLY, INCLUDES ITEMS 13 & 14 

7 15912 1222-10 1 SEAT HINGE PIN 

8 1207-11 1207-11 2 COTTER PIN, 1/8 X 3/4 LG. 

9 15914 A4726 1 SEAT POST 

10 A8347 OPT BAR SPRING SEAT BACK REST, INCLUDES ITEMS 11 & "2 

11 4727 1 BAR SPRING, BACK REST 

12 4728 1 BACK REST 

13 13492 1 BACK, SEAT 

14 13491 1 CUSHION 

15 15913 1 BRACKET, ADJUSTABLE SEAT 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Model 

Date 

:::."nll:,LU DaN I ani Unf'l:::'IUN, ""averIY, lovva 

T-450, C-450, TELEKRANE 
REV. 1 FEB. 1969 ENGINE, GM 4-53 & 3-71 DIESELS 

49 

60---.&1 

Group No. 

Page 

1,2 

2 
2.1 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



Bantam - Division of Koehring Company - Waverly, Iowa 

Model T - 450, C-4 50, TK- 450 
Date Rev. 1 Aug. 1979 
Ref. 
No. 

2 
2 

3 

4 

5 

6 

Part 
Number 

GM 4-53 
A35213 

A35214 
32167 
1210-23 

A35218 

1203-99 
1210-20 

1217-183 

A35055 

35216 

1200-149 
1205-91 

1200-312 
1205-79 

7 35242 
35244 
1207-2 

8 35236 
18397 
1207-2 

9 35243 
1232-3 
35207 
1210-20 
1205-36 

10 6808 
1207-31 

11 A35575 
41819 
41820 

Part Quan. 
Number Req'd. 

GM 3-71 
A39924 1 
39893 1 

A35214 1 
32167 12 
1210-23 12 

1 
A39876 1 
39877 1 
39878 1 

1203-99 8 
1210-20 8 

1217-75 1 

A35055 1 

F39926 1 

1200-149 6 
1205-91 6 

1200-149 2 
1205-91 2 

39940 

41820 

1 
1 
2 

2 
2 
2 

35577 F39941 
35224 -
12283-24 

ENGINE - GM Diesel 

Name and Description 

Group No. 2 
Page 2.2 

ENGINE - GM Detroit Diesel, Less Items Below 
FLYWHEEL, GM 3-71 .---""'F""'iL=TE~R:;:-S -------, 

26790 Fuel, Primary 
26789 Fuel, Secondary 

BELL HOUS I NG ASS' Y - See Page 2.9 L...:.l ..... 314,;....:.1..:..4 ~O.:....:.i 1---,, __ --' 

CAPSCREW - Bell Housing to Flywheel Housing 
LOCKWASHER, 7/16 med. 

CLUTCH ASS'Y - See Page 2.20 
CLUTCH ASS'Y 

COVER ASS'Y - For Above 
DRIVEN PLATE ASS'Y - For Above 

CAPSCREW - Clutch to Flywheel 
LOCKWASHER, 3/8 med. 

PILOT BEARING 

GEAR REDUCTION UNIT - See Page 2.21 

SKID 

CAPSCREW, 5/8 UNF x 2 19. 
~JT, 5/8 UNF Elastic w/Nylon Insert 

CAPSCREW 
NUT 

CLUTCH LEVER - See Page 2.33 
PIN, For Above 
COTTER PIN 

LINK 
PIN, For Above 
COTTER PIN 

BLOCK 
WOODRUFF KEY 
CAPSCREW, 3/8 UNC x 3 19. 
LOCKWASHER, 3/8 med. 
NUT, 3/8 UNC 

SPRING 
COTTER PIN 

RADIATOR & OIL COOLER - See Page 2.27A Also 
RADIATOR only (Replaces 25123) 

OIL COOLER on 1 y (Replaces 23987) 

FAN SHROUD 
RADIATOR CAP 
OVERFLOW EXTENSION HOSE 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART ~UMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450, C-450, TK-450 
Date Rev. 1 Aug. 1979 ENGINE - GM DIESEL 

Group No. 2 
Page 2.3 

Ref. Part Part Quan. Name' and Description 
No. Number Number Req'd. 

GM 4-53 GM 3-71 

11 39968 1 TOP TA~ Cap - Stolper #2302JOO8 

F"39865 2 STRAP 

12 4059 2 PAD 

1210-26 2 LOCKWASHER, 1/2 MED. 
1205-58 2 NUT, 1/2 UNC 

13 1244-104 1 HOSE, LOWER 
1222-119 2 CLAMP, FOR ABOVE 

14 1244-103 1 HOSE, UPPER 
1240-25 2 CLAMP, FOR ABOVE 

1244-134 2 HOSE, 1 3/4 IO - 2 IO, ENGINE TO RADIATOR 
1244-137 1 HOSE, 1 3/4 IO, RADIATOR TO TOP TANK 
.1222-11 9 2 CLAMP, 2 3/8 ID 
1240-25 4 CLAMP, 2 1/8 IO 

15 1219-384 1 DRAIN COCK 
F4106S 39958 1 DRAIN PAN 

16 35233 39847 1 BRACE 

1200-61 1200-61 4 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
1210-20 1210-20 4 LOCKWASHER, 3/8 MED. 
1205-36 1205-36 4 NUT, 3/8 UNC 

17 32093 F39961 1 BATTERY SUPPORT BRACKET 

39846 2 BRACE, FOR ABOVE 

1200-59 2 CAPSCREW, 3/8 UNC X 1 LG. 
1200-57 1200-57 AR CAPSCREW, 3/8 UNC X 3/4 LG. 
1210-20 1210-20 4 LOCKWASHER, 3/8 MEo. 

18 1200-100 1200-102 AR CAPSCREW 
1200-104 4 CAPSCREW, 1/2 UNC X 2 LG. 
1210-26 1210-26 8 LOCKWASHER, 1/2 MED. 

19 32094 39845 1 PAD, LEFT SIDE ONLY 

20 32089 32089 2 BATTERY HOLD DOWN BOLT 

21 18288 F39943 1 TIE ~N BRACKET 

1210-17 1210-17 2 LOCKWASHER, 5/16 MED. 
1205-25 1205-25 2 NUT, 5/16 UNC 

22 1223-534 1223-534 1 BATTERY CABLE (Replaces 1223-263) 

1223-147 1 BATTERY CABLE, STARTER GROUND 

23 1223-339 1223-339 1 BATTERY CABLE, GROUND (Replaces 1223-279) 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

-

... =, https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOllVa 

Group No. Model 

Date 
T-450, C-450, TELEKRANE 
REV. 1 fEBRUARY 1969 ENGINE - GM DIESEL Page 

Ref. Part 
No. Number 

GM 4-53 

1200-59 
1210-20 
1205-36 

24 1560B 

120B-1 
1207-11 

25 15609 

1209-1 
1207-1 

26 1222-122 

1210-14 
1205-,4 
1205-26 

27 35723 
35721+ 

2B 5699 

1206-27 

29 2929 

1210-B 
1205-5 

30 15552 

1200-57 
1205-36 

31 1240-43 

32 

§~ 
35 

1200-2 
1205-14 

35739 

1200-29 
1210-17 

35254 

36 1244.121 

Part Quan. 
Number Req'd. 

GM 3-7' 
1200-59 1 
1210-20 1 
1205-36 2 

1 

1 
1 

1 

1 
1 

1 

1 
1 
2 

1 
1 

3 

3 

2 

4 
4 

1 

1 
1 

2 

2 
2 

1243-30 1 

1200-61 4 
1210-20 4 

1239-B 1 

1 

Name and Description 

CAPSCREW, 3/B UNC X 1 L •• , fOR BATTERY CABLE 
LOCKWASHER, 3/B MED. 
NUT, 3/B UNC 

BELLCRANK 

MACHINERY BUSHING 
COTTER PIN, l/B X 3/4 LG. 

SEE PAGES 2.1B AND 2.19 FOR HAND AND FOOT 
THROTTLE CONTROLS 

ROD 

PLAINWASHER, 3/16 
COTTER PIN, 1716 X 1/2 LG. 

BALL END 

LOCKWASHER, 1/4 MED. 
NUT, 1/4 UNf 
NUT, 5/16 UNF 

BRACKET, SINGLE CABLE 
BRACKET, DUAL CABLE· FOR FOOT ACCELERATOR 

STOP 

SETSCREW, #10 UNC X 3/4 LG., SOCKET CUP PT. 

!tUft BOLT 

LOCKWASHER, #10 MED. 
NUT, #10 UNC 

CABLE, EMERGENCY STOP 

CAPSCREW, 3/B UNC X 3/4 LG. 
NUT, 3/B UNC 

CLIP, CABLE 

CAPSCREW, 1/4 UNf X 3/4 LG. 
NUT, 1/4 UNF 

AIR INLET TUBE ADAPTER 

CAPSCREW, FOR ABOVE 
LOCKWASHER 

GASKET 

RUBBER HUMP HOSE 

2 
2.4 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, c-450, TK-450 
Date Rrv. 1 AUG. 1972 ENGINE - GM DIESEL 

Group No. 2 
Page 2.5 

Ref. Part 
No. Number 

37 

38 
39 
40 

GM 4-53 
1243-24 
1243-35 
23622 
23623 
23624 . 
23625 
1243-21 

1240-48 

1243-25 

1200-59 
1210-20 
1205-36 

44 1223-16 

45 
46 

1219-93 

47 1200-34 
1210-17 
120,-26 

Ref. Part 
No. Number 

PR I ORgTO 
SER. 257 

48 18409 

49 15563 
50 35223 
504 
500 
50C 

35225 

51 

52 

53 A27231 

54 35256 
55 15557 

57 

581 

Part Quan. Name and Description 
Number Req'd. 

GM 3-71 
1243-24 
1243-35 
23622 
23623 
23624 
23625 
1243-21 

1240-48 

1243-25 
f39947 
1200-59 
1210-20 
1205-36 

1223-16 
1219-93 

1200-34 
1210-17 
120,-26 

Part 
Number 

1 
1 
1 
1 
1 
1 

2 

2 

1 

1 

4 
4 
4 

1 
2 

1 
1 

4 
4 
4 

AIR CLEANER 
ELEMENT, FOR ABOVE 
DUST CAP 
BAffLE ASSEMBLY 
CLAMP 
GASKET 
t.()UNTING BRACKET 

CLAMP 
STACK CAP 
TUBE 
CAPSCREW, 3/8 UNC X 1 LG. 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

PRESSURE SWITCH 
COUPLING, FOR ABOVE AND OIL SENDER 
OIL PRESSURE SENDER ) 
TEMPERATURE GAUGE SENDER)- SEE PAGE 2.7 

CAPSCREW, 5/16 UNf X 1 1/4 LG. 
LOCKWASHER, 5/16 MED. 
NUT. ,/16 UNf 

Part . Quan. 
Number Req'd Name and Description 

SERA-lZ57 BEGINA ~l TO fF (j3 SER. ff733 SEE ITEMS 
69 THRU 75 
fOR GM 3-71 

18409 18409 
1256-20 1256-22 

357~ 
350 'v 
35225 

35382 
1205-14 

35381 

A27231 

1240-66 

F35894 
35225 

F37518 
1205-14 

F36782 

A27231 

35864 
1240-8 
15558 
1256-29 
1256-23 
1222-185 
1240-67 

4 
1 

1 
1 
1 
1 
1 

1 
2 

1 

4 

1 

1 
1 

1 

1 , 
2 

STUD 
EXHAUST MUfFLER 
EXHAUST PIPE 
EXHAUST PIPE, TELEKRANE 
EXHAUST PIPE, T & C-450 
EXHAUST PIPE 
GASKET, rOR ABOVE PIPES 

STRAP 
NUT, 1/4 UNF, rOR ABOVE 

CRADLE 

MOUNT KIT - REPLAcrs 1221-34, 1219-1"' 

SUPPORT 
CLAMP 
SPACER, rOR ABOVE 
EXHAUST PIPE 
PIPE 
RAIN CAP, rOR ABOVE PIPE 
CLAMP 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, c-450, TK-450 
Date REV. 1 AUG. 1972 ENGINE - GM DIESEL. 

Group No. 

Plge 

Ref. Part Part QUln. Name and Description 
No. Number Number Req'd. 

GM 4-53 GM 3-71 

59 18715 18715 1 STARTING AID KIT 

1291-5 1291-5 1 CONTROL CABLE, FOR ABOVE 

1200-1 1200-1 4 CAPSCREW, 1/4 UNC X 3/4 La. 
1210-14 1210-14 4 LOCKWASHER, 1/4 MED. 
1205-13 1205-13 4 NUT, 1/4 UNC 

60 f41 065 39958 1 OIL DRAIN PAN 

61 1 OIL COOLER AND fILTER CIRCUIT - SEE HYDRAULIC 
SYSTEM, SECTION 12 

62 1219-29 1 ELBOW 

63 1219-181 1 fUEL CHECK VALVE 

64 1219-540 1 HOSE, FUEL SUPPLY 

1219-175 1219-175 AR ELBOW, ABOVE HOSE TO TANK 

65 1219-539 1 HOSE, FUEL RETURN 

1219-163 1 EL8()ol, ABOVE HOSE TO TANK 

66 1240-~8 1 CLAMP, ~~~6 1240- 0 1 CLAMP, 

12306-92 4 HOSE 

1219-835 1 fITTING, 5/8 
1219-519 3 fITTING, 3/8 

67 1256-22 1 EXHAUST MUffLER 

68 f36782 1 CRADLE 

69 1221-34 2 RUBBER MOUNT 

70 f39964 1 EXHAUST PIPE 

71 18409 4 STUD 
1210-20 4 LOCKWASHER, 3/8 MED. 
1205-170 4 NUT, 3/8 UNC BRASS 

72 f36785 1 STRAP 

73 1240-8 1 CLAMP, 3" ID 

74 1240-67 2 CLAMP, 3-1/2" ID 

75 1256-2~ 1 PIPE, 90° 
1222-1 5 1 RAIN CAP 

2 
2.6 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T-450, C-450, TELEKRANE 
D~. REV. 1 AUG. 1968 ENGINE,GM 4-53 DIESEL 

Group No. 2 
Page 2.7 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 
7 

8 
8 

9 
9 

10 
10 

Part 

1,2 

3,4 

Number 

35390 

1286-24 
15542 

1240-10 

1211-7 

10911 

1223-338 

1245-1g 
1245-6 

1245-24 
1245-71 

1245-~6 
1245- 1 

1245-27 
1245-72 

5 

I 
o • 0 

"FUEL GAUGE SENDER 

16 

Quan. 
Req'd. 

1 

1 
1 

1 

1 

1 

1 

1 
1 

1 
1 

1 
1 

1 
1 

OIL GAUGE SENDER 

~ 
RED __ BL=UE=:::::~l=:======:::::::= 

15-

GENERATOR 

WIRE 

LOOM 

TEMPERATURE 
SENOER 

HARNESS 

BRACKET, HARNESS 

JIFFY CLIP 

SELF-TAPPING SCREW 

INSTRUMENT PANEL 

START ER SW IT CH 

AMMETER - A.C. 

Name and Description 

AMMETER - STEWART-WARNER 

OIL PRESSURE GAUGE - A.C. 
OIL PRESSURE GAUGE - STEWART-WARNER 

TEMPERATURE GAUGE - A.C. 
TEMPERATURE GAUGE - STEWART-WARNER 

FUEL GAUGE - A.C. 
FUEL GAUGE - STEWART-WARNER 

10 9 8 7 

•••• 0 • 
FUEL TEMP OIL AMPS STARTER 

BATTERY 
TERMINALS 

17, 18 

NOTE: STEWART-WARNER 
GAUGES MUST BE USED 
WITH S-W SENDERS: 
LIKEWISE WITH A.C. 
GAUGES & SENDERS. 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T-450, C-450, TElE'KRANE Group No.2 
Date REV. 1 AUG. 1968 ENGINE, GM 4-53 DIESEL Page 2.8 

Ref. Part Quan. Name and Description No. Number Req'd. 

11 10324 2 WIRE UNIT 

12 10323 1 WIRE UNIT 

13 1223-16 1 PRESSURE SWITCH 

14 1245-14 1 SENDER, OIL PRESSURE - A.C. 
1245-38 1 SENDER, OIL PRESSURE - STEWART~ARNER 

15 1245-25 1 SENDER, TEMPERATURE - A.C. 
1245-69 1 SENDER, TEMPERATURE - STEWART-WARNER 

16 1245-40 1 SENDER, FUEL GAUGE W/GASKET - A.C. 
1245-73 1 SENDER, FUEL GAUGE W/GASKET - STEWART-WARNER 

17 1245-59 1 HOUR METER 

18 35372 1 BRACKET, HOUR METER 

1221-27 1 MOUNTING RUBBER, FOR ABOVE 

1223-6 1 TERMINAL 
1223-7 1 TERMINAL 

19 15539 1 WIRE UNIT, GROUND 

20 35389 1 WIRE UNIT, GROUND 

21 1240-60 1 HOSE CLAMP 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQCIHED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450~ c-450, T -450 TELEKRANE 
Date REV. 1 JUNE 1970 BELL HOUSING 

Group No. 2 
Page 2.9 

Ref. 
No. 

Part Quan. 
Number Req'd 

A35214 

1 22180 

2 35206 

3 22182 

4 22183 

5 22184 

6 22185 

7 22186 

8 22187 

9 1213-1 

10 22188 

11 22189 

12 22190 

13 22191 

1 

1 

1 

1 

2 

2 

2 

2 

3 

2 

2 

1 

1 

Name and Description 

BELL HOUSING ASSEMBLY, INCLUDES ITEMS 1 THRU 13. SEE 
PAGE 2.20 rOR CLUTCH BREAKDOWN. FOR GM 4-53, AC-2900, 
AND CUMMINS ENGINES. 

BELL HOUSING, MATED TO GEAR CASE w/DowEL 135363 

SHAFT 

COVER, ACCESS 

SCREW AND LOCKWASHER SET 

WASHER KEY 

LOCKWASHER 

BOLT 

YOKE 

GREASE FITTING, 1/8 NPT 

PULL BACK SPR I NG 

PAD, CLUTCH YOKE 

SLEEVE 

BEARING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10lNa 

Model T-450, C-450, TELEKRANE 
Date REV. 1 AUG. 1968 

I 

ENGINE, CHRYSLER 

THE CHRYSLER HB-318 AND LH-J18 ENGINES ARE STANDARD 
CHRYSLER PRODUCTION ENGINES. 

FOR HB-318 ENGINES, USE BASE PARTS LIST 81-790-0238 
AND PARTS SUPPLEMENT FOR HB-318-377 ENGINE. 

FOR LH-318 ENGINES, USE BASE PARTS LIST 81-790-0364 
AND PARTS SUPPLEMENT FOR LH-318-537 ENGINE. 

REFER TO ANY AUTHORIZED CHRYSLER PARTS SUPPLIER IN 
YOUR LOCAL AREA FOR PARTS AND SERVICE. 

Group No.2 

Page 2.10 

____ -16 

19 18 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, C-450, TK-450 
Oat. REV. 1 JUNE 1971 ENGINE, CHRYSLER 

Group No. 2 
Page 2.11 

Ref. Part Quan. 
No. Number Req'd 

1 35191 1 

1 A35961 1 

2 

3 20749 

4 20750 

1205-37 
1210-20 

1 

1 

1 

2 
2 

5 A35040 1 

6 35197 1 

7 1200-149 2 

8 1200-153 4 

9 

10 

1205-91 
2397 

e35575 
.. 1819 
41820 
1200-29 
1210-26 

35577d~ 
1205-~ 
1210-26 

35224 

6 
4 

1 
1 
1 
6 
6 
1 
2 
2 

1 

11 4059 2 

12 1219-384 1 

13 1244-105 1 

14 1244-106 1 

15 1240-2 4 

16 35233 2 

1200-61 
1210-20 
1205-36 

4 
4 
4 

Name and Description 

ENGINE ONLY, CHRYSLER HB-318 

ENGINE ONLY, CHRYSLER LH-318 

CLUTCH HOUSING & THROWOUT BEARING, SEE CHRYSLER PARTS LIS 

fRONT MOUNT, ENGINE 

INSULATOR, FRONT 

NUT, 3/8 UNf 
LOCKWASHER, 3/8 NED. 

GEAR REDUCTION UNIT, SEE PAQE 2.21 FOR PARTS BREAKDOWN 

SKID 

CAPSCREW, 5/8 UNf X 2 LG. 

CAPSCREW, 5/8 UNf X 2 1/2 LG. 

NUT, 5/8 UNf ELASTIC 
WASHER 

RADIATOR & OIL COOLER 
RADIATOR ONLY 
OIL COOLER ONLY 
CAPSCREW, 5/16 UNC X 3/4 LG. 
LOCKWASHER, 5/16 NED. 

RAD IATOR SHROUD 
NUT, 1/2 UNC 
LOCKWASHER, 1/2 NED. 

RADIATOR CAP 

PAD 

DRAIN COCK, 1/4 NPT 

UPPER HOSE, 1 3/4 10 

LOWER HOSE, 1 1/2 - 1 3/4 10 

CLAMP 

BRACE 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 NED. 
NUT, 3/8 UNC 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T Ji50, C-450, TK-450 . 
Date REV. 1 AUG. 1972 [toG I NE - CHRYSLER 

Ref. Pa-rt Quan. 
No. Number Req'd. 

17 r41065 1 

18 

19 

20 

21 

22 

23 

24 

25 

26 

21 

28 

1200-2 
1210-14 
1209-2 

15272 

32~9 
1210-17 
1205-25 

9478 

1219-14 

121 9-498 

1219-4 

121 9-43 

1245-14 
1245-38 

1223-16 
1219-55 
1219-~ 

1245-31 
1245-70 

35192 
35193 

1 
1 
1 

1 

2 
2 
2 

2 

1 

1 

1 

1 

1 
1 

1 
1 
1 

1 
1 

1 
1 

Name and Description 

DRAIN PAN (REPLACES 35232) 

CAPSCREW, 1/4 UNr X 3/4 LG. 
LOCKWASHER, 1/4 MED. 
PLAINWASHER, 1/4 REG. 

BRACKET, BATTERY HOLD DOWN 

HOLD DON N BOLT 
LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNC 

DRAIN COCK 

ELBOiJ 

HOSE 

STREET ELBOiJ 

BUSHING 

OIL PRESSURE SENDER, A.C. 
OIL PRESSURE SENDER, STEWART-WARNER 

PRESSURE SWITCH 
TEE 
STREET ELBOW 

TEMPERATURE SENDER, HB-318 
TEMPERATURE SENDER, LH-318 

EXHAUST PIPE, LH - HB-318 

Group No.2 
Page 2.12 

28 1256-33 
1256-32 

1 
1 

EXHAUST PIPE, RH - HB-318 lQ) 
EXHAUST PIPE, RH - lH-318 
EXHAUST PIPE, LH _ LH-318 ) SEE INSET-L--__ .......J 

28 

29 

30 

S3 

35850 

32043 

1203-29 
1210-23 
1205-172 

35194 

35849 

35195 

35864 
35865 
1240-34 

2 

2 

4 
4 
4 

2 

r 
2 

2 
2 ,. 

EXHAUST PIPE, BEG IN. wls ER. 11113 & 699, 7~0 

GASKET 

CAPSCREW, 7/16 UNF X 1 t /4 LG. 
LOCKWASHER, 7/16 MED. 
NUT, 7/16 UNr, BRASS 

EXHAUST EXTENSION 

EXHAUST EXTENSION, BEGIN. wISER. 11173 & 699, 740 

BRACKET, MurFLER 

BRACKET, MUFFLER, BEGIN. wIsER. 11113 & 699, 140 
"U" BOLT, FOR ABOVE BRACKET 

CLAMP, 2" ID 
WilEN OHDERINO, SPECIFY BANTAM SERIAL NUMBER, PART NUMBI'.R AND NAME OF PART REQVIHED 

https://tractormanualz.com/



Bantam - Division of Koehring Company " Waverly, Iowa 

Model T -450, C-450, TK-450 
Date REV.' AUG. 1972 ENGINE - CHRYSLER 

Ref. 
No. 

34 

35 

36 

37 

38 

39 

40 

41 

Part 
Number 

1256-7 

1240-20 

A27231 

1200-86 

1210-20 

1205-37 

1200-39 

1210-17 

J 

Quan. 
Req'd. 

2 

2 

4 

1 

1 

1 

1 

1 

1 

, 

Name and Description 

MUffLER 

CLAMP, 1 3/4" ID 

RUBBER MOUNT KIT - REPLACES 1219-111 

REFER TO CHRYSLER PARTS LISTS FOR ITEMS BELOW 

fUEL PUMP, W/GASKET 

fUEL fILTER ELEMENT, W/GASKET 

fILTER, AIR CLEANER 

ELEMENT, OIL FILTER, W/GASKET 

ALTERNATOR W/PULLEY 

CAPSCREW, 3/8 UNf X 4 1/4 LG., ALTERNATOR MOUNTING 

LOCKWASHER, 3/8 MED. 

NUT, 3/8 UNf 

1 ALTERNATOR PULLEY 

1 fAN BLADE 

4 

4 

CAPSCREW, 5/16 UNC X 2 LG., FAN BLADE MOUNTING 

LOCKWASHER, 5/16 MED. 

2 FAN BELT, MATCHED PAIR 

1 CLUTCH HOUSING 

1 THROWOUT BEARING 

1 SLEEVE 

Group No.2 
Page 2.13 

\VHEN ORDERIN(;, SPECIFY BANTAM SERiAL NlJMBER, PART Nl!MBER AND NAME OF PART REQl"IHEO 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

Bantam . Division of Koehring Company • Waverly, Iowa 

T-450, C-450, TK-450 
REV. 1 fEB. 1971 

fIGURE 1 
Part Part Quan. 

Number Number Req'd. 

fIGURE 1 fIGURE 2 
3522t5 35771 1 

f3B1 45 1 
1213-1 1213-1 1 

1222-122 1222-122 AR 

1230-8 1230-8 AR 

1205-18 1205-,8 AR 

35226 35226 1 

18293 35773 AR 

35774 AR 

1205-6 1205-6 AR 

18294 2234 AR 

1209-2 AR 

1207-2 1207-2 AR 

1207-1 AR 

35201 35763 1 

1222-163 1222-163 1 

35199 35772 1 

35466 1 

2929 2929 AR 

2938 2938 I 1210-8 1210-8 AR 
1205-5 1205-~ I 1240- 3 

Et«;INE, CHRYSLER 

fIGURE 2 
Name and Description 

BELLCRANK, GOVERNOR - HB-j'8 
BELLCRANK, GOVERNOR -. LH- 18 
GREASE fITTING, 1/8 NPT 

BALL END, 1/4 UNf 
-

KEPS, 1/4 UNf 

NUT, 1/4 UNf JAM 

LINK, GOVERNOR 

ADJUSTABLE YOKE 

SLIDING NUT, FOR ABOVE 

NUT, 110 UNf 

PIN 

PLAIH.oIASHER, 1/4 REG. 

COTTER PIN, 1/16 X 3/4 LG. 

COTTER PIN, 1/16 X 1/2 LG. 

ROD 

BALL Ef«> 

BRACKET 

SUPPORT 

ftU tI BOLT 

SPACER 
LOCKWASHER, 110 MED. 

NUT, 110 UNC 
CLIP, FOR REF. 15 

Group No. 

Page 

2 
2.14 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T-450, C-450, TELEKRANE 
Date REV. 1 AUG. 1968 ENGINE, CHRYSLER 

Group No.2 
Page 2.15 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

I-

, COL.OR CODE 

I ORANGE 
2 REO 
3 BL.ACK 
4 GREEN 
5 '(ELLOW 
6 WHITE 
1 BL.UE 

Part 
Number 

35202 

1240-17 

1211-7 

10911 

1223-338 

1223-2 

1245-1g 
1245-6 
1245-24 
1245-71 
1245-41 

1245-27 
1245-72 
10323 

Quan. 
Req'd. 

1 

4 

4 

1 

1 

1 

1 
1 
1 
1 
1 

1 
1 
2 

o 0 0 ~~~@ ® (Q) 

-FI FFF 
II 10 9 8 7 6 5 

WIRING HARNESS 

JIFFY CLIP 

SELF-TAPPING SCREW, 

INSTRUMENT PANEL 

STARTER SWITCH 

IGNITION SWITCH 

AMMETER - A.C. 

21 
I 

VOLTAGE 
REGULATOR 

Name and Description 

#14 X 1/2 LG. 

AMMETER - STEWART-WARNER 
OIL PRESSURE GAUGE - A.C. 
OIL PRESSURE GAUGE - STEWART-WARNER 
TEMPERATURE GAUGE 

FUEL GAUGE - A.C. 
FUEL GAUGE - STEWART-WARNER 
WIRE WITH TERMINALS 

ALTERNATOR 

FUEL GAGE SENDER 

NOTE: STEWART-WARNER 
GAUGES MUST BE USED 
WITH S-W SENDERS; 
LIKEWISE WITH A.C. 
GAUGES & SENDERS. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

SCHIELD BANTAM DIVISION, Waverly, IO\Na 

T-450, C-450, TELEKRANE 
REV. 1 AUG. 1968 ENGINE, CHRYSLER 

Part 
Number 

10321 

10324 

1223-16 

1245-14 
1245-38 
1245-59 

35372 

1221-27 

1203-44 
1209-4 

1245-31 
1245-70 
1245-40 
1245-73 
35203 

Quan. 
Req'd. 

1 

2 

1 

1 
1 
1 

1 

1 
1 

1 
1 
1 
1 
1 

1223-370 1 

Name and Description 

WIRE WITH TERMINALS 

WIRE WITH TERMINALS 

PRESSURE SWITCH 

SENDER, OIL PRESSURE, A.C. 
SENDER, OIL PRESSURE, STEWART-WARNER 
HOUR METER 

BRACKET, HOUR METER 

RUBBER MOUNT 

CAPSCREW, 3/8 UNC X 1/2 LG. 
PLAI~ASHER, 3/8 REG. 

SENDER, TEMPERATURE - CHRYSLER HB-318 
SENDER, TEMPERATURE - CHRYSLER LH-318 
SENDER, FUEL GAUGE, wI.GASKET, A.C. 
SENDER, FUEL GAUGE, W/GASKET, STEWART-WARNER 
WIRE WITH TERMINALS 

BATTERY CABLE 

22 1223-280 1 

23 35198 1 

BATTERY CABLE, GROUND 

BRACKET, VOLTAGE REGULATOR 

1211-16 
1209-1 

38146 

4 
4 

1 

SELF-TAPPING SCREW 
WASHER 

GUARD BRACKET, CUT-OUT RELAY 

Group No.2 

Page 2.16 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl'IHED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

NWdeI T-~50, c-450, TELEKRANE 
Date REV. 1 MAy 1967 ENGINE, CHRYSLER 

Ref. Part Quan. 
No. Number Req'd 

1 35234 1 

2 1200-311 1 

3 1210-23 

4 35235 

5 35239 

6 1207-22 

7 35236 

8 3119 

9 1207-4 

10 35238 

11 35237 

12 1209-4 

13 2228 

14 1205-39 

1 

1 

1 

1 

6 

7 

2 

1 

6 

1 

2 

14 

/ 
-----@ 

Name and Description 

BRACKET 

CAPSCREW, 7/16 UNC xl LG. 

LOCKWASHER, 7/16 MED. 

HANDLE, CLUTCH 

PIN 

COTTER PIN, 5/32 X 1 1/4 LG. 

LINK 

PIN 

COTTER PIN, 3/32 X 3/4 LG. 

PIN 

PIN 

PLAINWASHER, 3/8 REG. 

EYE BOLT 

NUT, 3/8 UNC 

Group No. 

Page 

2 
2.17 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER.. PART NUMBER .AND NAME OF PART REOUIRJi'D 

https://tractormanualz.com/



a"nll='LU _ ... 1 .... WI.I.IUN, waverlY, IUlNa 

Group No. Mode' T-~50, C-450, TELEKRANE 
Date REV. 1 fEB. 1969 GOVERNOR CONTROL Page 

Ref. 
No. 

1 
2 

~ 
~ 
~ 
9 

10 
11 
12 

13 
13 

13 

~~ 
15 
16 

~~ 
19 
20 
21 
22 

~~ 

24~ 23 

12-1~ 
11-6' 

Part Part 
Number Number 

PRIOR T§ 
SER~H12 0 BEG~;. ML SER. 12 0 
A13041 A13041 
1222-90 1222-90 
2928 2928 
10145 f 19748 
2927 2927 
120~-65 120~-65 
101 3 101 3 
1200-29 1200-29 
1205-32 1205-32 
2930 2591 
2931 2234 
1207-1 1207-2 

1205-18 
1222-4 
A24600 

A24602 

1291-25 
292$ 
293 

292$ 
293 

1210-7 1210-7 
1205-5 1205-5 
1240-9 
1210-16 
5699 
1206-27 
1222-102 

19757 
. f19758 

" iSS55 5 , 

Quan. Name and Description Req'd. 

1 CONTROL HANDLE & KNOB 
1 KNOB 
2 fRICTION DISC 
1 fRICTION PLATE 
1 LEAf SPRING 
1 NUT, 1/2 UNC SELF-LOCKING 
1 BRACKET 
2 CAPSCREWI. 5/16 UNC X 3/4 LG. 
2 NUT, 5/16 UNC SELF-LOCKING 
2 ADJUSTABLE YOKE 
2 PIN 
2 COTTER PIN 
2 JAM NUT 
1 CONTROL CABLE - NOT AVAILABLE - ORDER KIT BELO~ 
1 CONTROL CABLE KIT, INCLUDES 1291-25 CABLE, & 

ITEMS 10, 1" 12 - fOR GM 4-53 & A.C. 2900 
1 CONTROL CABLE KIT, INCLUDES 1291-25 CABLE, & 

ITEMS 10, 1" 12, 23, 24 - fOR CHRYSLER & CUt 
1 CONTROL CABLE 
2 "Uti BOLT 
2 SPACER 
4 LOCKWASHER, 610 LT. 
4 NUT, 610 UNC 
3 JIffY CLIP 
3 SELf-TAPPING SCREW, 3/16 X 1/2 LG. 
1 STOP 
1 SETSCREW, 610 UNC X 3/8 LG. 
1 CONTROL CABLE, CHOKE 
1 YOKE 
1 NUT 

2 
2.18 

MINS 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly,lowa 

Model TK-450 
Date REV. 1 JUNE 1911 

-, ... .,:. .---i D~~ Part .'GI. 
No. Number 

r : ;~~:"~O 
1 44549 
2 f44542 

1213-6 
3 35468 
• 

35469 4 

5 1201-14 
6 2591 
7 2234 
8 1207-2 
9 1205-14 

10 19922 
11 2235 
12 7758 

",. -- . ----. ij I~U')-o 

14 1222-4 
14 A24601 
14 A 24602 
14 
15 12929 
16 2938 
17 1210-7 
18 1205-5 
19 1240-49 
20 
21 
22 1227-116 
23 19921 
24 1200-30 

1210-1~ 
1205-2 

Part 
Number 

BEG~iiJ~ SER. Ii 0 
44549 
f44542 
1213...6 
35468 
35469 
1201-14 
2591 
2234 
1207-2 
1205-18 
19922 
2235 
2597 

- -
1205-lti 

1291-25 
2929 
2938 
1210-7 
1205-5 
1240-38 
19757 
f19758 
1227-116 
19921 
1200-30 
1210-1~ 
1205-2 

I 

Quan. 
Req'd. 

1 
1 
1 
1 
1 
1 
1 

1/3 
1/3 
1 
1 
1 
1 , 
1 
1 
1 
1 
1 

2 
2 
4 
4 
2 
2 
2 
1 
1 
2 
2 
2 

fOOT ACCELERATOR 

Name and Description 

PEDAL - REPLACES 40094 
BRACKET, ~OR ABOVE PEDAL 
GREASE fiTTING, ~Oft ABOVE 
BRACKET 
ARM 
COTTER PIN, 1/8 X 1/2 LG. 
ADJUSTABLE YOKE 
PIN 
COTTER PIN, 1/16 X 3/4 LG. 
NUT 
ROO - REPLACES 35467 ROD ~OR 40094 PEDAL 
SPRING 
ADJUSTABLE YOKE END 
NUT 
CABLE - NOT AVAILABLE - ORDER KIT BELOW 

Group No. 2 
Page 2.19 

~ 

I 
I 

CABLE KIT - fOR GM & AC DIESELS I INC~. 1291-25 CABLE, 
CABLE KIT - ~OR CHRYSLER, CUMMINS 259( YOKE, 19157 
CABLE YOKE AND NUT AS REQD 

"U" BOLT 
SPACER 
lOCKWASHER, #10 LT. 
NUT, 110 UNC 
CLAMP 
YOKE 
NUT 
ROLL PIN 
PIN, ~OR 44549 PEDAL 
CAPSCREW, 5/16 UNf X 3/4 LG. 
LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNf 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam ;, Division of Koehring Company - Waverly, Iowa 

Model T-450, C-450, TELEKIUNE . Group No. 2 
Page 2.20 Date REV. 1 JUNE 1970 CLUTCH - Gtv1 & AC DIESELS 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

8 

9 

10 

11 

Part Quan. 
Number Req'd. 

A35218 1 

22192 1 

221 93 1 

22 194 4 

221 95 4 

221 96 4 

22 197 4 

22198 4 

22 199 4 

22200 4 

22201 8 

22202 8 

22203 1 

22204 1 

22205 1 

I 
I 

,-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - --

I 
I 

" 8 ~ 
" '~~ 

// • Iii 
,----------,. -•• 

Name and Description 

CLUTCH ASSEMBLY, INCLUDES ITEMS 1 THRU 

COVER ASSEMBLY, INCLUDES ITEMS 2 THRU 9 

COVER & STRAP ASSEMBLY 

SCREW, STRAP 

FERRULE, STRAP 

ANTI-RATTLE SPRING 

EYE BOLT & NUT 

EYE BOLT PIN 

RELEASE LEVER STRUT 

RELEASE LEVER 

SPRING 

SPRING 

PRESSURE PLATE 

DRIVEN PLATE ASSEMBLY (rACING ATTACHED) 

FACING KIT, INCLUDES 2 P.IECES OF FACING 

11 

AND 60 RIVETS 

WHEN ORDERING, SPF.r.wv RANTA'M' ~F.R'A'. NTT'M'R .... R PART lIJ1TUR .... R AlIJn lIJAUIi' n .... PADT D1O'ATTTD"C'n 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T-450, c-450, TELEKRANE 
Date REV. 1 fES. 1970 

Ref. Part Part Quan. 
No. Number Number Req'd. 

GM, AC, CHRYSLER CUMMINS 
A35055 A~5040 

1 35045 35045 1 

2 12 19-112 1219-112 2 

3 1203-96 1203-96 4 

4 35038 35038 1 

1209-27 1209-27 4 

5 1213-30 12 13-30 1 

6 35047 35041 1 
6 35691 35689 1 

7 121 7-135 1217-135 1 

8 1220-46 1220-46 1 

9 1218-60 1218.60 1 

10 35048 35044 1 

11 1203-132 1203-132 6 
12 1210-17 1210-17 6 

13 35042 35042 3 
13 35692 35692 3 

1208-27 1208-27 3 
1204-27 1204-27 3 

14 35046 35046 AR 

15 1219-20 1219-20 4 

16 35037 35037 1 

GEAR REDUCTION UNIT 

/ 

Name and Description 

Group No.2 
Page 2.21 

GEAR REDUCTION UNIT, INCLUDES ITEMS 1 THRU 16 
GEAR CASE, MATED TO BELL HOUSING W/DOWEL 13536 
PIPE PLUG, 3/4 NPT STD. 
CAPSCREW, 9/16 UNC X 1 1/2 LG., NYLOK INSERT 

lOCKPLATE 

PLAINWASHER, COPPER 
BREATHER I SERIAL No. 
PINION, PRIOR To ••.••••••••••• 644 - AC , GM 
PINION, HELICAL, BEGIN. wi •••• 663 - CHRYSLER , 
BEARING 

SNAP RING 
SEAL 

RETAINER 
CAPSCREW, 5/16 UNC X 1 1/2 LG., NYLOK INSERT 

LOCKWASHER, 5/16 NED. SE~IAL No. 
GEAR, PRIOR To.............. 161111 - AC '- GM 
GEAR, HELICAL, BEGIN. wI.... 663 - CHRYSLER 
MACHINERY BUSHING, 1 1/4 10 X 1 7/8 OD X 14 GA. 
LOCKNUT, ELASTIC 
SHIM, GEAR CASE 
PIPE PLUG, 1 NPT STD. 

LOCKPLATE 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PARr REQUIRED 
https://tractormanualz.com/



Bantam - Division of Koehring Company - Waverly. Iowa 

~del T--50, C--50, TK-450 
Date REV. 1 MAY 1971 ENGINE - AC 2900 DIESEL 

46 

45 

49 

1+--+--48 

47 

Group No. 2 
Page 2.22 

... 

WHEN ORnF.R.TN'rw ~pF.rT~V RAMTAV C! .... 'OTAT 1\.TTn6D"C"D D~n~ "'"I •• 01O"D A1\.Tn 1\.T"ll.~ 1'\'" DADT Dt;'n.TTTDt;'n 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T-450, C-450, TK-450 
Date REV. 1 MAY 1971 ENGINE - AC 2900 DIESEL 

Group No. 2 
Page 2.23 

I 

Ref. 
No. 

Part Quan. 
Number Req'd 

1 

1 A'i5214 1 

32167 12 

1210-23 12 

2 A35218 1 

3 

4 
5 
5 

% 

1203-99 8 

1210-20 8 

1217-183 1 

A35055 

35571 

i~~~~28 
38569 
35572 

~~~§:t1 
1205-91 

1229-62 

1205-66 

1 

1 
2 
2 
2 
2 

2 
8 

10 

2 

2 

7 35242 

8 35244 1 

9 

1207-2 

35236 

18397 

1207-2 

2 

2 

2 

4 

10 35243 1 

11 

1232-3 

35207 
1210-20 
1205-36 

6808 

1 

1 
1 
1 

1 

Name and Description 

A-C 2900 DIESEL ENGINE, ONLY, LESS THE ITEMS LISTED BELOW 

BELL HOUSING ASSEMBLY, SEE PAGE 2.9 FOR PARTS BREAKDOWN 

CAPSCREW, BELL HOUSING TO FLYWHEEL HOUSING 

LOCKWASHER, 7/16 MED. 

CLUTCH ASSEMBLY, SEE PAGE 2.20 FOR PARTS BREAKDOWN 

CAPSCREW, CLUTCH TO FLYWHEEL 

LOCKWASHER, 3/8 MED. 

PILOT BEARING 

GEAR REDUCTION UNIT, SEE PAGE 2.21 FOR PARTS BREAKDOWN 

SKID 
MOUNT, BEGIN. wisER. #1348 
RUBBER MOUNT, FRONT, PRIOR TO SER. #1348 
WASHER, BEGIN. wiSER. #1348 
PLATE, PRIOR TO SER. #1348 

CAPSCREW, 5/8 UNF X 2 LG. H.T. 
CAPSCREW, 5/8 UHf X 2 1/2 LG. H.T. 
NUT, 5/8 UNF, ELASTIC w/NYLON INSERT 

CAPSCREW, 1/2 UNF X 3 LG. H.T. 

NUT, 1/2 UNF SELF-LOCKING 

CLUTCH LEVER 

PIN, FOR ABOVE LEVER 

COTTER PIN, 1/16 X 3/4 LG. 

LINK 

PIN, FOR ABOVE LINK 

COTTER PIN, 1/16 X 3/4 LG. 

BLOCK 

WOODRUFF KEY, FOR ABOVE BLOCK 

CAPSCR8N, 3/8 UNC X 3 LG. 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

SPRING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NA.<AE OF PART REQCmED 
https://tractormanualz.com/



,Bantam - Division of Koehring Company - Waverly, Iowa 

Model 

Date 
T 450, c-450, TK~50 
REV. 1 JUNE 1971 ENGINE - AC 2900 DIESEL 

Group No. 

Page 

Ref. 
No. 

12 

13 

Part Quan. 
Number Req'd 

~35575 
.. 1819 
41820 

3557~ 
3522 .. 

4059 

1 
1 
1 

1 
1 

2 

1210-26 2 
1204-23 2 

14 1244-136 1 

15 1244-132 1 

16 35579 1 

17 1244-133 1 

18 35578 1 

1240-25 4 

1319-384 1 

Name and Description 

RADIATOR & OIL COOLER 
RADIATOR ONLY (REPLACES 25123) 
OIL COOLER ONLY (REPLACES 23987) 

RADIATOR SHROUD 
RADIATOR CAP 
PAD 

LOCKWASHER, 1/2 MED. 
NUT, 1/2 UNF LOCK 

HOSE, ENGINE OUTLET 

HOSE 

TUBE 

HOSE 

TUBE 

CLAMP, FOR ABOVE 

DRAIN COCK, RADIATOR 

SEE PAGE 11.6 FDR 
SHROUDS. 
SEE PAGE 2.27A FOR 
SURGE TANK. 

19 1244-134 1 HOSE 

1244-135 1 

1222-119 4 

20 35580 

1200-61 
1210-20 
1205-36 

35581 

1200-35 
1210-17 
1205-25 

1240-2 

21 35573 

1 

4 
4 
4 

1 

1 
1 
1 

1 

1 

1200-102 8 
1210-26 8 

22 32089 

23 A18288-1 
1205-25 
1210-17 

2 

1 
2 
2 

SPRING INSERT, FOR ABOVE HOSE 

CLAMP, FOR ABOVE HOSE 

BRACE 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

BRACKET, LOWER TUBE, ITEM 18, TO SKID 

CAPS CREW , 5/1:6 UNC X 1 1/2 LG. 
LOCKWASHER, 5/16 MED. 
NUT, 5/16 UNC 

CLAMP 

BATTERY SUPPORT BRACKET 

CAPSCREW, 1/2 UNC X 1 3/4 LG., FOR ABOVE BRACKET 
LOCKWASHER, 1/2 MED. 

BATTERY HOLD DOWN BOLT 

TIE DarlN BRACKET 
NUT, 5116 UNC 
LOCKWASHER, 5/16 NED. 

2 
2.24 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIHED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, c-450, TK-450 
Date REV. 1 MAY 1971 E~INE - AC 2900 DIESEL 

Group No. 2 
Page 2.25 

Ref. Part Quan. 
No. Number Req'd 

24 1223-263 1 
1223-279 1 

25 1223-410 1 
1209-33 2 

26 35574 1 

1240-43 1 

1233-5 1 
1200-315 1 
1210-20 1 

27 18438 

2929 
2938 
1210-8 
1205-5 

28 1244-139 

29 1240-13 

30 35585 

31 1244-138 

32 1240.1Ja 

33 1243-24 

1243-35 
23622 
23623 
23624 
23625 

34 1243-21 

35 1243-25 

36 1200-59 
1210-20 
1205-36 

1 

1 
1 
2 
2 

1 

3 

1 

1 

1 

1 

1 
1 
1 
1 
1 

2 

1 

4 
4 
4 

37 1223-16 1 

38 1219-4 1 

39 1219-116 1 

40 

41 

1 

1 

Name and Description 

BATTERY CABLE 
BATTERY CABLE, GROUND 

BATTERY CABLE, STARTER SOLENOID TO AIR HEATER SOLENOID 
WASHER, FOR ABOVE 

THROTTLE BRACKET 

CLIP, CHOKE WIRE TO ABOVE 

MACHINE SCREW #8 X 3/8 LG. 
CAPSCREW, 3/8 UNC X 5/8 LG. 
LOCKWASHER, 3/8 MED. 

STOP 

"Un BOLT 
SPACER 
lOCKWASHER, #10 
NUT, #10 UNC 

HOSE 

CLAMP 

TUBE 

HOSE 

CLAMP 

AIR CLEANER 

ELEMENT, FOR ABOVE 
DUST CAP 
BAfflE 
CLAMP 
GASKET 

MOUNTING BRACKET 

STACK CAP 

CAPSCREW, 3/8 UNC X 1 LG. 
LOCKWASHER, 3/8 MED. 
NUT, 3/a UNC 

PRESSURE SWITCH 

ELBOW, 90· STREET 

BUSHING 

OIL PRESSURE GAUGE SENDER ) 
) - SEE PAGE 2.27 

TEMPERATURE GAUGE SENDER ) 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T-~50, C-~50, TK-~50 
Date REV. 1 MAy 1971 ENGINE - AC 2900 DIESEL 

Ref. Part Quan. Name and Description No. Number Req'd 

~2 OIL COOLER CIRCUIT - SEE PAGES 2.27A AND 
~3 1219-176 1 HOSE, FUEL SUPPLY 

1219-175 2 ELBOW, ABOVE HOSE TO TANK 
1219-~25 1 BUSHING, FOR ABOVE ELBOW 

~4 1219-177 1 HOSE, FUEL RETURN 
1219-163 1 ELBOW, ABOVE HOSE TO TANK 
1219-181 1 CHECK VALVE 

45 35626 1 EXHAUST PIPE 
~6 1222-185 1 RAINCAP 

47 1200-61 4 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
1205-43 4 NUT, 3/8 UNC SELF-LOCKING 

~8 r38565 1 SUPPORT - BEGIN. wISER. 11348 
49 1240-8 2 CLAMP 

50 r41553 1 OIL DRAIN PAN 
A41818 1 DRAIN t«>SE 
1203-65 1 CAPSCREW, 1/4 UNC X 1/2 LG., DRAIN PAN 

7 
o 

o I-II 
~-IO 

1 35709 1 ROD 
2 1209-2 2 MACHINERY BUSHING 

~ 1207-2 2 COTTER PIN 
A35708- 1 1 LEVER ASSEMBLY 

g 223~ 1 SPRING 
379 2 1 PLATE 

~ A35707-1 1 ARM 
1227-116 1 ROLL PIN, 1/8 X 1 LG. 

9 120~-4 AR PLAINWASHER, 3/8 REG. 
10 223 1 PIN 
11 1207-2 1 COTTER PIN 
12 19757 1 YOKE 

~~ F19758 1 NUT 
2929 1 "u" BOLT 
1210-7 2 LOCKWASHER 
120g-5 2 NUT 

1.5 293 1 SPACER 
16 A35706- 1 1 MOUNT 
17 CABLE - SEE PAGES 2.18 & 2.19 

12.9A 

Group No. 2 
Page 2.26 

WHEN ORDERING, SPECIF'Y BANTAM SERIAL NUMBER, PART NUMBER ANn NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450, c-450, TELEKRANE 
Date REV. 1 AUG. 1968 ENGINE, A-C 2900 DIESEL 

Group No.2 
Page 2.27 

2 
I 7 6 5 f 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 35~87 1 WIRE HARNESS 
12 6-24 1 LOOM, FOR ABOVE 
15542 1 BRACKET, HARNESS 

2 10911 1 INSTRUMENT PANEL 

~ 1223-338 2 PUSH-BUTTON SWITCH 
1245-1g 1 AMMETER - A.C. NOTE: STEWART-WARNER 
1245-6 1 AMMETER - STEWART-WARNER GAUGES MUST BE USED 

5 1245-24 1 OIL PRESSURE GAUGE - A.C. WITH S-W SENDERS; 
1245-71 1 OIL PRESSURE GAUGE - STEWART-WARNER LIKEWISE FOR A.C. 

6 1245-~6 1 TEMPERATURE GAUGE - A.C. GAUGES & SENDERS. 
1245- 1 1 TEMPERATURE GAUGE - STEWART-WARNER 

7 1245-27 1 FUEL GAUGE - A.C. 
1245-72 1 FUEL GAUGE - STEWART-WARNER 

8 10324 2 WIRE UNIT 
9 10~2g 1 WIRE UNIT 

10 18 7 1 WIRE UNIT 
11 1223-16 1 PRESSURE SWITCH 
12 1245-14 1 OIL PRESSURE SENDER - A.C. 

1245-38 1 OIL PRESSURE SENDER - S-W 
13 1245-25 1 TEMPERATURE SENDER - A.C. 

1245-69 1 TEMPERATURE SENDER - S-W 
14 1245-40 1 FUEL GAUGE SENDER W/GASKET - A.C. 

1245-73 1 FUEL GAUGE SENDER W/GASKET - S-W 
15 1245-59 1 HOUR METER 
Hi 35372 1 BRACKET, HOUR METER 

1221-27 1 RUBBER MOUNTING, HOUR METER 
17 35588 1 WIRE UNIT https://tractormanualz.com/



Bantam . Division' of Koehring Company • Waverly. Iowa 

Model T -45,0, C-450, TK-450 
Date Rev. 1 Aug. 1979 COOLING SYSTEM - AC & GM 

Group No. 2 
Page 2. 27A 

Ref. 
No. 

I 

2 

3 

4. 

5 

6 

7 

8 

9 

Part Quan. 
Number Req'd 

19902 1 

19904 I 
1211-3 22 

41768 2 

19903 I 

A35382-1 2 

1210-17 4 
1205-25 4 

19901 2 

19900 2 

12283-60 1 

AC-2900: 
GM 4-53: 

20 21 

Begin. WISer. #1713 
Begin. WISer. #1763 

19 

Name and Description 

RADIATOR & OIL COOLER 

SHROUD 
SELF-TAPPING SCREW 

BRACE 

SURGE TANK 

STRAP (Repl.aces F41749) 

LOCKWASHER 
NUT 

STRIP 

SPACER 

HOSE 

Early Baffles 
Shown Page 11.6 

WHF.N ORDERING. SPECIFY BANTAM SERIAL N1TMBF.R. PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



l:Iant:arn • Division of Koehring Company • Waverly. Iowa 

Model T··450, C-450, TK-450 
Date Rev. 1 Aug. 1979 COOLING SYSTEM - AC & GM 

Ref. Part Quan. Name and Description No. Number Req'd 

10 AJ9899 1 HOSE ASSEMBLY 

1 1 A19898 1 HOSE ASSEMBLY 

12 1223-44 1 GROMMET 

13 1221-47 1 EXPANDER PLUG 

14 A41771 1 HOSE ASSEMBLY 

15 1219-582 2 ADAPTER 

16 A41770 1 HOSE ASSEMBLY 

17 1219-387 2 ADAPTER 

18 1219-588 1 ELBOW 

19 41763 1 PLATE, AC 
41754 1 PLATE, GM 

20 41764 1 PLATE, AC 
41755 1 PLATE, GM 

21 41765 1 PLATE, AC 
41757 1 PLATE, GM 

22 41766 1 PLATE, AC 
41756 1 PLATE, GM 

23 41758 1 PANEL, Cab (Not Shown) 

Group No. 2 
Page 2. 27B 

WHFN mmFRTNr.. SPECIFY RANTAM SERIAL N1TMRER. PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Model 
Oat. 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

T-450, c-450~ TElEKRANE 
1 AUGUST 196b ENGINE - CUMMINS DIESEL 

Group No. 2 
Page 2.28 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450, c-450~ TELEKRANE 
Date 1 AUGUST 1960 ENGINE - CUMMINS DIESEL 

Group No.2 
Page 2.29 

Ref. Part 
No. Number 

1 A37699 

2 A35214 

3 32167 

4 

5 

6 

9 

10 

11 

12 

1210-23 

A39822 
3982j 
39824 

1221-29 
10328 
10329 

A35055 

F39839 

1200-149 
1200-163 
1205-91 

39817 

39818 

39953 

39954 

39955 

1205-58 
1210-26 

Quan. 
Req'd. 

1 

1 

12 
12 

1 
1 
1 

1 
1 
1 

1 

1 

6 
1 
7 

1 

1 

1 

1 

1 

2 
2 

14 12308-56 1 

15 4059 2 

16 1219-384 1 

17 1244-149 1 

18 1244-148 1 

19 39820 1 

20 39819 1 

21 1240-25 6 

22 39847 2 

?3 F39843 1 

Name and Description 

CUMMINS v-6 140 DIESEL ENGINE ONLY 

BELL HOUSING, SEE PAGE 2.9 FOR PARTS BREAKDOWN 

CAPSCREW 
LOCKWASHER 

CLUTCH, COMPLETE 
COVER ASSEMBLY, CLUTCH 
DRIVEN PLATE ASSEMBLY 

BUSHING 
WASHER 
WASHER 

GEAR REDUCTION UNIT, SEE PAGE 2.21 FOR PARTS BREAKDOWN 

SKID 

CAPSCREW, 5/8 UNF X 2 LG., SKID TO MAINFRAME 
CAPSCREW, 5/8 UNF X 3 3/4 LG., ENGINE TO FRONT MOUNT 
NUT, 5/8 UNF ELASTIC 

RADIATOR & OIL COOLER 

SHROUD 

SHROUD, RH 

SHROUD, LH 

SHROUD, BOTTOM 

NUT, 1/2 UNC, RADIATOR 
LOCKWASHER, 1/2 MED. 

OVERFLOW EXTENSION H03 E 

~QUNTING PAD, RADIATOR 

DRAIN COCK, 1/4 NPT 

UPPER HOSE 

LOWER HOSE 

HOSE 

TUBE 

CLAMP, 2 1/8 ID 

BRACE 

BATTERY BRACKET 

WIlEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQCIHED 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

45 

46 

47 

48 

49 

50 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

T-450, c-450~ TELEKRANE 
1 AUGUST 1960 ENGINE - CUMMINS DIESEL 

Group No. 

Page 

Part Quan. Name and Description Number Req'd 

39845 2 BLOCK 

39846 2 BRACE 

18288 1 BRACKET, HOLD DOWN 

32089 2 HOLD DOWN BOLT 

F39805 1 EXHAUST PIPE, RH 

F39802 1 EXHAUST PIPE, LH 

39807 1 MUFFLER PIPE, LH 

39808 1 MUFFLER PIPE, RH 

1256-40 1 MUFFLER 

1222-189 1 RAIN CAP 

F39809 2 CRADLE 

1240-80 4 CLAMP, 2 3/4 ID 

3981 3 2 SPACER 

39814 6 WASHER 

F37810 1 GUARD 

F3981 5 2 MUFFLER STRAP 
/ 

1205-25 4 NUT, 5/16 UNC, MUFFLER GUARD 

39852 1 BRACKET , OIL fILTER 

1219-287 2 ADAPTER 

A39826 2 HOSE ASSEMBLY 

1219-480 2 ADAPTER 

1219-799 4 ADAPTER 

A39828 1 HOSE ASSEMBL Y 

A39829 1 HOSE ASSEMBLY 

F39853 1 BRACKET 

1219-827 1 ADAPTER 

A39830 1 HOSE 

1219-346 2 ADAPTER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NU~BER AND NAME OF PART REQCIHED 
https://tractormanualz.com/



Mode. 

Date 

Ref. 
No. 

51 

52 

53 

54 

55 

56 

57 

58 

59 

SCHIELD BANTAM DIV!SION, Waverly, lo""a 

T-450, c-450~ TElEKRANE 
1 AUGUST 1960 ENGINE - CUMMINS DIESEL 

Part Quan. 
Number Req'd. 

A39831 1 

1219-464 1 

A39832 1 

39825 1 

1244-146 1 

1244-147 1 

1240-48 1 

1243-24 1 
1243-35 1 

1243-21 2 

Name and Description 

HOSE ASSEMBLY 

ADAPTER 

HOS E ASSEMBLY 

TUBE 

HUMP HOSE, 3 1/2" - 4" 

HOSE, 90°, 4" ID 

CLAMP 

AIR CLEANER 
ELEMENT, FOR ABOVE 

60 1200-59 4 
4 
4 

MOUNTING BRACKET 

CAPSCREW, 3/8 UNC X 1 LG. 
LOCKWASHER, 3/8 MED. 1210-20 

1205-36 

61 39861 
1291-5 
1200-1 
1205-13 
1210-14 

1 
1 
1 
1 
1 

NUT, 3/8 UNC 

STARTING AID KIT 
CABLE 
CAPSCREW, 1/4 UNC X 3/ll LG. 
NUT, 1/4 UNC 
LOCKWASHER, 1/4 MED. 

Group No.2 

Page 2.31 

\VII1-:N (HWrHlN'~, SI'HIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF' PART I{E(}l'IHIIl 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

1 

2 

~ 
g 

e 
9 

10 
11 
12 

~~ 

15 
16 

~e 

SCHIELD BANTAM DIVISION, Waverly, Iowa 

T-450, C-450A TELEKRANE 
1 AUGUST 1960 ELECTRICAL - CUMMINS DIESEL 

4 

18 

12 

Part Quan. Name and Description Number Req'd 

39§21 1 WIRING HARNESS 
1286-24 1 LOOM, fOR ABOVE 
1286-8 1 LOOM, fOR ABOVE 
10911 1 INSTRUMENT PANEL 
1223-~38 1 STARTER SWITCH 
1223- 68 1 TOGGLE SWITCH 
1245-68 1 AMMETER 
1245-71 1 OIL PRESSURE GAUGE 
1245-41 1 TEMPERATURE GAUGE 
1245-72 1 FUEL GAUGE 
10g2g 3 WIRE WITH TERMINALS 
398g 1 WIRE WITH TERMINALS 
39 0 1 WIRE WITH TERMINALS 
3~59 1 WIRE WITH TERMINALS 
1245-38 1 OIL PRESSURE SENDER 
1245-59 1 HOUR METER 
35372 1 BRACKET, fOR ABOVE 
1221-27 1 RUBBER MOUNT, HOUR METER 
1245-69 1 TEMPERATURE SENDER 
1245-73 1 FUEL GAUGE SENDER W/GASKET 
1223-3eO 1 BATTERY CABLE 
1223-2 0 1 BATTERY CABLE, GROUND 

Group No. 2 
Page 2.32 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER .. PART. NUMBER AND NAME OF PART REOTlTREn 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T-11 50, C-l~50,l, TELEKHANE 
Date 1 AUGUST 1960 CABLE CLUTCH CONTROL 

;,1 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

1 1291-17 1 LEVER 

2 35896 1 BRACKET 

3 35897 2 "ll" BOLT 
1210-14 4 LOCKWASHER, 1/4 MED. 
1205-13 4 NUT, 1/4 UNC 

4 1200-41 2 CAPSCR~~, 5/16 UNC X 2 1/4 LG. 
1210-17 2 LOCKWASHER, 5/16 MED. 
1205-25 2 NUT, 5/16 UNC 

5 1291-20 1 CLAMP 
1291-1~ 1 SPACER 
1291- 1 1 SPACER 

6 37702 2 SPACER 

7 1291-22 1 CABLE, CHRYSLER 
1291-21 1 CABLE, GM, AC, CUMMINS 

8 1240-38 1 CLAMP 

9 1291-16 1 CLEVIS, CHRYSLER 
1291- 13 1 CLEVIS, GM, AC, CUMMINS 
1205-40 2 JAM NUT, 3/8 UNF 

10 372Q8 1 PIN, CHRYSLER 
368~5 1 PIN, GM, AC, CUMMINS 
1207-5 2 COTTER PIN 

Group No.2 

Page 2.33 

WHFN ORnERTNG SPFr.TFY .. RANTAM SFRIAL NTJMRFR.. PART NUMRER AND NAME OF PART REOllTRF.n 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOlNa 

Model T-450, c-450~ TELEKRANE Group No. 2 
Date 1 AUGUST 196 CABLE CLUTCH CONTROL Page 2.34 

Ref. Part Quan. Name and Description No. Number Req'd. 

11 32475 1 CLAMP 

12 32476 1 SPACER 

13 1200-63 2 CAPSCREW, 3/8 UNC X 1 1/2 LG. 
1210-20 2 LOCKWASHER, 3/8 MED. 
1205-36 2 NUT, 3/8 UNC 

14 F~~900 1 BRACKET, CHRYSLER 
3 66 1 BRACKET, GM, AC, CUMMINS 

15 1200-100 2 CAPSCREW, 1/2 UNC X 1 1/2 LG. 
1210-26 2 LOCKWASHER, 1/2 MED. 
1205-58 2 NUT, 1/2 UNC 

16 F35931 1 BLOCK, GM, AC, CUMMINS 

17 1232-3 1 WOODRUFF KEY, FOR ABOVE BLOCK 

18 6808 1 SPRING, GM, AC, CUMMINS 
1207-,4 1 COTTER PIN, FOR ABOVE 

'VHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIHED 
https://tractormanualz.com/



CHRYSLER INDUSTRIAL 8 CYLINDER ENGINE 

MODEL 
IND. HA273 AND LH318 

BASE ENGINE PARTS LIST 

ALWAYS CONSULT THE PARTS BOOK SUPPLEMENT 
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED 
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO 
BASE ENGINE PARTS CATALOG. 

IMPORTANT - Complete information as to engine type 
and serial number is stamped on a plate located on the 
manifold side of the engine, and should be mentioned 
in all parts orders or in any communications pertaining 
thereto. The number stamped on left front end of cyl­
inder block is a manufacturing code, and should not be 
used for the purpose of identifications. 

MAY, 1967 
Printed in U.S.A. 

INDUSTRIAL PRODUCTS DIVISION 
CHRYSLER CORPORA nON 

MARYSVILLE, MICHIGAN, U.S.A. 

81-790-0364 

https://tractormanualz.com/



PART 
TYPE 
CODE 

9-01-5 

9-02-5 

9-02-7 

9'-02-16 

9-02-17 

9-03-4 

9-03-5 

9-03-10 

PART NAME AND DESCRIPTION 

GROUP 9 - ENGINE 

ENGINE GASKET SETS 

GASKET SET, Engine. 
Consists of: 
1 - 2129 012 Gasket, Chain Case Cover 
2 - 2806 984 Gasket, Cylinder Head 
2 - 2463 290 Gasket, Cylinder Head Cove~ 
1 - 50 082 Gasket, Cylinder Water Outlet 
1 - 1400 185 Gasket, Fuel Pump Flange 
1 - 1326 836 Gasket, Ignition Distributor 
2 - --- Gasket, Intake Manifold 
1 - --- Gasket, Intake Manifold, Front 
1 - --- Gasket, Intake Manifold, Rear 
2 - --- Gasket, Oil Pan 
2 - --- Gasket, Oil Pan, End 
1 - --- Gasket, Water Pump Body 
1 - 2536 694 Seal, Chain Case Cover Oil 
2 - --- Seal, Crankshaft Bearing Oil 
1 - --- Seal, Crankshaft Bearing Cap #5 Oil, Right 
1 - --- Seal, Crankshaft Bearing Cap #5 Oil, Left 

16 - --- Shield, Valve Stem Oil 

CYLINDER BLOCK ASSEMBLY 

BLOCK, w/PlSTON and RINGS, Assembly .. . 
BLOCK, w/PlSTON and RINGS, Assembly .. . 

DOWEL, Cylinder Block to Clutch Housing . . 
DOWEL, Cylinder Block to Clutch Housing Adjusting (.007) . 
DOWEL, Cylinder Block to Clutch Housing Adjusting (.014) . 
DOWEL, Cylinder ~lock to Clutch Housing Adjusting (.021) . 
DOWEL, Cylinder Block to Intake Manifold Locating. 

PLUG, Block Core Hole, Small ..... . 
PLUG, Block Core Hole, Large 
PLUG, Block Core Hole, Large Oversize 

PLUG, Block Oil Line .......... . 

CYLINDER HEAD 

HEAD, Assembly (Up To "B" Series 1966) . 
HEAD, Assembly ("B" Series 1966) . 
HEAD, Assembly (" C" Series 1967) . 

GASKET, Head. . . . . . . . . 

SCREW, Head (1/2" x 1 7'8") 
SCREW. Head (1/2 x 3 518") 
SCREW, Head (1/2" x 4 5/8") 

PER ENG. 

HA273 I LH318 

1 

2 
2 
2 
2 
2 

1 
9 
• 
1 

2 
2 
2 

2 

10 
8 
2 

1 

1 

2 
2 
2 
2 
2 

1 
9 
• 
1 

2 

2 

10 
8 
2 

PART 
NO. 

2808 480 

2600 430 
2600 434 

1122 532 
1736 347 
1736 348 
1736 353 
9414 469 

2406 387 
2406 356 
2406 575 

1324 464 

2532 080 
2536 176 
2806 213 

2463 338 

2463 258 
2463 259' 
2463 260 

• Indicates - use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
1 

https://tractormanualz.com/



PART 
TYPE 
CODE 

9-03-18 

9-03-28 

9-03-29 

9-07-5 

9-07-12 

9-07-17 

9-08-5 

9-09-2 

9-10-2 

PART NAME AND DESCRIPTION 

CYLINDER HEAD - Cont'd 

PLUG, Head Core Hole 

COVER, Head, Assembly, Right (Up To "C" Series 1967). 
COVER, Head, Assembly, Right ("C" Series 1967). 
COVER, Head, Assembly, Left 

GASKET, Head Cover 

CRANKSHAFT 

CRANKSHAFT, Assembly . 

BUSHING, Pilot 

SLINGER, Oil. 

CRANKSHAFT GEAR OR SPROCKET 

SPROCKET. 
KEY. 

CRANKSHAFT BEARINGS 

BEARING PACKAGE, Nos. 1-2-4 (std.) 
BEARING PACKAGE, Nos. 1-2-4 (.001 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.002 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.003 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.010 undersize) 
BEARING PACKAGE, Nos. 1-2-4 (.012 underSize) 
BEARING PACKAGE, No. 3 (std.) . 
BEARING PACKAGE, No. 3 (.001 underSize) 
BEARING PACKAGE, No. 3 (.002 undersize) 
BEARING PACKAGE, No. 3 (.003 undersize) 
BEARING PACKAGE, No. 3 (.010 undersize) 
BEARING PACKAGE, No. 3 (.012 underSize) 
BEARING PACKAGE, No. 5 (std.) 
BEARING PACKAGE, No. 5 (.001 under.size) 
BEARING PACKAGE, No. 5 (.002 undersize) 
BEARING PACKAGE, No. 5 (.003 undersize) 
BEARING PACKAGE, No. 5 (.010 undersize) 
BEARING PACKAGE, No. 5 (.012 undersize) 

CRANKSHAFT BEARING CAPS, STUre AND PARTS 

SEAL PACKAGE, Bearing Cap No. 5 
Consists of: 
1 - ---- --- Oil Seal, Right 
1 - ---- --- Oil Seal, Left 

PER ENG. 

HA273 LH318 

4 

1 
1 
1 

2 

1 

1 

1 

1 
1 

3 
3 
3 
3 
3 
3 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

4 

1 
1 

2 

1 

1 

1 

1 
1 

3 
3 
3 
3 
3 
3 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

PART 
NO. 

2406 387 

2465 543 
2806 D72 
2465 383 

2463 290 

22G8 119 

53 298 

1618 686 

2463 385 
152 191 

2084 005 
2084 006 
2084 007 
2275 387 
2084 008 
2275 388 
1879 627 
1879 628 
1879 629 
2275 389 
1879 630 
2275 390 
1643 151 
1643 152 
1643 153 
1643 154 
1643 155 
1643 156 

1326 091 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and speCifications subject to change without notice. 
2 

https://tractormanualz.com/



PART 
TYPE 
CODE 

9-10-5 

9-10-19 

9-11-1 

9-15-1 

9-15-2 

9-15-6 

9-15-10 

9-16-6 

9-16-17 

9-17-5 

9-20-1 

9-23-5 

PART NAME AND DESCRIPTION 

CRANKSHAFT BEARING CAPS, STUD:! 
AND PARTS - Cont'd 

CAP, Bearing Nos. 1-2-4. 
CAP, Bearing No.3. 
CAP PACKAGE, Bearing No.5. 

Consists of: 
1 - ---- --- Cap, Bearing No.5 
1 - ---- --- Oil Seal, Right 
1 - ---- --- Oil Seal, Left 

SCREW, Bearing Cap 

CRANKSHAFT BEARING OIL SEAL 

SEAL PACKAGE, Rear Bearing Oil 
Consists of: 
2 - ---- --- Oil Seal, Rear Bearing 
1 - ---- --- Oil Seal, Bearing Cap No.5, Right 
1 - ---- --- Oil Seal, Bearing Cap No.5, Left 

CAMSHAFT. 
CAMSHAFT. 

ECCENTRIC 

CAMSHAFT 

PLATE, Sprocket Thrust 

WASHER, Sprocket Retaining Screw 

BEARING, No.1. 
BEARING, No.2. 
BEARING, No.3. 
BEARING, No.4. 
BEARING, No.5. 

CAMSHAFT BEARINGS 

PLUG, Rear Bearing 

CAMSHAFT GEAR OR SPROCKET 

SPROCKET. 
KEY. 

TIMING CHAIN 

CHAIN 

CHAIN CASE COVER 

COVER, Assembly. 

PER ENG. 

HA273 LH318 

3 
1 
1 

10 

1 

1 

1 

1 

1 
1 
1 
1 
1 

1 

1 

3 
1 
1 

10 

1 

1 

1 

1 

1 
1 
1 
1 
1 

PART 
NO. 

1632 519 
2463 582 
2275 446 

1618 695 

1326 093 

2463 360 
2658 362 

1618 718 

1946 992 

1618 732 

1632 522 
1632 523 
1632 524 
1632 525 
1632 526 

1821 722 

2463 386 
106 751 

2463 384 

1944 773 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
3 

https://tractormanualz.com/



PART PER ENG. 
TYPE PART 
CODE PART NAME AND DESCRIPTION HA273 LH318 NO. 

CHAIN CASE COVER - Cont'd 

9-23-17 GASKET, Cover 1 1 2129 012 

9-23-18 OIL SEAL, Cover, Assembly. 1 1 2536 694 

9-23-40 INDICATOR, Timing (Up To "B" Series 1966) 1 - 1947 236 

CONNECTING RODS 

9-31-4 ROD, Assembly 8 8 2406 785 

9-31-5 BOLT, Cap. 16 16 1944 865 

9-31-7 NUT, Cap Bolt . 16 16 1737 695 

9-31-10 BUSHING, Rod 8 8 1618 701 

CONNECTING ROD BEARINGS 

9-32-2 BEARING PACKAGE (std.) 8 - 1879 617 
BEARING PACKAGE (std.) - 8 2421 305 
BEARING PACKAGE (. 001 undersize) 8 - 1879 618 
BEARING PACKAGE (.001 undersize) - 8 2421 306 
BEARING PACKAGE (.002 undersize) 8 - 1879 619 
BEARING PACKAGE (.002 undersize) - 8 2421 307 
BEARING PACKAGE (.003 undersize) 8 - 1879 620 
BEARING PACKAGE (.003 undersize) - 8 2421 308 
BEARING PACKAGE (.010 undersize) 8 - 1879 621 
BEARING PACKAGE (.010 undersize) - 8 2421 309 
BEARING PACKAGE (.012 undersize) 8 - 18!19 622 
BEARING PACKAGE (.012 undersize) - 8 2421 310 

PISTONS 

9-34-5 PISTON, w/PIN and Lock RINGS, Assembly (std.) 8 - 2495 072 
PISTON, w/PIN and Lock RINGS, Assembly (std.) - 8 2808 519 
PISTON, w/PIN and Lock RINGS, Assembly (.005 oversize). 8 - 2495 073 
PISTON, w/PIN and Lock RINGS, Assembly (.005 oversize). - 8 2808 520 
PISTON, w/PIN and Lock RINGS, Assembly (.020 oversize) . 8 - 2495 074 
PISTON, w/PIN and Lock RINGS, Assembly (.020 oversize). - 8 2808 521 
PISTON, w/PIN and Lock RINGS, Assembly (.040 oversize). 8 - 2495 075 
PISTON, w/PIN and Lock RINGS, Assembly (.040 oversize). - 8 2808 522 

PISTON RINGS 

9-35-1 RING SET, Piston (std. to .009 oversize) . 1 - 2525 407 
Consists of: 
8 - ---- --- Expander, Second Compression Ring 

16 - ---- --- Rail, Lower Ring 
8 - --- - --- Ring, Top Compression 
8 - ---- --- Ring, Second Compression 
8 - ---- --- Spacer, Lower Ring 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
4 

https://tractormanualz.com/



PART PER ENG. 
TYPE PART 
CODE PART NAME AND DE5CRIPTION HA273 LH318 NO. 

PISTON RINGS - Cont'd 

9-35-1 RING SET, Piston (std. to .009 oversize) . - 1 2808 553 
Consists of: 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.020 to .029 oversize). 1 - 2525 408 
Consists of: 
8 - ---- --- Expander, Second Compression Ring 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Top Compression 
8 - ---- --- Ring, Second Compression 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.020 to .029 oversize) " . - 1 2808 554 
Consists of: 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.040 to .049 oversize) 1 - 2525 409 
Consists of: 
8 - ---- --- Expander, Second Compression Ring 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Top Compression 
8 - ---- --- Ring, Second Compression 
8 - ---- --- Spacer, Lower Ring 

RING SET, Piston (.040 to .049 oversize) - 1 2808 555 
Consists of: 

16 - ---- --- Rail, Lower Ring 
8 - ---- --- Ring, Intermediate 
8 - ---- --- Ring, Upper 
8 - ---- --- Spacer, Lower Ring 

PISTON PINS 

9-36-5 PIN (std.) 8 - 2463 268 
PIN (std.) - 8 2658 878 
PIN (.003 oversize) 8 - 2463 269 
PIN (.003 oversize) - 8 2658 879 
PIN (.008 oversize) 8 - 2463 270 
PIN (.008 oversize) - 8 2658 880 

9-36-7 RING, Pin Retaining . 16 16 1324 470 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
5 

https://tractormanualz.com/



PART 
TYPE 
CODE 

9-39-1 

9-39-5 

9-39-6 

9-39-14 

9-39-15 

9-39-16 

9-39-17 

9-39-21 

9-41-4 

9-42-1 

9-43-1 

PART NAME AND DESCRIPTION 

VALVES 

GASKET PACKAGE, Valve Grind. 
Consists of: 
2 - 2806 984 Gasket, Cylinder Head 
2 - 2463 290 Gasket, Cylinder Head Cover 
2 - ---- --- Gasket, Intake Manifold 
1 - ---- --- Gasket, Intake Manifold, Front 
1 - ---- --- Gasket, Intake Manifold, Rear 

16 - 2205 958 Shield, Valve Stem Oil 

VALVE, Intake (std.) 
VALVE, Intake (.005 oversize) . 
VALVE, Intake (.015 oversize) . 
VALVE, Intake (.030 oversize) . 

VALVE, Exhaust (std.) 
VALVE, Exhaust (.005 oversize). 
VALVE, Exhaust (.015 oversize) . 
VALVE, Exhaust (.030 oversize) . 

SHIELD, Intake and Exhaust Valve Stem Oil 

SPRING, Intake and Exhaust Valve. 

RETAINER, Intake and Exhaust Valve Spring 

LOCK, Intake Valve Spring Retainer. 
LOCK, Exhaust Valve Spring Retainer. 

SPACER, Valve Spring 

VALVE TAPPET 

TAPPET, Assembly (std.) 
TAPPET, Assembly {std.) 
TAPPET, Assembly (.001 oversize) 
TAPPET, Assembly (.001 oversize) 
TAPPET, Assembly (.008 oversize) 
TAPPET, Assembly (.008 oversize) 
TAPPET, Assembly (.030 oversize) 
TAPPET, Assembly (.030 oversize) 

ROD, Assembly 
ROD, Assembly 

ROCKER, Assembly 
ROCKER, Right 
ROCKER, Left 

VALVE PUSH ROD 

VALVE ROCKERS 

PER ENG. 

HA273 LH318 

8 
8 
8 
8 

8 
8 
8 
8 

16 

16 

16 

16 
16 

16 

16 

16 

16 

16 

16 

16 

1 

8 
8 
8 
8 

8 
8 
8 
8 

16 

16 

16 

16 
16 

16 

16 

16 

16 

16 

16 

8 
8 

PART 
NO. 

2808 481 

2465 335 
2465 336 
2465 337 
2465 338 

2465 339 
2465 340 
2465 341 
2465 342 

2205 958 

1739 534 

2402 045 

381 875 
1614 666 

1639 947 

2469 501 
2808 385 
2469 502 
2808 386 
2469 503 
2808 387 
2469 504 
2808 388 

2465 343 
2532 152 

2806 988 
2536 146 
2536 145 

* Indicates - use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
6 

https://tractormanualz.com/



PART 
TYPE 
CODE 

9-43-3 

9-43-5 

9-43-9 

9-43-11 

9-43-19 

10-03-4 

10-03-7 

10-07-6 

10-07-7 

10-07-8 

10-09-1 

10-09-5 

10-09-7 

10-14-18 

10-22-6 

10-22-8 

10-22-11 

PART NAME AND DESCRIPTION 

VALVE ROCKERS - Cont'd 

SCREW, Rocker Adjusting. . 
SPACER, Rocker. .. . . 
SHAFT, Rocker, Assembly 
SHAFT, Rocker, Assembly 

RETAINER, Rocker Shaft, Ends and Center. 
RETAINER, Rocker Shaft, Intermediate 

PLUG, Rocker Shaft. . . . . . . . . 

GROUP 10 - ENGINE OILING 

OIL LEVEL INDICA TOR 

INDICATOR, Assembly 
INDICATOR, Assembly 

TUBE, Indicator . . . . 

OIL PUMP 

PUMP, Assembly (Up To "C" Series 1967) ... 
PUMP, Assembly ("C" Series 1967 and After) . 

COVER, Pump ..... 

GASKET, Pump Cover. 

OIL PUMP SHAFT AND GEAR 

SHAFT, Pump Drive, Assembly ........ . 

SHAFT, Pump and Distributor Drive, w/GEAR, Assembly. 

BUSHING, Pump and Distributor Drive Shaft 

OIL PUMP ROTOR 

ROTOR, Outer ... 

OIL PRESSURE RELIEF VALVE 

BODY, Cylinder Block Relief Valve (Up To "C" Series 1967). 

DISC, Cylinder Block Relief Valve (Up To "C" Series 1967) 

PLUNGER, Oil Pump Relief Valve (Up To "C" Series 1967) 
PLUNGER, Oil Pump Relief Valve (" C" Series 1967 and 

After) ....... ....... . . . . . . . . . . . . . . . . 

PER ENG. 

HA273 

16 

8 

2 
-
6 
4 

4 

1 

1 

1 
1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

LH318 

-
-
-
2 

6 
4 

4 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

PART 
NO. 

1855 238 

2463 324 

2536 526 
2532 149 

2463 322 
2463 323 

1324 268 

2402 839 
2463 571 

1859 788 

2402 474 
2843 251 

2206 095 

2268 921 

2121 530 

2121 535 

1737 725 

2121 531 

1537 741 

1536 359 

2463 541 

2843 208 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
7 

https://tractormanualz.com/



PART 
TYPE 
CODE 

10-22-12 

PART NAME AND DESCRIPTION 

OIL PRESSURE RELIEF VALVE - Cont'd 

SLEEVE, Cylinder Block Check Valve (Up To "C" Series 
1967) . . . . . . . . . 

10-22-15 SPRING, Cylinder Block Relief Valve (Up To "C" Series 
1967) . . • . • . .. .. . •• 

SPRING, Oil Pump Relief Valve •. .. 

10-22-17 RETAINER, Cylinder Block Relief Valve Spring (Up To "C" 
Series 1967) • . . . 

10-22-40 CAP, Oil Pump Relief Valve (Up To "C" Series 1967) 
CAP, Oil Pump Relief Valve (" C" Series 1967 and After). 

10-22-42 BODY, Cylinder Block Check Valve (Used in 
Assembly) (Up To "C" Series 1967) 

BODY, Cylinder Block Check Valve (Used in 
Assembly) (Up To "C" Series 1967) .. 

1630 938 

1538 518 

10- 22-43 SEAL, Cylinder Block Check Valve Body (Up To "C" Series 
1967) 

10-23-7 

OIL STRAINER 

STRAINER, w/Suction PIPE, Assembly 
STRAINER, w/Suction PIPE, Assembly 

OIL PAN 

10-24-1 GASKET PACKAGE, Oil Pan. 
Consists of: 
2 - ---- --- Gasket, Oil Pan 
2 - ---- --- Gasket, Oil Pan End 

10-24-4 PAN, Assembly (Up To "C" Series 1967). 
PAN, Assembly (" Coo Series 1967 and After) . 
PAN, Assembly 

10-24-23 SCREW, Pan Attaching, w/WASHER, Assembly 
SCREW, Pan to Chain Case Cover, w/WASHER, Assembly 

10-24-37 PLUG, Drain. 

10-24-38 GASKET, Drain Plug 

PER ENG. 

HA273 LH318 

1 

1 
1 

1 

1 
1 

1 

1 

1 

1 

1 
1 

16 
2 

1 

1 

1 

1 

1 

1 

16 
2 

1 

1 

PART 
NO. 

E6134M 

1536 357 
2264 587 

1537 742 

2264 586 
2806 273 

1630 939 

1535 905 

2229 666 

2468 849 
2206 200 

1879 520 

2463 517 
2806 393 
2268 361 

1947 953 
6025 926 

2125 890 

2268 513 

* Indicates - use as required. 
Printed in U.S.A. 

Prices and specifications subject to change without notice. 
8 

https://tractormanualz.com/



.~. 

CHRYSLER INDUSTRIAL 8 CYLINDER ENGINE 

MODEL 
IND. LH318-537 

Prepared Especially for 
Schield Bantam 

THIS SUPPLEMENT PERTAINS TO PARTS PECULIAR 
TO THE ABOVE MODEL ONLY AND IS TO BE USED 
IN CONJUNCTION WITH BASE ENGINE PARTS 
LIST, 81-790-0364. 

ALWAYS CONSULT THE PARTS BOOK SUPPLEMENT 
BEFORE ORDERING PARTS. IF ALL PARTS DESIRED 
ARE NOT LISTED IN THE SUPPLEMENT, REFER TO 
BASE ENGINE PARTS LIST. 

IMPORTANT - Complete information as to engine type 
and serial number is stamped on a plate located on the 
manifold side of the engine, and should be mentioned 
in all parts orders or in any communications pertaining 
thereto. The number stamped on left front end of cyl­
inder block is a manufacturing code, and should not be 
used for the purpose of identifications. 

August 1968 
Printed in U. S.A. 

PARTS BOOK SUPPLEMENT 

INDUSTRIAL PRODUCTS DIVISION 
CHRYSLER CORPORATION 

MARYSVILLE, MICHIGAN, U. S.A. 

81-790-0383 

https://tractormanualz.com/



PART 
TYPE 
CODE 

6-09-1 

6-10-2 

6-13-1 

6-14-1 

LH318-537 

PART NAME AND DESCRIPTION 

GROUP 6 - CLUTCH 

CLUTCH 

HOUSING •.....• 

CLUTCH HOUSING PAN 

PAN ....... . 

CLUTCH DISC 

DISC, Clutch Driving . • 

CLUTCH COVER AND PRESSURE PLATE 

COVER, w/Pressure PLATE, Clutch 

6-14-10 SCREW, Clutch Cover to Flywheel .• 

CLUTCH PRESSURE SPRING 

6-16-1 SPRING, Clutch Pressure. . . . . . . . . . . • . • • 

CLUTCH RELEASE BEARING 

6-19-2 BEARING, w/SLEEVE, Clutch Release. 

6-19-3 BEARING, Clutch Release. • . . . • . . 

CLUTCH RELEASE BEARING SLEEVE 

6-20-14 SPRING, Clutch Release Bearing Sleeve Retainer •• 

CLUTCH RELEASE FORK 

6-22-1 FORK, w/SPRlNG, Clutch Release. 

6-22-4 SEAL, Clutch Release Fork. . 

6-22-15 PIVOT, Clutch Release Fork. 

6-22-19 SPRING, Clutch Release Fork . 

CLUTCH RELEASE FORK ROD 

6-24-1 END, Clutch Release Fork Rod. . . . . . . 

6-24-3 NUT, Clutch Release Fork Rod Adjusting . . 

6-24-4 PIN, Clutch Release Fork Rod . 

PART 
NO. 

2826 823 

1938 248 

1669 584 

1785 876 

314 926 

855 521 
1406 504 

1799 378 

1664 510 

1923 333 

1927 343 

1927 348 

633 238 

1923 332 

1927 345 

1407 347 

1324 090 

PER 
ENG. 

1 

1 

1 

1 

6 
I 

3 
6 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specUications subject to change without notice. 
1 

https://tractormanualz.com/



PART 
TYPE 
CODE 

6-24-5 

6-24-6 

6-27-5 

7-02-1 

LH318-537 

PART NAME AND DESCRIPTION 

CLUTCH RELEASE FORK ROD - Cont'd 

BRACKET, Clutch Release Fork Rod Spring 

SPRING, Clutch Release Fork Rod. • • . • • • 

CLUTCH RELEASE FORK LEVER 

SPRING, Clutch Release Fork Return . . . . . . . . . .. . . . . . . . . . 

GROUP 7 - COOLING 

FAN 

FAN ... 

7-02-16 SPACER, Fan 

7-03-1 

7-05-1 

7-06-1 

7-06-5 

7-06-14 

7-14-9 

7-41-4 

FAN BELTS 

BELT 
Fan and Alternator. . • . • • . . 
Fan and Alternator, Matched Set 

FAN PULLEY HUB 

HUB, Water Pump Pulley. 

PULLEY 
Fan Drive. 
Auxiliary Drive. 

FAN PULLEY 

SPACER, Auxiliary Drive Pulley. 

PULLEY, Fan . . 

RADIATOR HOSE AND TUBE 

HOSE, Water Pump By-Pass ...•.•.. 

THERMOSTAT 

THERMOSTAT, 1800 F. 

PART 
NO. 

1938 449 

1634 508 

1938 450 

2659 176 

1859 532 

2846 942 
2846 941 

2129 265 

2513 934 
1075 624 

2125 876 

2202 519 

2465 085 

2808 631 

PER 
ENG. 

1 

1 

1 

1 

1 

2 
1 

1 

1 
1 

1 

1 

1 

1 

AR - Indicates use as required. 
. Printed in U. S. A. 

Prices and specifications subject to change without notice • 
2 https://tractormanualz.com/



PART 
TYPE 
CODE 

7-42-1 

7-42-4 

7-44-3 

7-45-31 

7-46-1 

7-48-22 

8-16-6 

8-27-1 

8-27-4 

8-27-26 

LH318-537 

PART NAME AND DESCRIPTION 

WATER PUMP 

PUMP PACKAGE, Water ••.•••.•• 
Consists of: 
1 - ---- --- Bushing, Pipe Reducing 
1 - ---- --- Gasket, Body 
1 - ---- --- Pump 

REPAIR PACKAGE, Water Pump •......•..•••••.••••• 
Consists of: 
1 - ---- --- Gasket, Body 
1 - ---- --- Impeller 
1 - ---- --- Seal 
1 - ---- --- Shaft, w/BEARING 

WATER PUMP BODY COVER PLATE 

GASKET, Water Pump Body. . . . . . . . . . • • . • • • 

WATER PUMP SHAFT AND IMPELLER 

IMPELLER, Water Pump . . . . . . . . . . . . 

WATER PUMP SEAL 

SEAL, Water Pump . 

WATER PUMP ELBOW 

NIPPLE, Water Pump By-Pass. • • • 

GROUP 8 - ELECTRICAL 

CHASSIS OR BODY WIRING CABLE AND CONNECTIONS 

INSULATOR, Alternator Battery Terminal. 

DISTRIBUTOR 

DISTRIBUTOR • . . 

GASKET, Mounting. 

CLAMP 
Ignition Distributor. . . . • • . 
Ignition Distributor Adapter . . 

. . . . . . 

. . . . . . 
. . . . . . . . . 

8-27-71 CAP ...•....... 

8 -27 -76 SPRING, Cap Attaching 

8-27-100 OILER, Shaft ••... 

PART 
NO. 

2448 315 

2421 376 

2129 013 

2402 795 

2120 955 

1618 668 

2291 093 

2875 534 

1326 836 

1947 612 
2407 177 

2444 507 

1838 508 

953 717 

PER 
ENG. 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 
1 

1 

2 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
3 

https://tractormanualz.com/



PART LH318-537 
TYPE 
CODE PART NAME AND DESCRIPTION 

DISTRIBUTOR - Cont'd 

8-27-122 ADAPTER, Ignition Distributor • . . . . . 
8-27-123 SEAL, Governor Shaft Oil. . • • • . . . . . 

NOTE: Send orders for Governor Throttle Body and Lever Assembly 
to Pierce Governor Co., Inc., 1605 Ohio Avenue, Anderson, 
Indiana. 

8-27-133 BEARING PACKAGE, Drive Shaft •..•••..••••..•.••••• 
Consists of: 
1 - ---- --- Bearing, Lower 
1 - --- Bearing, Upper 
1 - --- Collar 
1 - ---- --- Pin 
1 - ---- --- Washer, Thrqst, Lower 
1 - ---- --- Washer, Thrust, Upper 

8-27-138 PLATE, Breaker ... 

8-27-158 CONTACT, Breaker. 

8-27-190 CONDENSER •. 

8 -27 -205 LEAD, Primary 

8-27-250 SHAFT, Governor and Cam Drive 

8-27-259 SPACER, Cam ...•..... 

8-27-278 WEIGHT PACKAGE, Governor 
Consists of: 

8-27-279 

8-27-292 

2 - ---- --- Weight 

SPRING SET, Governor Weight. 
Consists of: 
1 - ---- --- Spring, Strong 
1 - ---- --- Spring, Weak 

PLATE, Cam and Stop . • . . . 

8-27-297 DISC and SNAP RING PACKAGE, Cam Sleeve 
Consists of: 

8-27-300 

1 - ---- --- DiSC, Felt 
1 - ---- --- Snap Eting 

ROTOR .. 

8-27-308 CONTROL, Vacuum 

8-27-320 HOSE, Carburetor to Distributor Vacuum Control 

PART PER 
NO. ENG. 

2846 985 1 

2421 312 1 

2275 229 1 

2095 922 1 

2098 244 1 

2098 058 1 

2444 282 1 

2642 767 1 

2642 988 1 

1881 945 1 

2809 075 1 

2444 264 1 

1879 607 1 

1838 516 1 

2444 456 1 

2264 998 1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
4 

https://tractormanualz.com/



PART 
TYPE 
CODE 

8-2'1-352 

8;..28-3 

8-28-15 

8-28-36 

8-28-38 

8-28-54 

8-28-'14 

8-28-297 

8-29-17 

8-29-42 

8-29-9'1 

8-29-98 

8-29-99 

8-29-131 

8-29-132 

LH318-53'1 

PART NAME AND DESCRIP'nON 

DISTRIBUTOR - Cont'd 

GEAR and PIN PACKAGE, Drive • 
Consists of: 
1 - ---- --- Gear 
1 - ---- --- Pin 
1 - ---- --- VVasher, Thrust 

ALTERNATOR 

ALTERNATOR, w/PULLEY .. 

STRAP, Alternator Adjusting. . . . . . • • • • e 

BRACKET, Alternator Mounting 

SPACER, Alternator Mounting Bracket. . . . . . . . . . . 
SHIELD, Alternator Heat . . . . . . . . . . 
REGULATOR, Alternator Voltage. 

PULLEY, Alternator ........ . . . . . 
ALTERNATOR COMPONENT PARTS 

BRUSH PACKAGE, Alternator .. . . . . . . . . . . . . . . . . . . . . . 
Consists of: 
2 - ---- --- Brush 
1 - - - - - - - - Terminal, Field 
1 - ---- --- VVasher, Insulating 

HOLDER, Brush • . 

ROTOR .. 

STATOR 

SLIP mNG PACKAGE, Rotor .. 
Consists of: 
1 - ---- --- Capacitor, w/Bolt 
1 - ---- --- Insulator, Bolt 
1 - - - - - - - - Insulator, Heat Sink 
2 - - - - Lockwasher 
2 - ---- --- Nut, Hex 
1 - ---- --- VVasher, Plain 

RECTIFIER ..... . 

SHIELD, Rectifier End 

• Positive •• 
Negative •• 

8-29-133 BE AmNG, Rectifier End Shield •• 

PART 
NO. 

2448 815 

2642 53'1 

2946 '199 

2806 260 

2129 856 

2846 45'1 

2098 300 

2098 2'12 

2084 6'13 

2095 038 

2642 650 

2642 633 

2586 512 

2098 288 
2098 28'1 

2098 646 

2098 512 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

3 
3 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
5 

https://tractormanualz.com/



PART 
TYPE 
CODE 

LH318-537 

PART NAME AND DESCMPTION 

ALTERNATOR COMPONENT PARTS - Cont'd 

8-29-134 INSERT, Alternator Mounting. · . . . . . . . 
8-29-135 SINK, Rectifier Heat. 

8-29-143 

8-29-145 

CEMENT, Lead Wire 

SPACER PACKAGE, Rectifier Heat Sink •• 
Consists of: 
2 - ---- --- Spacer 

8-29-153 SHIELD, Drive End ... 

8-29-154 BEARING, Drive End Shield 

8-29-155 PLATE, Drive End Bearing Retainer 

8-29-208 SCREW, Frame Through ..•.•.. 

IGNITION COIL AND SWITCH 

8-35-4 

8-35-22 

8-35-41 

COIL, w/Mounting BRACKET, Ignition. 

RESISTOR PACKAGE, Coil Primary. 
Consists of: 
2 - --- Lock~re 
2 - ---- --- Nut 
1 - ---- --- Resistor 
2 - ---- --- Screw 

BRACKET, Coil Mounting . . · · . · · · · . · · . · . · · 
IGNITION WIRING AND SPARK PLUGS 

8-36-1 CABLE PACKAGE, Ignition. · · . · · · · . · · . · . · · Consists of: 
1 - ---- --- Cable 
1 - ---- --- Nipple 
1 - ---- --- Terminal 

8-36-14 SEPARA TOR, Ignition Cable · . . · · · · . · · . · . 
8-36-49 CABLE PACKAGE, Coil Secondary or Spark Plug 

Consists of: 
1 - ---- --- Cable 
1 - ---- --- Cover, Spark Plug 
1 - ---- --- Nipple, Coil Terminal 
1 - ---- ,--- Nipple, Distributor Terminal 
2 - ---- --- Terminal, Distributor 
1 - ---- --- Terminal, Spark Plug 

8-36-114 PLUG, w/GASKET, Spark. . · · . · · · · . · · . · . · · 

· · . . . . . 

· · . . . . . 

· · . . . . . 

· . 

· . 

· . 

PART 
NO. 

2095 052 

2095 925 

2299 314 

2421 138 

2095 945 

2098 478 

2095 012 

2098 633 

2495 531 

2275 590 

2642 670 

2421 835 

2642 395 

2421 136 

2444 894 

PER 
ENG. 

1 

1 

AR 

1 

1 

1 

1 

3 

1 

1 

1 

8 

4 

AR 

8 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
6 https://tractormanualz.com/



PART 
TYPE 
CODE 

8-37-155 

8-52-4 

8-52-41 

8;..52-49 

LH318-537 

PART NAME AND DESCRIPTION 

INSTRUMENT PANEL INSTRUMENTS 

UNIT, Temperature Gauge Sending ••••••• 

STARTING MOTOR 

STARTER. 

CLUTCH. 

FORK and PIN PACKAGE, Shifting .• 
Consists of: 
1 - ---- --- Fork, Shifting 
1 - ---- --- ~n 

8-52-76 HOUSING, ~nion •....•. 

8 -52 -80 BEARING, Pinion Housing. . 

8-52-82 

8-52-88 

8-52-120 

8-52-135 

8-52-140 

STOP, SNAP RING AND STOP WASHER PACKAGE 
Consists of: 
.1 - ---- --- Snap Ring, Pinion Stop 
1 - ---- --- Stop, ~nion 
1 - ---- --- Washer, ~nion Stop 

BOOT, Shifting Fork. 

ARMATURE . . . . . .. . 
BRUSH PACKAGE . . . . . . . 

Consists of: 
1 - --- Brush 
1 - ---- --- Brush, Field Shunt Coll 
1 - ---- --- Screw, w/WASHER 

SPRING PACKAGE, Brush 
Consists of: 
4 - ---- --- Spring 

8-52-150 HOLDER, Brush •...• 

8-52-176 HEAD, Commutator End. 

8-52-180 THRUST WASHER PACKAGE, Commutator End. 
Consists of: 
2 - ---- --- Washer (1/32") 
2 - ---- --- Washer (3/64") 
2 - --- Washer (.080) 
2 - ---- --- Washer (1/16") 
2 - --- Washer (.020) 

. . 

. . . . . . 

PART 
NO. 

1770 732 

1889 100 

2642 506 

2084 093 

1889 066 

2098 986 

2448 804 

1889 147 

1889 079 

2525 529 

2084 666 

1889 044 

1889 363 

2240 529 

PER 
ENG. 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
7 

https://tractormanualz.com/



PART 
TYPE 
CODE 

8-52-214 

8-52-241 

LH318-537 

PART NAME AND DESCIUPTION 

STARTING MOTOR - Cont'd 

COIL PACKAGE, Field Series and Shunt 
Consists of: 

. . . . . . . . . . . . . . . . . 
1 - ---- --- Coil, Field Series 
1 - ---- --- Coil, Field Shunt 

BOLT, Frame Through ....•• . . 
8-52-341 CONTACT and COVER GASKET PACKAGE, Solenoid. • II: • 

8-52-344 

8-52-345 

Consists of: 
1 - --- Contact, Solenoid 
1 - ---- --- Gasket, Cover 
1 - ---- --- Spring, Return 
1 - ---- --- Spring, Solenoid Switch, Outer 

GASKET and COVER PACKAGE, Solenoid. • • • 
Consists of: 
1 - ---- --- Cover 
1 - ---- --- Gasket, Cover 

SOLENOID ........... . 

8-52-354 STUD PACKAGE, Solenoid Terminal Relay 
Consists of: 

8-52-375 

8-53-327 

9-05-5 

9-05-6 

9-07-8 

9..;07-22 

1 - ---- --- Insulator, Relay Stud 
1 - ---- --- Nut, Hex 
1 - ---- --- Stud, Solenoid Terminal Relay 
1 - ---- --- Washer, Plain 
1 - ---- --- Washer, Relay Stud Spacing 

CORE, Solenoid Moving • . . 

SWITCHES 

SWITCH, Low Oil Pressure. . . . . . . . . . . . . . . . . . . . . . . . . 

GROUP 9 - ENGINE 

CYLINDER HEAD WATER OUTLET ELBOW OR CONNECTION 

CONNECTOR, Cylinder Water Outlet . . . . . . . . . . . . . 
GASKET, Cylinder Water Outlet Connector . . . . . . . . . . 

CRANKSHAFT 

SCREW, Crankshaft ..... 

WASHER, Crankshaft Screw. . . . . . . . 

PART 
NO. 

2084 088 

1889 080 

2084 091 

2084 090 

2642 961 

2084 094 

1889 151 

3004 106 

2780 970 

50 082 

1821 414 

1855 561 

PER 
ENG. 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
8 https://tractormanualz.com/



PART 
TYPE 
CODE 

9-13-5 

9-39-6 

9-39-14 

LH318-53' 

PART NAME AND DESCRIPTION 

CRANKSHAFT VIBRATION DAMPER 

DAMPER, Vibration . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

VALVE 

VALVE, Exhaust. • • . • • • • • • • • • • • • std. •••••••••••• 
.005 ols ........ . 
.015 ols ........ . 
.030 ols ........ . 

SIUELD, Exhaust Valve stem Oil 

9-39-15 SPRIN'G, Exhaust Valve •••.••••••••••••••••••••••• 

9-39-16 RETAINER, Exhaust Valve Spring • • • • • • • • • • • • • • • • • • • • • 

9-39-1' LOCK, Exhaust Valve Spring Retainer ••••••••••••••••••• 

9-45-1 

9-45-2 

9-48-6 

9-48-' 

9-48-9 

9-48-14 

9-48-56 

9-50-1 

FLYWHEEL 

FLYWHEEL, wIRing GEAR .•••.••••••. 

GEAR, Flywheel Ring . . . . . . . . . . . . . . . . . . . . . . . . . .' . . 

INTAKE AND EXHAUST MANIFOLD 

MANIFOLD, Exhaust. . . . . · · · · · · · · · · . · · · · . · . . · · . · . 
MANIFOLD, Intake. . . . . . · · · · · · · · · · · · · · · · · · . · · · · . 
PLUG, Intake Manifold Heater Hole · · · · · · · · · · · . · . . · . · · . 
WASHER, Exhaust Manifold • · · · · · · · · · · · · · · · • · · . · · · · . 
SIUELD, Intake Manifold Heat · · · · · · · · · · · · · · · · · . · · · · . 

MANIFOLD GASKETS 

GASKET PACKAGE, Intake Manifold. • • . • • • • . • • • • • • • • • • • 
ConsiSts of: 
2 - ---- --- Gasket, Intake Manifold 
1 - ---- --- Gasket, Manifold, Front 
1 - ---- --- Gasket, Manifold, Rear 

PART PER 
NO. ENG. 

2658 458 

2659 90' 
2659 908 
2659 909 
2659 910 

2205 958 

2126 016 

1551 002 

2402 312 

2126 134 

2863 494 

2468 1'0 

2468 959 

1859 12'1 

2121 223 

2806 03' 

2808 350 

1 

8 
8 
8 
8 

8 

8 

8 

16 

1 

1 

2 

1 

1 

8 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
9 https://tractormanualz.com/



PART 
TYPE 
CODE 

LH318-537 

PART NAME AND DESCmPTION 

GROUP 10 - ENGINE OILING 

CRANKCASE OIL FILLER OR BREATHER 

10-01-21 AIR CLEANER, Cylinder Head Cover Breather Pipe. 

CRANKCASE VENTILATOR 

10-02-53 HOSE, Crankcase Vent Valve. 

10-02-61 GROMMET, Vent Valve. 

10-02-62 VALVE, Crankcase Vent 

10-26-8 CARTRIDGE, Oil Filter. 

10-26-14 SHELL, Oil Filter .... 

10-26-27 GASKET, Oil Filter Shell • 

OIL FILTER 

10-26-35 GASKET, Oil Filter Tube Cap .. 

10-26-37 GASKET, Oil Filter Spring Retainer. 

GROUP 14 - FUEL 

AIR CLEANER 

14-29-2 AIR CLEANER. . . . . . 

14-29-5 GASKET, Air Cleaner to Carburetor. 

14-29-6 FILTER, Air Cleaner . . . 

CARBURETOR 

14-30-1 CARBURETOR . . . . . . 

14-30-2 GASKET, Carburetor Flange 

PART 
NO. 

2402 013 

PER 
ENG. 

1 

883 031 AR 

2536 926 1 

2808 622 1 

2129 023 1 

2448 371 1 

1557 575 1 

1557 581 1 

1557 584 1 

2264 356 1 

1326 847 1 

1946 923 1 

2899 883 1 

1851 871 1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
10 https://tractormanualz.com/



PART 
TYPE 
CODE 

14-30-4 

14-30-7 

14-30-8 

14-31-9 

LH318-53'1 

PART NAME AND DESCRIPTION 

CARBURETOR - Cont'd 

REPAIR PACKAGE, Carburetor Minor. 
Consists of: 
1 - ----
I 
1 
2 
2 
1 
1 
1 
1 
1 

- - - Gasket, Air Horn 
--- Gasket, Body 
--- Gasket, Flange 
-- - Gasket, Flange 
--- Gasket, Main Metering Jet Plug 
--- Gasket, Power By-Pass Jet 
--- Gasket, Pump Discharge Nozzle 
--- Float, Gauge 
--- Needle and Seat 
--- Pump 

REPAIR PACKAGE, Carburetor 
Consists of: 
1 - ---- --- Gasket, Air Horn 
1 - ---- --- Gasket, Flange 
1 - ---- --- Gasket, Main Body 
2 - ---- --- Gasket, Metering Jet Plug 
1 - ---- --- Gasket, Power By-Pass Jet 
1 - ---- --- Gasket, Pump Discharge Nozzle 
2 - ---- --- Jet, Main Metering (std.) 
1 - ---- --- Jet, Power By-Pass 
1 - ---- --- Needle and Seat 
1 - ---- --- Pump 
1 - ---- --- Spring, Pump 

GASKET PACKAGE, Carburetor 
Consists of: 
1 
1 
2 -
1 
2 
1 
1 
1 

--- Gasket, Air Horn 
--- Gasket, Flange 
--- Gasket, Flange 
--- Gasket, Main Body 
--- Gasket, Metering Jet Plug 
--- Gasket, Needle and Seat 
--- Gasket, Power By-Pass Jet 
--- Gasket, Pump Discharge Nozzle 

NEEDLE and SEAT ..........••.•..• 

CARBURETOR ATTACHING PARTS 

SPACER, Crankcase Vent ..... 

14-31-12 GASKET, Crankcase Vent Spacer. 

CARBURETOR JETS 

14-35-1 JET, Main Metering. 

14-35-6 JET, Power By-Pass 

• •• Std. 

PART 
NO. 

2299 2'10 

2299 268 

2299 269 

2240 436 

2125 648 

2125 649 

1631 448 

869 57'1 

PBR 
BNG. 

1 

1 

1 

1 

1 

1 

2 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
11 

https://tractormanualz.com/



PART LH318-537 
TYPE 
CODE PART NAME AND DESCRIPTION 

CARBURETOR JETS - Cont'd 

14-35-8 JET, Main Discharge . . . . . . . . . . . . . . . . . . . . . . . . . . 
CARBURETOR PUMP 

14-41-3 PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
FUEL FILTER 

14-67-1 FILTER, Fuel . . . . . . . . 
14-67-2 HOSE, Fuel Filter. 

GOVERNOR 

14-68-4 TUBE, Governor to Carburetor Vacuum Control 

14-68-5 CONNECTOR, Governor to Carburetor Vacuum Control Tube. 

14-68-11 ROD, Governor to Carburetor ....•.. 

14-68-18 BALL JOINT, Governor to Carburetor Rod . 

14-71-3 

14-73-1 

14-74-1 

VARIABLE SPEED GOVERNOR 
GOVERNOR •••• .. . .. ... .. . .. ... .. . .. . .. 
GASKET, Governor Throttle Body to Intake Manifold. 

FUEL PUMP 

PUMP PACKAGE, Fuel, Airtex 
Consists of: 
1 - ---- --- Gasket, Flange 
1 - ---- --- Pump 

PUMP PACKAGE, Fuel, Carter 
Consists of: 
1 - - - - - Gasket, Flange 
1 - ---- --- Pump 

FUEL PUMP MOUNTING 

GASKET, Flange ... 

.. . .. . •• • • 

PART 
NO. 

1676 821 

1631 656 

2525 254 

1739 230 

2264 998 

2206 146 

1612 804 

1111 691 

2846 993 
1486 008 

2932 797 

2495 527 

2843 770 

PER 
ENG. 

2 

1 

1 

2 

1 

1 

1 

2 

1 

1 

1 

1 

AR - Indicates use as required. 
Printed in U. S. A. 

Prices and specifications subject to change without notice. 
12 https://tractormanualz.com/



Model T -450, C-450, TELEKRANE 
Dete REV. 1 MAY 1967 CHAIN CASE 

. Ref. Pert Quen • Neme end Description No. Number Req'd 

A35150 1 CHAIN CASE ASSEMBLY, INCLUDES ITEMS 1 

1 35151 1 CHAIN CASE 

2 35164 AR SPACER 

3 1200-103 4 CAPSCREW, 1/2 UNf X 1 3/4 LG. 

4 1210-26 4 LOCKWASHER, 1/2 MED. 

5 1205-59 4 NUT, 1/2 UNf 

6 35149 1 CAPSCREW, TENSION ADJUST 

2397 1 WASHER, FOR ABOVE CAPSCREW 

7 1205-81 1 NUT, 5/8 UHf 

THRU 36 

Group No.3 

Pe.e 3.1 

WHEN ORDERING, SPECIFY BANTAM: SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

I 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

~M T-450, c-450, TELEKRANE 
Date REV. 1 MAY 1967 CHAIN CASE 

Ref. Part 
No. Number 

8 1219-9 
9 35 154 

Quan. 
Req'd. 

2 

1 

10 35156 2 
11 35145 AR 
11 35146 AR 
12 1200-59 12 

13 1210-20 12 

14 1217-54 3 
15 35162 1 

16 1200-93 2 

17 35163 2 
18 35157 1 
19 1220-48 1 
20 1220-47 1 
21 35166 1 

22 35158 1 
23 1206-8 2 
24 35161 1 

25 35165 1 
26 2625 1 

27 35168 1 

1225-1 1 

28 35159 1 
29 35169 1 

1225-8 1 
30 35017 . 1 

31 35152 1 

32 1219-20 1 

33 1200-60 23 

34 1210-20 23 

35 1205-37 23 

36 1219-6 1 

37 35148 1 

PIPE PLUG, 1/2 NPT 

CAP 

CAP 
SHIM, .010 
SHIM, .030 

Name and Description 

CAPSCREW, 3/8 UNC X 1 LG. 

LOCKWASHER, 3/8 MED. 

BALL BEARING 

SPACER 

CAPSCRE'tJ, 1/2 UNC X 3/4 L G. 

GASKET, COPPER 

SHAFT, MOTOR 

HEr AINII\lG RING 

RETAINING RING 

KEY 

SPROCKET, MOTOR 

SETSCREW, 3/8 UNC X 3/8 LS., HEX SOCKET, CUP PT. 

JACKSHAFT 

KEY, JACKSHAFT 

SPROCKET 

CHAIN, WITH CONNECTING LINK 

CONNECTING LINK, FOR ABOVE CHAIN 

SPROCKET 

Cr~IN, WITH CONNECTING LINK 

CONNECTING LINK, FOR ABOVE CHAIN 

OIL SEAL, FELT 

HOOD, CHAIN CASE 

PIPE PLUG, 1 NPT 

CAPSCRE'w, 3/8 UNF X 1 LG. 

LOCKWASHER, 3/8 MED. 

NUT, 3/8 UNF 

PIPE PLUG 

GASKET 

Group No.3 
, Page 3. 2 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAl\1E OF PART I{E<Jl'jHVIJ 
https://tractormanualz.com/



7,8 

/ 

SCHIELD BANTAM DIVISION, Waverly, 10lNa 

Moo' T-450, c-450, TELEKRANE 
Date RE v • 1 MA Y 1967 SW ING SHAfT 

f=l7:7:lI---47, 48, 49 

37, 38 

Group No. 6 
Page 6.1 

Wll1i'N nRn1i'RJ1IJn lO:'P1i'rTli'V RANTAU 4::li'RTAT. NTTURli'R DART NTTUR1i'R ANn NAU1i' nli' 'PART Rli'nTTJRli'n 

https://tractormanualz.com/



SC;HIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450, C-450, TK-450 
Date Rev. 1 Aug. 1979 SWING SHAfT 

Ref. Part Quan. 
No. Number Req'd 

A35010 1 
(Repl.A13573) 

1 A13038 1 

2 2371 1 

3 10022 2 

4 '3001 1 

5 35014 1 

6 1414 2 

7 1200-96 

8 1210-26 

9 121 7-10 

10 1213-3 

2 

2 

2 

2 

11 1200-157 4 

12 1208-3 4 

13 18261 

14 3906 

15 35015 

16 35016 

17 35017 

18 10024 

19 10029 

20 10023 

21 10035 

22 35011 

23061 
2306& 

24 1217-2 

25 1217-37 

26 10034 

2 

AR 

1 

1 

1 

2 

2 

·2 

2 

2 

1 
1 

2 

2 

1 

Name and· Description 

SHAfT ASSEMBLY, COMPLETE, INCLUDES ITEMS 1 THRU 49 

SHAfT, WITH KEYS &. SLEEVE ITEMS 2 THRU 4 

KEY 

KEY 

SLEEVE, SHAFT GUARD 

SPROCKET, DOUBLE ROW 

CAP 

CAPSCREW, 1/2 UNf X 1 LG. 

LOCKWASHER, 1/2 MED. 

PILLOW BLOCK 

GREASE fITTING 

CAPSCREW, 5/8 UNf X 3 LG. 

MACHINERY BUSHING, 5/8 10 X 1 1/8 00 X 14 GA. 

LOCKPLATE 

SHIM 

SPACER 

PLATE 

OIL SEAL 

SPACER 

SLEEVE 

KEY 

CONE 

BEVEL PINION &. CLUTCH DRUM 

. DRUM, ONLY, FOR ABOVE 
PINION, ONLY,· FOR ABOVE 

BALL BEARING 

BALL BEARING 

BACK PLATE, RH 

Group No. 6 
Page 6.2 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

~d.1 T-450, C-450, TK-450 
D.~ Rev. 1 Aug. 1979 SWING SHAFT 

Group No. 

Page 

Ref. Part Quan. N d I') •• 
No. Number Req'd ame an escrlphon 

27 10033 1 BACK PLATE, LH 

2B 6463 4 SPRING PIN 

29 1206-25 4 SETSCREW, 1/2 UNC X 1 1/2 LG., SQ. HD., rULL DOG PT. 

30 1205-61 

31 A35 11 5· 

31 A35712 

32 A13574 

32 A23195 

35 6474 

36 A6465 

37 A2670 

39 12 17-49 

40 1206-4 

41 1205-17 

42 120B-12 

43 1207-30 

44 6476 

45 6466 

46 1207-12 

47 

4B 

35123 
A23621 

1203-94 
49 1210-20 

4 

4 

4 

1 

1 

B 

4 

2 

2 

4 

4 

4 

4 

4 

4 

4 

4 

6 

6 

NUT, 1/2 UNC, JAM 

CLUTCH SHOE ASSEMBLY, COMPLETE WITH 1/4" LINING (USE 
A35712 BELOW ~r rOUR ARE REQUIRED) 

CLUTCH SHOE ASSEMBLY, COMPLETE WITH 3/B" LINING (REPLACES 
A35115 ABOVE IF rOUR ARE REQUIRED) 

LINING SET, INCLUDES 4 (1/4") LINING SEGMENTS AND RIVETS 
FOR TWO CLUTCHES (FOR A35115 CLUTCH SHOE ASSV.) 

LINING SET~ INCLUDES 4 (3/B") LINING SEGMENTS AND RIVETS 
FOR TWO CLUTCHES (FOR A35712 CLUTCH SHOE ASSV.) 

SPRING 

ADJUSTMENT ASSEMBLY 

OPERATING ARM ASSEMBLY, LH (SHOWN) COMPLETE WITH ITEMS 
39 THRU 41 

OPERATING ARM ASSEMBLY, RH (NOT SHOWN) COMPLETE WITH ITEMS 
39 THRU 41 

CAM fOLL()-lER 

SETSCREW, 1/4 UNC X 1/2 LG., HEX SOCKET CUP PT. 

NUT, 1,/4 UNC, JAM 

MACHINERY BUSHING, 7/B 10 X 1 3/B 00 X 14 GA. 

COTTER PIN, 3/16 X 1 1/4 LG. 

LINK 

PIN 

COTTER PIN, liB X 1 LG. 

-BRAKE RING eSol id} 
BRAKE RING KIT (Spl it) 

CAPSCREW, 3/B UNC X 1 

LOCKWASHER, 3/B MED. 

- Incl. 48 49 I See Bulletin #225 
, ~ Prior to Ser.#838 

1/2 LG., HEX SOCKET HEAD 

6 
6.3 

WHF.N ORDERING. SPECIFY BANTAM SERIAL NITMBF.R. PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
Date RE v. 1 JUNE 1966 SWING CLUTCH CONTROLS 

37 38 40 

~ \ __ 41 
, @@j) 36 

35 34 ~ 
~, 33 _-_~ 

~
J~39 

II • 

32 »-31 

14 • 
13 ~"-16 

302928 ~P'~5 
\ / / 27 II ,;f 

37 @o. ; / \ z 
\ 26---. "'l @ 12 <f? ---42 

~ 39" \ 
\ ..~--16 
~~ 38..., / ' ~-15 

~. "' .. ' 
41 __ ~ • J ~ .---~- 21 

36 22V 
~~3 

25 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 35098 1 LEVER WITH BUSHING, PRIOR TO SER. #527 

1 35624 1 LEVER WITH BUSHING, BEGINNING WITH SER. #527 

1216-4 2 BUSHING, FOR ABovE LEVERS 

1222-94 1 KNOB 

2 35472 1 SPACER 

3 10309 1 SPACER 

4 3503 1 1 BRACKET 

5 35032 AR SHIM 

6 1200-62 2 CAPSCREW, 3/8 UNF X 1 1/4 LG. 

~ 1210-20 2 LOCKWASHER, 3/8 MED. 
1205-37 2 NUT, 3/8 UNF 

9 1213- 1 1 GREASE FITTING 

10 10172 1 CONTROL LINK 

11 1205-81 3 NUT, 5/8 UNF, RH 

12 3796 2 ADJUSTABLE YOKE, RH 

Group No.6 
Page 6.4 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo~a 

Model 

Date 

T-450, C-450 
REV. 1 JUNE 1966 SWING CLUTCH CONTROLS 

Ref. Part Quan. 
No. Number Req'd. 

13 1205-82 3 

14 3797 1 

15 1474 3 
16 1207-12 3 
17 10153 1 
18 1644 1 

19 1207-44 1 

20 1213-6 1 

21 

22 

23 

24 

25 

26 

27 
28 

1222-104 22 

1210-32 3 

1205-85 3 

10187 1 

1222-103 1 

A13027 1 

1213-3 1 

1217-50 2 

29 1210-20 2 

30 1205-40 2 

31 A13028 1 

32 1213-3 1 

33 121 7-50 2 

34 1210-20 2 

35 1205-40 2 

36 101 1(6 2 
35760 AR 
35761 AR 

37 10147 2 

38 1207-42 2 

39 1200-62 4 

40 1210-20 4 

41 1205-37 4 
42 10170 1 

NUT, 5/8 UNf, LH 

ADJUSTABLE YOKE, LH 

PIN 

Name and Description 

COTTER PIN, 1/8 X 1 LG. 

BELLCRANK 

PIN 

COTTER PIN, 1/4 X 2 1/2 LG. 

GREASE fInING 

BALL JOINT, LH 

LOCKWASHER, 5/8 MED. 

NUT, 5/8 UNf JAM 

CONTROL LII'I< 

BALL JOINT, RH 

BELLCRANK, RH, COr..,PLETE WITH ITEMS 27 THRU 30 

GREASE fITTING 

CAM fOLLGJ ER 

LOCKWASHER, 3/8 MED. 

NUT, 3/8 UNf JAM 

BELLCRANK, LH, COMPLETE WITH ITEMS 32 THRU 35 

GREASE fITTING 

CAM fOLLO\-JER 

LOCKWASHER, 3/8 MED. 

NUT, 3/8 UNF JAM 

BRACKET, BELLCRANK 
SHIM, 16 GA. 
SHIM, 1/8" 

PIN 

COTTER PIN, 1/4 x 2 LG. 

CAPSCREW, 3/8 UNF x 1 1/4 LG. 

LOCKWASHER, 3/8 MED. 

NUT, 3/8 UNF 

CONTROL LINK 

Group No. 

Page 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, c-450, TK-~50 
Date REV. 1 fEI!I. 1971 li>USE BRAKE 

Group No.6 
Page 6.6 

Ref. 
No. 

1 
2 

3 
4 
4A 
48 

5 
6 

7 
8 

9 
10 

11 

12 

34 

Part 
Number 

f19896 

19893 
2424 

10204 
10206 
10205 
1206-33 

1209-1 
19208 

1208-3 
1205-66 

19894 

1207-1 

10212 

2 
~-5 
1-3 

33-'. 

DOUBLE HOUSE BRAKE (OPTIONAL) 

Quan. Name and Description Req'd 

1 LEVER - REPLACES 10216 WITH ITEMS 2 AND 10 

1 PUSH BUTTON 

1 SPRING 

1 GUIDE BLOCK 
1 PUSH BUTTON 
1 ROD 

1 SETSCREW, #10-32 UNf X 3/16 LG. 
2 PLAINWASHER, 3/16 REG. 

1 DRAW KEY 

1 PLAINWASHER 
1 NUT, 1/2 UNf, SELF-LOCKING 

1 ROD 

AR COTTER PIN, 1/16 X 1/2 LG. 

1 PAWL 

WHF.N ORnERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Kaehring Company • Waverly, Iowa 

Model T -450, C-450, TK-450 
Date REV. 1 fEB. 1971 HOUSE BRAKE 

Ref. Part Quan. 
No. Number Req'd 

13 1208-3 1 

14 1207-12 7 

15 10219 1 

15616 AR 

16 1200-62 4 

17 1210-20 6 

18 1205~37 4 

19 Al0207-1 1 

20 f35796 1 

21 1474 2 

22 10172 1 

23 1205-81 1 

24 3796 1 

25 1205-82 1 

26 3797 1 

Name and Description 

MACHINERY BUSHING 

COTTER PIN, 1/8 X 1 Le. 

RATCHET 

SHIM, ".0" ABOVE 

CAPSCREW, 3/8 UNf X 1 1/4 Le. 

LOCKWASHER, 3/8 NED. 

NUT, 3/8 UNf 

BRACKET 

SHAfT - REPLACES 10215 

PIN 

CONTROL LINK 

NUT, 5/8 UNf, RH 

ADJUSTABLE YOKE, RH 

NUT, 5/8 UNf, LH 

ADJUSTABLE YOKE, LH 
Ref. Part Part Quan. Name and Description 
No. Number 

SINGLE 
27 10214 

28 1200-61 

29 35121 

30 1207-40 

31 1208-27 

32 17525 

33 Al0203-1 

34 A13029 

35 

36 

31 A18353-1 

Number Req'd. 

DOUBLE 

18963 

1207-40 

1208-27 

17525 

1 

2 

1 

2 

2 

2 

A10203-1 AR 

A13029 AR 

A18960-1 1 

1205-66 2 

A18353-' AR 

PILLOW BLOCK (T-450 ONLY) 

CAPSCREW, 3/8 UNf X 1 1/4 LG. 

SHAfT 

COTTER PIN, 1/2 X 1 1/2 LG. 

MACHINERY BUSHING 

PIN 

BAND ASSEMBLY, WITH LINING 

LINING, WITH RIVETS FOR Al0203-1 BAND 

DEAD-END BOLT 

NUT, 1/2 UNf SELf-LOCKING 

BRACKET (T-450 ONLY) 

Group 'No. 6 
Page 6.7 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

38 

39 

40 

41 

42 

43 

44 

45 

46 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

T-450, c-450, TELEKRANE 
.1 NOVEMBER 1968 HOUSE BRAKE 

Group No. 

Page 

Part Part Quan. Name and Description 
Number Number Req'd. 

SINGLE DOUBLE 

1200-98 1200-98 2 CAPSCREW, 1/2 UNC X 1 1/4 LG. 

1210-26 1210-26 2 LOCKWASHER, 1/2 MED. 

1200-105 2 CAPSCREW, 1/2 UNF X 2 LS. 

1210-26 2 LOCKWASHER, 1/2 MED. 

1205-59 2 NUT, 1/2 UNF 

18282 1 SLEEVE 

1227-294 2 ROLL PIN 

A18965-' 1 EXTENSION SHAFT 

F19728 1 EAR, FOR ABOVE (WELDED TO FRAME) 

1997 1 KEY 

F19726 1 BRACKET (REPLACES 35778, TURN CONTROLS, C-450 C 

6 
6.8 

~LY) 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam . Division of Koehring Companv • Waverly, Iowa 

Model T -450, c-450, TK-450 Group No. 7 
Page 7.1 Date REV. 1 AUG. 1972 VERT ICAL SW It«; SHAFT 

18" 
... -if--, 

17)t~ 
16 ~ c:::=::~g 

14,15 

1--7 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

CONE ROTEK 
ROLLER TURNTABLE 

TURNTABLE 
A35020 A35600 1 VERTICAL SWING SHAfT, COMPLETE WITH ITEMS 1 THF U 20 

A13030 A13687 1 VERTICAL SWING SHAfT, LESS BEVEL GEAR COMPLETE 
WITH ITEMS 1 THRU 7 

1 10014 35603 1 HOUSING, VERTICAL SWING SHAFT 

2 1217-35 1217-35 1 BEARING 

3 1220-1 1220-1 1 SNAP RING 

4 1218-12 1218-12 1 SEAL 

5 1217-36 12 17-36 1 BALL BEARING 

6 1220-14 1220-14 1 RETAINING RING 

7 10016 35605 1 SHAFT, WITH GEAR 

8 1242-55 6 CAPSCREW, 1/2 UNC X 1 3/4 LG. H.r. 
8 1242-22 6 CAPSCREW, 5/8 UNC X 1 3/4 LG. H.T. 

9 1210-26 1210-32 6 LOCKWASHER 

10 35021 35021 1 GEAR, BEVEL 

11 f19958 F"19958 1 CAP & BOLT - BEGIN. wiSER. #1904 - RE~LACES 141 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, C-450, TK-450 
Date REV. 1 AUG. 1972 VERT ICAl SW ING SHAfT 

Ref. Part Quan. Name and D~scription No. Number Req'd 

13 1206-4 1 SETSCREW 

14 A13143 1 TUBE ASSEMBLY, INCLUDES ITEMS 15 THRU 17 

15 1264-11 1 TUBE, GREASE 

16 121 9-33 2 NUT, DOUBLE COMPRESSION 

17 1219-34 1 CONNECTOR, DOUBLE COMPRESSION, MALE 

18 1213-1 1 GREASE FITTING 

19 1219-35 1 ElB()I 

20 15095 AR SHIM 

Group No. 7 
Page 7.2 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQClRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T-450, c-450, TELEKRANE 
Date REV. 1 MAY 1967 TURNTABLE BASE 

Group No. 88 
Page .1 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

T-450 C-450 
1 35036 10257 1 TURNT ABLE BASE 

2 18292 18292 1 BULL GEAR 

~ 1229-95 1229-95 9 CAPSCREW, 3/4 UNF X 2 3/4 LG., HEAT TREATED 
1222-17 1222-17 1 DOWEL PIN 

5 1205-103 1205-103 9 NUT, 3/4 UNF SELF-LOCKING 

6 1229-96 16 CAPSCREW , 3/4 UNF X 3 LG., HEAT TREATED 
6 122?t-94 8 CAPSCREW, 3/4 UNF X 2 1/2 LG., HEAT TREATED 

185l~ AR SHIM, .020", FOR ABOVE CAPSCREW 
1854 AR SHIM, .010", FOR ABOVE CAPSCREW 
18546 AR SHIM, 16 GA., FOR ABOVE CAPSCREW 

6 1229-98 12 CAPSCREW, 3/4 UNF X ~ 1/2 LG., HEAT TREATED 
6 1229-101 2 CAPSCREW, 3/4 UNF X 1/4 LG., HEAT TREATED 

~ 35025 2 TAPER PIN 
1205-103 16 NUT, 3/4 UNF SELF-LOCKING 

9 1210-38 24 LOCKWASHER, 3/4 MED. 

10 A13037 10252 1 BEARING, CENTER PIN 
11 121 9-63 1 PIPE PLUG, INCLUDED IN A13037 
12 15096 1 SHIM, BEARING 
13 1213-1 * 1 GREASE FITTING, 1/8 NPT STRAIGHT 

* (SEE PAGE 16.1, SECTION B FOR ADDITIONAL 
LUBRICATION ITEMS) 

14 1242-33 1242-33 6 CAPSCREW, 5/8 UNC X 2 1/4 LG., HEAT TREATED 
1; 1210-32 1210-32 6 LOCKWASHER, 5/8 MED. 
1b 10242 1 COVER 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T-450 TELEKRANE 
Date 1 SEPTEMBER 1965 CONE ROLLERS 

Group No. 8 
Page 8.2 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

QUANTITIES SHOWN FOR ONE MACHINE 
1 1200-102 5 CAPSCREW, 1/2 UNC X 1 3/4 LG. 
2 1210-26 5 LOCKWASHER, 1/2 MED. 

3 1200-61 32 CAPSCREW, 3/8 UNC X 1 1/4 LG. 
4 1210-20 32 LOCKWASHER, 3/8 MED. 

5 10248 12 CAP 

6 10243 5 CAPSCREW, SPECIAL 

7 121 3-7 5 GREASE fITTING 

B 1210-95 5 LOCKWASHER, 11/16 EXTERNAL TOOTH 

9 10249 AR SHIM 

9 15278 AR SHIM 

10 10244 5 SEAL 

11 35126 4 PIN 

12 35127 2 PIN, ECCENTRIC (REQUIRED FOR ADJUSTMENT, LOCATED AT BOTH 
FRONT OUTER ROLLER POSITIONS. 

13 A35 125 5 CONE ROLLER, COMPLETE WITH BEARINGS, ITEMS 14 THRU 17 

14 1217- 185 1 CONE 

15 1217-187 1 SHIELD 

16 1217-184 1 CONE 

17 1217-186 1 SHIELD 

18 1227-176 4 ROLL PIN 

19 35128 4 CAP, ROLLER 
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl'IHr:D 

https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 
Oat. REV. 1 MARCH 1977 ROTEK TURNTABLE BASE 

BEG I N. W/SER. 11527 

4--== 
3 !IIJ 

Ref. Part Quan. Name and Description No. Number Req'd 

1 36370 1 ROTEK TURNTABLE BASE (REPLACES 356lJ1) 
200998 1 UPPER SEAL FOR ABOVE 
200999 1 LOWER SEAL FOR ABOVE 

2 1200-252 13 CAPSCR~, 7/8 UNC X 6 LG., GRADE 5 
1200-256 4 CAPSCREW, 7/8 UNC X 7 LG., GRADE 5 
1200-248 5 CAPSCR~, 7/8 UNC X 5 LG., GRADE 5 

3 120')-111 17 NUT, 7/8 UNC SELF-LOCKING 

lJ 1209-49 lJ BEVELED WASHER, 7/8 JD 

5 1213-1lJ 2 GREASE FlTT J~, 1/8 PTF STRAIGHT 

Group No.8 
Page 8.3 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450, c-450, TELEKRANE 
Date 1 FEBRUARY 1969 ROTEK LUBRICATOR 

Group No.8 

Page 8.4 

Ref. Part Quan. Name and Description No. Number Req'd 

A38410 ROTEK LUBRICATOR ASSEMBLY, INCLUDES ITEMS 1 THRU 10 

1 1264.45 1 TUBE 

2 1219-33 2 -NUT, DOU8lE COMPRESSION 

3 1219-34 1 CONNECTOR, DOU8LE COMPRESSION 

4 1213-1 1 GREASE FITTING 

5 121 9-35 1 ELBCW, DOU8LE COMPRESSION 

6 F38413 1 FRAME 

7 1210-20 2 LOCKWASHER, 3/8 MED. 

8 1200.67 2 CAPSCREW, 3/8 UNC X 2 LG. , 

9 1209-4 2 WASHER, 3/8 STD. 

10 12260-47 1 DECAL 

WHEN ORDERING. SPECIFY BANTAM SERIAL NlTMRER_ PART NlTMRER ANn NAME OF PART RFOTTTRFn 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T -450 TELEKRANE 
Date REV. 1 JUNE 1966 

Ref. Part Quan. 
No. Number Req'd 

1 35421 1 

2 12014-1 2 

3 35422 2 

4 1207-59 4 

5 1206-16 2 

6 1206-39 2 

7 1213-6 2 

8 35423 2 

9 1200-116 2 

10 1205-65 2 

BOOM SUPPORT 

r9 
~: 3 
'/ 
~ 
'10 

Name and Description 

BOOM SUPPORT 

BUSHING, FOR ABOVE SUPPORT 

PIN 

COTTER PIN, 5/16 X 3 LG. 

SETSCREW, 1/2 UNC X 1/2 LG., HEX SOCKET, CUP PT. 

SETSCREW , 1/2 UNC X 1/2 LG., HEX SOCKET, OVAL PT. 

GREASE FITTING, 1/8 NPT, 90° 

PIN 

CAPSCREW, 1/2 UNC X 3 1/2 LG. 

NUT, 1/2 UNC SELF-LOCKING 

Group No. 10 
Page 10. 1 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam - Division of Koehring Company - Waverly, Iowa 

Model TK-450 
Date REV. 1 JUNE 1971 CAB 

6 14 

2,3 

38 , 

TYPE A 

Group No. 11 
Page 11.1 

I 
~ 

36A 

....... .,.~. "'O..,..,. ... ..,.TI" ""'1l'I"T1l'V DA~A'U c:!1O'DTAT. l'-TTTURFR PART NlTMRF.R ANTl NAMF.. 01i' PART R14:0lJIRF.n 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TEL£KRANE 

Date REV. 1 FEB. 1970 

Ref. Part Part Quan. 
No. Number Number Req'd. 

2 

3 

TYPE A 

A13588 

35185 

A13589 

13581 

TYPE B 

A35480 

A13689 

35798 

A13589 

13581 

1233-30 1233-30 

1209-3 1209-3 

1 21 0-1 7 121 0-17 

1205-25 

4 13206 

5 35184 

6 1270-82 

7 13193 

8 13194 

9 13195 

13582 

10 10899 

12 10901 

13 

14 

15 

16 

1270-89 

10898 

1270-80 

A13182 

17 10908 

18 10904 

1205-25 

13206 

35184 

1270-82 

13193 

13194 

13195 

13582 

10899 

10901 

1270-89 

10898 

1270-80 

A13182 

10908 

10904 

8 

8 

8 

8 

2 

1 

1 

19 1270-122 1270-122 1 

CAB 

SEE PAGE 11.1 

Name and Description 

Group No. 11 
Page 11.2 

CAB, ALL VISION, INCLUDES ITEMS 1 THRU 41, 51, 
AND CAB DIVIDER, PAGE 11.5 

OPERATOR'S CAB, INCLUDES ITEMS 1 THRU 27 

OPERATOR'S CAB ONLY, INCLUDES ITEMS 3,4,7,8 & 9 

DOOR ASSEMBLY, INCLUDES ITEMS 3 THRU 6 

DOOR, ONLY W/HINGE AND HANDLE 

MACHINE SCREW,5/16 UNC X 3/4 LG.,FLAT SLOTTED H[. 

PLAINWASHER, 5/16 REG. 

LOCKWASHER, 5/16 MED. 

NUT, 5/16 UNC 

HANDLE SET 

WINDOW GLASS, DOOR 

WEATHER STRIP 

HINGED TOP DOOR 

INSTRUMENT BOX 

SLI DING DOOR 

SPRING CLIP, FOR ABOVE DOOR 

WINDOW GLASS, SIDE, FRONT 

WEATHER STRIP 

WINDOW GLASS, SIDE, LEFT REAR 

WEATHER STRIP 

WINDOW GLASS, ~EAR 

WEATHER STRIP 

CAB WINDOW, FRONT UPPER COMPLETE, INCLUDES 

ITEMS 17 THRU 23 

WINDOW FRAME, ONLY, FRONT UPPER 

WINDOW GLASS, tRONT UPPER 

WEATHER STRIP 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model TK -450 
Date REV. 1 JUNE 1911 
Ref. Part Part 
No. Number Number 

TYPE A TYPE B 
20 15061 15061 

20 15062 15062 

21 1201-4 1201-4 

22 1209-4 1209-4 

23 3364 3364 

24 A 13183 A13T63 

25 10909 10909 

26 10906 10906 

21 1270-90 1210-90 

28 35546 

29 35545 35545 

30 35544 35544 

31 35188 35188 

32 35189 35189 

33 35117 35797 

34 13587 13587 

35 1222-80 1222-80 

36 35178 ~51~ 
1578 

36A 41573 

31 13584 13~ 
F35985 

1203-81 1203-81 
1209-3 1209-3 
1210-17 1210-17 
1205-25 1205-25 

Quan. 
Req'd. 

4 

4 

8 

12 

8 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 
1 

1 

PPT. 
~PT. 

AR 
AR 
AR 
AR 

CAB 

Name and Description 

SEE PAGE 11.1 
LATCH, RIGHT HAND, FRONT WINDOWS 

LATCH, LEFT HAND, FRONT WINDOWS 

COTTER PIN, 3132 X 3/4 LG. 

PLAINWASHER, 3/8 REG. 

SPR ING 

Group No. 11 
Page 11.3 

CAB WINDOW, FRONT LOWER, INCLUDES ITENS 25, 261 

21, AND 20 THRU 23 
WINDOW FRAME ONLY, FRONT LOWER 

WINDOW GLASS, FRONT LOWER 

WEATHER STRIP 

PANEL, LOWER, INCLUDES ITEN 29 

S IDE PANEL 

UPPER PANEL 

COVER 

ANGLE 

MACHINERY HOUSING, LH, INCLUDES ITENS 34 & 35 

HINGED DOOR, MACHINERY HOUSING 

HOOD LATCH 

REAR HOUSING, INCLUDES ITEMS 37 THRU 40 
REAR HOUSING, AS ABOVE - FOR BANTAM WINCH 

PAN - FOR BANTAM WINCH 

REMOVABLE SIDE PANEl,LOUVERED 
REMOVABLE SIDE PANEL, AC 2900 ENGINE 

CAPS CREW, 5/16 UNC X 3/4 LG., CADMIUM PLATED 
PLAINWASHER, ~/16 REG. 
LOCKWASHER, 5 16 MED. 
NUT, 5/16 UNC 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART 1'IIUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam - Division of Koehring Company - Waverly, Iowa 

Model T -450 TELEKRANE Group No. 11 
Date REV. 1 FEB. 1970 CAB Page 11.4 

Ref. Pert Pert Quen. Neme end Description 
No. Number Number lReq'd. 

TYPE A TYPE B SEE PAGE 11.1 

37 13585 13585 OPT. REMOVABLE SIDE PANEL, PLAIN 

38 13586 13586 1 TOP HINGED DOOR 

39 13201 13201 1 LATCH, FOR ITEMS 37 AND 38 

40 13583 13583 2 REAR SLIDING PANEL, RH & LH 

41 35179 35179 1 CHANNEL 

42 A10986 A10986 2 HANDRAIL ASSEMBLY, INCLUDES ITEMS 43 THRU 45 

43 10978 10978 2 HAt\DRAIL 

44 1210-20 1210-20 4 LOC~ASHER, 3/8 MED. 
1209-4 1209-4 4 PLAINWASHER, 3/8 STD. 

45 1200-60 1200-60 4 CAPSCREW, 3/8 UNF X 1 LG. 

46 A1 0985 A10985 OPT. STEP ASSEMBLY, INCLUDES ITEMS 47 THRU 50 

47 9522 9522 1 STEP 

48 1200-64 1200.64 4 CAPSCREW, 3/8 UNF X 1-1/2 LG. 
49 1210-20 1210-20 4 LOC~ASHER, 3/8 MED. 
50 1205-37 1205-37 4 NUT, 3/8 UNF 

51 15442 15442 1 LATCH 

1200-5 1200-5 1 CAPSCREW, 1/4 UNC X 1-1/4 LG. 

10569 10569 1 SPRING 

120~-21 120~-21 1 NUT, 1/4 UNC, SELF-LOCKING 
154 9 154 9 1 STOP 
1221-6 1221-6 3 RUBBER BUMPER 
18~24 18524 1 STOP 
12 2-~6 1252-~6 14 CAPSCREW, 3/8 UNC X 1, H.T. (CAB TO FRAME) 
1205- 3 1205- 3 14 NUT, 3/8 UNF, SELF-LOCKING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T-450, c-450, TELEKRANE 
Dete REV. 1 MAy 1967 CAB DIVIDER ASSEM3LY 

• 

~' 
/ 

5,7,8,9 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

A35540 1 CAB DIVIDER ASSEMBLY, INCLUDES ITEMS 1 THRU 9 

1 35539 1 PANEL, REAR 

2 35541 1 DOOR 

3 35542 1 ANGLE 

4 35543 1 PANEL, FRONT 

5 35529 1 BRACKET 

6 1203-81 11 CAPSCREW, 5/16 UNC X 3/4 LG., CADMIUM PLATED 

7 1210-17 13 LOCKWASHER, 5/16 MED. 

8 1209-3 8 PLAINWASHER, 5/16 REG. STD. 

9 1205-25 10 NUT, 5/16 UNC 

Group No. 11 
Page 11.5 

WHEN ORDERING. SPECIFY BANTAM SERIAL N1JMRF.R PART NlTMRF.R ANn NA.MR OF PA.RT RFlHl.TRlm 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10llVa 

Model T -450, C-450, TELEKRANE 
D~. 1 FEBRUARY 1969 

----- .. --• 

2 

o 

4 

Ref. Part Part Part Quan. 
No. Number Number Number Req'd. 

CHRYSLER A.C. 2900 CUMMINS 

1 38548 3811 9 1 

2 38549 38120 39953 1 

3 38547 38120 39954 1 

4 38546 38118 39955 1 

5 1211-3 1211-3 1211-3 AR 

ENGINE SHROUD 

---

Name and Description 

TOP SHROUD 

SHROUD 

SHROUD 

SHROUD, eOTTOM 

SHEET METAL SCREW 

Group No. 11 
Page 11.6 

. WHF.N {)RnJ?RTNf!. ~PJU'TJ?V RANTAU ":J?lHAl.NTTU.lIF.D PAD'T' NTTURJ?D ANn NAUF. OJ? PAD'T' DlO'nTTTnIO'T'>. 

https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Model T-450, C-450, 450 TELEKRANE, 515 
Date 1 JANUARY 1969 MARKING DECALS 

Ref. Part 
No. Number 

1 1222-95 
2 1222-39 

~ 15762 
15761 

~ 35113 
12260-31 

~ 12260-32 
12260-34 

9 12260-~0 
10 12260. 8 
11 12260-47 
12 35550 

1222-43 

16.JatIi1 ----2 

V~3 ©~ ~@wr51iI6 

~~~~r 
DOWN OUT 
• • AUX. BOOM 

WINCH EXTENO • • UP IN 

DOWN DOWN 8 . . 
WINCH BOOM 
• 
UP 

. 
UP 

OFF - ON 
TAMPER 

......... 10 1 

CAUTION' 

Quan. 
Req'd 

2 
2 
2 
2 
2 
2 
2 
1 
1 
1 
1 
2 
1 

--"fWllIIITlIIT 
£lIC££D 12GPMOII tb 

WHDlTlltnlRIIIllSESW 

~~::rT:': 
TIIlDll.lo..Jl!I'05ITJOIII"CIt 
~f\lCTrtIIIOf'SlI"" 
TM'IEL, &auocn. 

EMBLEM 
"BANTAM" DECAL 
liT _" DECAL 
"C-" DECAL 
"450" DECAL 
II A" DECAL 
"515" DECAL 

I TEL EKRANE I 

Name and Description 

TELEKRANE CONTROL DECAL 
TELEKRANE BOOM ANGLE INDICATOR 
HYDRAULIC TAMPER INSTRUCTION DECAL 
ROTEK LUBRICATION DECAL 
"TELEKRANE" DECAL 
SERIAL NO. PLATE 

Group No. 11 
Page 11.7 

WHFN ()RnF.RTN~ SPT<Y~TFV RANTAM SFRIAL NITMRFR PART NlTMRF.R. AND NAMF. OF PART RF.OnmF.n 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450, c-450, TELEKRANE, BEGIN. wisER. #390 
Date REV. 1 MAY 1967 HYDRAULIC SYSTEM 

r:::J SUCTION 

.. PRESSURE 

.. RETURN, COOLING 

Group No. 12 
Page 12.1 

I 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
I 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION , Waverly, 10llVa 

Model T .. 450, C-450, TELEKRANt, PRIOR To SER. 1390 
Date REV. 1 MAY 1967 HYDRAULIC SYSTEM 

Group No. 12 
Page 12.1A 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRI':D 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model T-450 TELEKRANE 
Date REV. 1 JUNE 1970 HYDRAULIC SYSTEM 

Group No. 12 
Page 12.2 

Ref. Part Part 
No. Number Number 

CHRYSLER, GM &. AC 
CUMMINS DIESELS 

1 
2 35285 35285 

3 1219-298 12 19-298 
4 121 9-393 121 9-393 

5 1218-61 1218-61 

6 1203-100 1203-100 
7 1210-29 1210-29 
8 A35266 A35267 

9 A35427 A35266 

9 A35288 A35711 

9A A35266 A35267 

9A A35427 A35266 

Quan. 
Req'd. 

1 
1 

1 

2 
1 
4 
4 
1 
1 

1 

1 

1 

__ 15 

16 

--'E--::-19 
~17 

20 

-26 

Name and Description 

RESERVOIR, SEE PAGE 12.10 FOR PARTS BREAKDOWN 
MANIFOLD 

PIPE PLUG, 1 1/4" 5TO. 
SPLIT FLANGE CLAMP 

"0" RING 

CAPSCREW, 9/16 UNC X 1 3/4 LG., SAE GO. 5 - HT 
LOCKWASHER, 5/8 MEO. 
HYDRAULIC PUMP 
HYDRAULIC PUMP, PRIOR TO SER.1I502 EXCEPT 449, 

482, 493 
BEGIN. W/SER.1I502 449, HYDRAULIC PUMP, AND 

482, 493 
EXCEPT 449, HYDRAULIC PUMP, PRIOR TO SER.1I502 

482, 493 
BEGIN. W/SER.1I502 449, HYDRAULIC PUMP, AND 

482, 493 
SEE PAGE 12.12 FOR COMPLETE PUMP BREAKDOWN https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T-450, C-450, TELEKRANE Group No. 12 
Page 12.3 Date REV. 1 fEB. 1969 HYDRAULIC SYSTEM 

Ref. 
No. 

10 

11 

Part Quan. 
Number Req'd 

35049 6 
35767 2 
1203-97 8 

1210-29 16 

12 1205-70 6 

13 A35287 1 

14 1219-120 1 

15 353 15 

16 35323 3 

17 1200-62 3 

18 1200-59 4 

19 1210-20 7 

20 1240-50 3 

21 1 

22 1219-112 1 

23 1200-124 3 

24 1210-26 3 

25 1205-58 3 

26 A35268 1 

27 A37976 1 

28 f37977 1 

29 1200-98 4 

1210-26 4 

1205-58 4 

STUD, PUMPS 
STUD, MOTOR 

CAPSCREW, SPECIAL 

LOCKWASHER, 9/16 MED. 

NUT, 9/16 UNF 

Name and Description 

RELIEF VALVE, SEE PAGE 12.14 FOR COMPLETE PARTS BREAKDOWN 

PIPE PLUG, 1/4 NPT, HEX SOCKET HEAD 

BRACKET, TUBE 

CLAMP 

CAPSCREW, 3/8 UNf X 1 1/4 LG. 

CAPSCREW, 3/8 UNC X 1 LG. 

LOCKWASHER, 3/8 MED. 

HOSE CLAMP 

VALVE BANK, SEE PAGE 12.14 FOR ASSEMBLIES AND COMPLETE 
PARTS BREAKDOWN 

PIPE PLUG, 3/4 NPT STD. 

CAPSCREW, 1/2 UNC X 4 1/2 LG. 

LOCKWASHER, 1/2 MED. 

NUT, 1/2 UNC 

MOTOR, SEE PAGE 12.12 FOR COMPLETE PARTS BREAKDOWN 

MANIfOLD GUARD ASSEMBLY, INCLUDES ITEMS 28 & 29 

MANIFOLD GUARD 

CAPSCREW, 1/2 UNC X 1 1/4 LG. 

LOCKWASHER, 1/2 MED. 

NUT, 1/2 UNC 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl'IHED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 
Dat. REV. 1 JUNE 1970 

Ref. Part Part 
No. Numb.r Number 

CHRYSLER, GM &. AC 
CUMMINS DIESELS 

1 121 9-394 1219-394 
2 35426 35282 
2 35282 i~282 
3 121~-390 1~-390 

121 -72 121 -72 
4 1203-101 1203-101 
5 1210-26 1210-26 

~ 121~-~91 
121 - 3 

121~-~91 
121 - 3 

9 1203-102 1203-102 
10 1210-23 1210-23 
11 A35325 A32325 
11 A35g25 A35~29 

125 -~4 125 -~4 
1219- 00 1219- 00 
1219-529 1219-626 
1255-50 1255-50 

12 121~-282 121~-282 
121 -65 121 -65 

Quan. 
Req'd. 

1 
1 
1 
2 
1 
4 
4 
2 
1 
4 
4 
1 
1 
1 
1 
1 
1 
1 
1 

HYDRAULIC SYSTEM 
Group No. 12 

fitag. 12.4 

Name and Description 

fLEXMASTER JOINT 
TUBE, PRIOR TO SER.1502 EXC 449, 482, 1~93 
TUBE, BEGIN. W/SER.1502 AND 449, 482, 493 
SPLIT fLANGE CLAMP W rltO" RING 
"011 RING FOR ABOVE CLAMP 
CAPSCREW, 1/2 UNC X 1 1/2 LG., SAE GD.5-HT 
LOCKWASHER, 1/2 MED. 
SPLIT fLANGE CLAMP 
"0" RING FOR ABOVE CLAMP 
CAPSCREW, 7/16 UNC X 1 1/2 LG., SAE GO. 5-HT 
LOCKWASHER, 7/16 MED. 
HOSE ASSEMBLY, PRIOR TO SER.1502 EXC 449, 482, 4 ~3 
HOSE ASSEMBLY, BEGIN. W/SER.1502 AND 449, 482, 4 ~3 

HOSE, 111 ID (SAE 100R2 TYPE B) 
fITTING, JIC SWIVEL 
fITTING 
COIL SLEEVE 

ADAPTER 
"0" RING, FOR ABOVE ADAPTER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 

. 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOlNa 

Model T -450 TELEKRANE 
D~. 1 SEPTEMBER 1965 HYDRAULIC SYSTEM 

Group No. 12 
Page 12.5 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

1 1219-394 1 FLEXMASTER JOINT 

2 35283 1 TUBE 

3 121 9-390 2 SPLIT FLANGE CLAMP, w /"0" RING 

1218-72 1 "0" RING, FOR ABOVE CLAMP 

4 1203-101 4 CAPSCREW, 1/2 UNF X 1 1/2 LG., SAE GRADE 5, HT. TREATED 

5· 1210-26 4 LOCKWASHER, 1/2 MED. 

35346 1 BRACKET, RELIEF VALVE 

35347 1 PAD 

35348 1 SHIM 

35349 1 "U" BOLT 

WHEN ORDERING. SPECIFY BANTAM SERIAL NITMRRR. PART NTTMRF.R ANn NAMF. OF PART RF.OTmnm 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10lNa 

Model T-450 TELEKRANE 
Date 1 SEPTEMBER 1965 HYDRAULIC SYSTEM 

Group No. 12 
Page 12.6 

Ref. 
No. 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

Part 
Number 

Quan. 
Req'd. 

1 

1219-391 2 

1218-63 1 

1203-102 4 

1210-23 4 

1219-409 1 

1219-388 1 

1219-387 1 

~~§~:~4 ~ 
1219-~00 1 
1219-403 1 

1219-392 4 

1218-63 2 

1203-102 8 

1210-23 8 

A35328 1 
1258-57 1 
1219-403 1 
1219-407 1 

1219-297 1 

A35326 1 
1299-34 1 
1219-391 1 
1219-3~ 1 

1219-282 2 

1218-65 1 

1219-443 1 

A35257 1 
12300-20 1 
1219-444 2 

Name and Description 

TUBE 

SPLIT FLANGE CLAMP 

"0" RING 

CAPSCREW, 7/16 UNC X 1 1/2 LG., SAE GRADE 5, HT. TREATED 

LOCKWASHER, 7/16 MED. 

PIPE PLUG 

ADAPTER 

ADAPTER 

HOSE ASSEMBLY, COMPLETE WITH FITTINGS 
HOSE, ONLY, 1" ID (SAE 100R2 TYPE B) 
FITTING, JIC SWIVEL 
FITTING, 90. SPLIT FLANGE 

SPLIT FLANGE CLAMP 

"Oil RING 

CAPSCREW, 7/16 UNC X 1 1/2 LG., SAE GRADE 5, HT. TREATED 

LOCKWASHER, 7/16 MED. 

HOSE ASSEMBLY, COMPLETE WITH FITTINGS 
HOSE, ONLY, 1" ID (SAE 100R2 TYPE B) 
FITTING, 90. SPLIT FLANGE 
FITTING, 90· ELBOW 

STREET ELBOW 

HOSE ASSEMBLY, COMPLETE WITH FITTINGS 
HOSE, ONLY, 77811 ID (SAE 100R5) 
FITTING, JIC SWIVEL 
FITTING, MALE PIPE 

ADAPTER 

"0" RING, FOR ABOVE ADAPTER 

ELBOW, 90· 

HOSE ASSEMBLY, COMPLETE WITH FITTINGS 
HOSE, ONLY, 1/4" ID (SAE 100R6) 
FITTING, MALE PIPE 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl.'IRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model T -450 TELEKRANE 
Date REV. 1 JUNE 1970 

Ref. Part Part 
No. Number Number 

CHRYSLER, GM &. AC 
CUMMINS DIESELS 

1 121g-394 121g-394 
2 352 4 352 4 
2 35728 35284 
3 121e-39O 121g-390 

121 -72 121 -72 
4 1203-101 1203-101 

~ 1210-26 1210-26 
121e-t92 121e-t92 

~ 121 - 3 121 - 3 
1203-102 1203-102 

9 1210-23 1210-23 
10 A35g2~ A35g2~ 

125 - 2 125 - 2 
1219-~28 1219-~28 
1219- 07 1219- 07 

11 121e-282 121e-282 
121 -65 121 -65 

HYDRAULIC SYSTEM 
Group No. 12 

Page 12.7 

3,4,5 

Quan. Name and Description Req'd. 

1 fLEXMASTER JOINT 
1 TUBE, PRIOR TO SER. 1502 EXC 449, 482, 493 
1 TUBE, BEGIN. wIsER. #502 AND 449, 482, 493 
2 SPLIT FLANGE CLAMP w /"0" RING 
1 "0" RING FOR ABOVE CLAMP 
4 CAPSCREW, 1/2 UNC X 1 1/2 LG., SAE GO. 5-HT 
4 LOCKWASHER, 1/2 MED. 
2 SPLIT FLANGE CLAMP 
1 "0" RING 
4 CAPSCREW, 7/16 UNC X 1 1/2 LG., SAE GO. 5-HT 
4 LOCKWASHER, 7/16 MED. 
1 HOSE ASSEMBLY, COMPLETE WITH FITTINGS BELOW 
1 HOSE, 1" 10 (SAE 100R2 TYPE B) 
1 fITTING, 60· SPLIT FLANGE 
1 fITTING, 90· ELBOW 
1 ADAPTER 
1 "0" RING, FOR ABOVE ADAPTER 

WHEN ORDERING, SPEClFi BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Model TK-450 TELEKRANE 
Date REV. -1 FEB. 1971 HYDRAULIC SYSTEM 

Ref. Part Quan. Name and Description No. Number Req'd 

1 35318 1 TUBE, ItETUltN 
2 35316 1 TUBE .. RETURN 

1218-65 1 "0" RING.. FOR ABOVE TUBES 

~ 1219-395 2 FLEXMASTER JOINT .. 90. 
353~9 1 TUBE .. RETURN 

5 352 7 1 TUBE.. RETURN 
1218-73 1 "0" RING.. FOR ABOVE TUBES 
1219-396 1 FLEXMASTER JOINT, STRAIGHT 

7 35321 1 TUBE.. RETURN 
1218-73 1 "0" RING, FOR ABOVE TUBE 

8 1219-~86 6 ADAPTER 
1218- 5 6 "0" RING, FOR ABOVE 

9 35271 1 +~~~ ~ -BOOM LIFT CYLINDER 10 35272 1 
11 3527~ 1 TUBE ) _ BOOM EXTEND CYLINDER 
12 3527 1 

TUBE ! 
~~ 35275 1 TUBE _ WINCH 

35270 1 TUBE 
1219-377 AR SLEEVE .. FEMALE, FOR TUBES .. REF. 19 THRU #14 
1219-372 AR SPUD .. MALE, FOR TUBES .. REF. 19 THRU 114 
1221-31 6 GROMMET, TUBE CLAMP 

15 1219-137 3 PIPE PLUG .. 1/4 NPT STD. 

Group No. 12 
Page 12.8 

-
WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUmED 

https://tractormanualz.com/



; • 

SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
Date REV. 1 AUG. 1968 

12--"t-"n."" 
II 
5 

Ref. 
No. 

--- €'!i 

K q 

i ' 
~ 

PRIOR TO SER. #390 

Part Part 
N.umber Number 

2 

PRIOR To BEGIN. wi 
SER.#390 SER.#390 

1 352~' 355~8 
121 -72 121 -72 

2 35339 35339 
3 '200-7 ' 
~ 1200-75 

1210-20 1210-20 

~ 1219-429 
A35342 

1219-429 

230~2 
7 352 6 
9 35368 35368 
9 35366 35366 
9 35~91 35g91 
9 39 51 39 ~' 10 353~9 35369 

10 35387 35387 
10 35~49 §~4§ 10 39 9 
11 121 9-297 1219-297 
12 1219-12 121 9-12 

~~ 1219-567 1219-567 
1219-20 

Part 
Number 

BEGIN. ~ 
SER.#100 

1219-429 

35368 
35366 
35~91 
39 51 
353~9 
35387 

§~4§ 
1219-297 
1219-12 
1219-567 
35933 

HYDRAULIC SYSTEM 
Group No. 12 

Page 12.9 

Quan. 
Req'd. 

1 

3 
1 
4 
4 
4 

AR 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

AR 

, 
12 I ' 

II 
5 

BEGINNING WiSER. #390 

Name and Description 

BLOCK, FLOW DIVIDER 
"0" RING, F"OR ABOVE 
RESTRICTOR PLATE 
CAPSCREW, 3/8 UNC X 2 1/2 LG. 
CAPSCREW, 3/8 UNC X 3 LG. 
LOCKWASHER, 3/8 MED. 
fLEXMASTER JOINT 
fILTER W/CARTRIDGE 
CARTRIDGE, FOR ABOVE 
TUBE 
TUBE, RETURN, GM DIESEL 
TUBE, RETURN, CHRYSLER 
TUBE, RETURN, AC DIESEL 
TUBE, RETURN, CUMMINS DIESEL 
TUBE, SUPPLY, GM DIESEL 
TUBE, SUPPLY, CHRYSLER 
TUBE, SUPPLY, AC DIESEL 
TUBE, SUPPLY, CUMMINS DIESEL 
ELBOtI, 1 NPT 
COUPLING, 1 NPT STD. 
BY-PASS VALVE 
PLUG 

2 

https://tractormanualz.com/



tiC"I-=:LIJ IIANTAM DIVISION, Waverly, lo""a 

Model T -450 TELEKRANE 
Date 1 SEPTEMBER 1965 HYDRAULIC RESERVOIR 

2-1 
-8 

10 

\ 
-- ~-9 

Ref. Part Quan. Name and Description No. Number Req'd. 

1 35436 1 RESERVOIR 

2 1200-193 4 CAPSCREW, 3/4 UNf X 2 1/2 LG. 

3 1210-38 4 LOCKWASHER, 3/4 NED. 

4 1205-93 4 NUT, 3/4 UNf 

5 1219-20 1 PIPE PLUG, 1 NPT STD. 

6 1218-66 1 "0" RING 

7 1252-5 1 fILTER 

8 35438 1 LEVER 

9 1200-102 1 CAPSCREW! 1/2 UNC X 1 3/4 LG. 

10 1205-65 1 NUT, 1/2 UNC SELF-LOCKING 

11 1218-89 1 "0" RING 

Group No. 12 
Page 12. 10 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450 TnEKRANE 
Date 1 SEPTEMBER 1965 HYDRAULIC RESERVOIR 

Group No. 12 
Page 12.11 

Ref. Part Quan. 
No. Number Req'd. 

12 35437 1 

13 1210-20 

14 1200-57 

6 

6 

15 35330 2 

16 35313 1 

17 35331 1 

18 35332 1 

19 1233-37 6 

20 1210-5 6 

21 1219-,42 1 

22 1219-5' 1 

23 1219-300 1 

24 1222-161 1 

1 

25 1219-567 1 

Name and Description 

COVER 

lOCKWASHER, 3/8 MED. 

CAPSCREW, 3/8 UNC X 3/4 LG. 

GASKET 

STRAINER 

fIllER NECK 

fIllER CAP 

CAPSCREW, #8-32 X 1/2 LG., RD. SL. HEAD, CADMIUM PLATED 

lOCKWASHER, #8 MED. 

NIPPLE 

COUPLING 

BUSHING 

BREATHER 

ELEMENT, FOR ABOVE BREATHER 

BY-PASS VALVE 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIHED 
https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly,low. 

Model T -~50, C-~50, TK-~50 Group No. 12 
D.t. REV. 1 rEB. 1971 HYDRAULIC RESERVOIR P ... 12.11A 

Ref. 
No. 

1 

2 

3 

It 

5 

6 

7 

8 

9 

10 

11 

Part Quan. 
Number Req'd 

BEGINNING 
W/SER·#390 

35531 1 

1200-193 4 

1210-38 4 

1205-93 4 

1219-20 2 

1218-66 1 

1252-5 1 

1205-65 1 

1200-102 1 

35438 1 

1218-89 2 

22-~ 
24_, 
26-ri 
254 

28 

1-2 
J 

-1 
I 
I +-3 
A-4 

32 

t-31 

~ e-21 

~!::3g 
~ 
~-16 18 

1-17 

16-© 

Name and Description 

RESERVOIR 

CAPSCREW, 3/4 UNF X 2 1/2 LG. 

LOCKWASHER, 3/4 MED. 

NUT, 3/4 UNF 

PIPE PLUG, 1 NPT STD. 

"0" RING 

FILTER 

NUT, 1/2 UNC SELF-LOCKING 

CAPSCREW, 1/2 UNC X 1 3/4 LG. 

LEVER 

"0" RING 

WHEN ORDERING, SPECIFY BANTAM SERIAL N'FMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



aantam . Division of Koehring Company • Waverly, Iowa 

Model T -450, c-450, TK-450 
Date REV. 1 FEB. 1971 HYDRAULIC RESERVOIR 

Group No. 12 
Page 12.118 

Ref. Part Quan. 
No. Number Req'd 

12 35532 1 

13 35533 1 

14 1210-20 12 

15 1200-57 12 

16 35330 2 

17 35313 1 

18 35331 1 

19 1210-5 6 

20 1233-37 6 

21 35332 1 

22 1222-161 1 

1 

23 1219-120 3 

24 1219-300 1 

25 1219-142 1 

26 1219-51 1 

27 1219-567 1 

28 ~1181 1 

31 22919 1 

32 22920 1 

COVER 

COVER 

Name and Description 

LOCKWASHER, 3/8 NED. 

CAPSCREW, 3/8 UNC X 3/4 LG. 

GASKET 

FILLER STRAINER 

FILLER NECK 

LOCKWASHER, #8 NED. 

CAPSCREW, #8-32 X 1/2 La., RD. SL. HEAD., CAD. PLATED 

FILLER CAP 

BREATHER 

ELEMENT, FOR ABOVE 

PIPE PLUG, 1/4 NPT HEX SOCKET HEAD 

BUSHING 

NIPPLE 

COUPLING 

BY-PASS VALVE 

FILTER, SINGLE - REQUIRED FOR TK-450 WITH BANTAM WINCH 
(REPLACES 22917 DOUBLE ELEMENTS & 22918 SLEEVE) 

BY-PASS VALVE 

HOLD-DOWN SPRING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Mode' 
Date 

T-450, c-450, TELEKRANE 
REV. 1 FEB. 1969 

./ 
./ 

HYDRAULIC PUMPS 

8 

./ 
./ 

./ 

/ 

./ 
./ 

./ 
./ 

/ 

./ 
./ 

/' 

./ 
./ 

./ 

I 

I 
I 
I 

) 

/1 
I 
I 

I 
I 
I 

Group No. 12 
Page 12.12 

./ 

REFER BACK TO PAGE 12.2 
FOR PUMP LOCATION AND 
ENGINE REQUIREMENT. 

./ 

/' 
/ 

Ref. Part 
No. Number 

A35288 A35267 A35266 A35427 

A22087 A22087 A22087 A22087 

A22084 A22089 A22090 A22993· 

A22086 A22086 A22086 A22086 

A22081 A22082 A22083 A22994 

A357 11 

A22087 

A23188 

A22086 

A23189 

/' 
./ 

('/' 

I 

I 

Quan. 
Req'd. 

A35268 

A22088 1 

A22085 1 

A22086 1 

A22080 1 

1 

/' 

19 

/' 

/' 
/ 

./ 

Name and Description 

PUMP I INCLUDES ITEMS 
MOTOR 1 THRU 24 

SHAFT END COVER ASSEMBLY, 
ITEMS 1 THRU 5 & 8 THRU 

INCLUDES 
12 

GEAR HOUSING ASSEMBLY, INCLUDES 
ITEMS 13 THRU 16 & 18 THRU 20 

PORT END COVER ASSEMBLY, INCLUDES 
ITEMS 21 & 22 

SHAFT & GEAR ASSEMBLY, INCLUDES 
ITEMS 7 &. 17 

SHAFT & GEAR ASSEMBLY, INCLUDES 
ITEMS 6, 7, &. 17 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

MGdel T~450, C-450, TK-450 Group No. 12 
Pilge 12. 13 Date Rev. 1 Aug. 1979 HYDRAULIC PUMPS 

Ref. Part Quan. Name and Description 
No. Number Req'd. 

A35288 A35261 A35266 A35427 A35711 PUMP 
A35268 MOTOR 

1 22048 22048 22048 22048 22048 22049 1 RET AINER RING 

2 22050 22050 22050 22050 22050 1 SEAL-RET AINER 

2 22051 1 SEAL, HIGH PRESSURE 

3 22052 22052 22052 22052 22052 1 DOUBLE LIP SEAL 

4 22053 22053 22053 22053 22053 22053 1 "0" RING 

5 22054 22054 22054 22054 22054 22054 1 TAPERED ROLLER BEARING 

6 22055 22055 22055 22055 22055 , KEY 

1 22056 22056 22056 22056 22056 22051 1 DR IVE SHAFT 
23661 1 NUT 
23662 1 COTTER PIN· 

8 22058 22058 22058 22058 220)8 ~2059 , SHAFT END COVER 

9 22060 22060 22060 22060 22060 1 SETSCREW 
9 2206, 1 CHECK ASSEMBLY 

10 22062 22062 22062 22062 22062 22062 , SHAFT BUSHING, BRONZE 

11 22063 22063 22063 22063 22063 22063 1 CONICAL SPRING 

12 22064 22064 22064 22064 22064 22064 2 BEARING 

'3 22065 .22065 22065 22065 22065 22065 1 "0" RING GASKET 

14 22066 22066 22066 22066 22066 22066 1 THRUST PLATE 

15 22061 22061 22067 22067 22067 22067 6 POCKET SEAL 

16 22068 22069 22070 22984 23 191 2207' 1 GEAR HOUSING 

17 22072 22073 22074 22985 23 192 22073 1 DRIVE & DRIVEN('7A) GEAR SE 

18 22066 22066 22066 22066 22066 22066 1 THRUST PLATE 

19 22067 22067 22067 22067 22067 22067 6 POCKET SEAL 

20 22065 22065 22065 22065 22065 22065 1 "0" RING GASKET 

21 22064 22064 22064 22064 22064 22064 2 BEARING 

22 22075 22075 22075 22075 22075 22075 1 PORT END COVER 

23 22076 22076 22076 22076 22076 22076 8 WASHER 

24 22077 22078 22079 22986 23 193 22078 8 CAPS CREW 

A2299 1 PUMP SEAL KIT, INCLUDES ALL 
SEALS AND GASKETS 

~22992 MOTOR SEAL KIT, INCLUDES 
ALL SEALS AND GASKETS 

WHEN ORDERING, SPECIFY BANTAM SER~ NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model T-450 TELEKRANE Group No. 12 
Page 12.14 Date REV. 1 JUNE 1970 VALVE IAN< 

Ref. 
No. 

A 

I 

C 

1 

2 

9 
10 
11 
12 

~~ 

Part Quan. 
Number Req'd 

A35428 

22148 

22149 

24437 

22130 

22131 

22156 
22157 
22158 
22159 
221bO 
22161 
25545 
22162 
22163 
2216ij 
24438 
22166 
22167 

1 

AR 

AR 

AR 

1 

1 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Name and Description 

VALVE BANK ASSEMBLY COMPLETE, INCLUDES ITEMS 1 THRU 45 

"0" RING, 3 REQ'D BETWEEN EACH SECTION (2 REQ'O FOR MID­
INLET SECTIONS USING LARGE CENTER "0" RING BELOW. 

"0" RING, 1 REQ'O BETWEEN EACH SECTION (NOT REQ'O FOR MIIl­
INLET SECTIONS USING LARGE CENTER .~ RING BELOW. 

"0" RING, LARGE CENTER - MID-INLET SECTIONS ONLY 

INLET SECTION COMPLETE WITH RELIEF VALVE CAaTRIDGE AND 
FOUR "0" RINGS LISTED ABOVE 

MAIN RELIEf VALVE CARTRIDGE, FOR ABOVE SECTION, INCLUDES 
ITEMS 3 THRU 14 

SNAP RING 
POPPET 
"0" RING 
"0" RING 
GASKET 
flOATING SEAT 

SNUBBER, FOR ABOVE 
"0" RING 
ltACK-UP RING 
PLUNGER 
SPRING 
ADJUSTING SCREW 
lOCK NUT 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
Date REV. 1 JULY 1968 VALVE BANK 

Group No. 12 
Page 12.15 

Ref. 
No. 

15 

16 

41 

42 

44 

45 

46 

47 

Part 
Number 

A22132 
22133 

A22995 
22996 

22139 
22137 
221IJO 
22138 
22136 
2211J1 
22142 
22143 
2214& 
22145 
22146 
22147 
22148 
22149 

22150 

22168 
22169 
22 170 
22171 
22172 
22173 
22 17& 
22 175 
22176 

22997 

22151 

22131 

22153 

22154 

A35287 

22155 

Quan. 
Req'd 

2 
1 

1 
1 

1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
1 
2 

3 
1 

2 

1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 

1 

1 

4 

1 

1 

Name and Description 

VALVE SECTION ASSEMBLY, INCLUDES ITEMS 17 THRU 31 
HOUSING, W/SPOOl ONLY, FOR ABOVE SECTION 

VALVE SECTION ASSEMBLY, INCLUDES ITEMS 19 THRU 30 
HOUSING, W/SPOOL ONLY, FOR ABOVE SECTION 

SPRING 
CHECK POPPET 
"0" RING 
CHECK VALVE CAP 
VALVE CAP 
"0" RING 
BACK-UP RING 
RETAINING PLATE 
SPRING GUIDE 
SPRING 
HEX HEAD STRIPPER BOLT 
FILLISTER HEAD SCREW 
"0" RING 
"0" RING 

RELIEF VALVE CARTRIDGE, INCLUDES ITEMS 32 THRU 40 

GASKET, WASHER 
"0" RING 
"0" RING 
POPPET 
SPRING 
SEAT, FLOATING 
SPRING 
SETSCREW 
LOCKNUT 

MID-INLET SECTION, COMPLETE W/RElIEF CARTRIDGE & "0" RING~ 

MID-INLET SECTION, COMPLETE W/RELIEF CARTRIDGE & "0" RING~ 

RELIEF VALVE CARTRIDGE, FOR ABOVE, INCL. ITEMS 3 THRU 14 

OUTLET SECTION, LESS "0" RINGS 

STUD, FOR A35428 VALVE ASSEMBLY 

RELIEF VALVE ASSEMBLY, COMPLETE WITH RELIEF CARTRIDGE 

RELIEF VALVE CARTRIDGE, FOR ABOVE 

WHEN ORDERING, SPECIFY BANTAM SeRIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo~a 

Model T -450 TELEKRANE 
D~e 1 FEBRUARY 1969 

Group No. 12 

Ref. 
No. 

Part Quan. 
Number Req'd 

1 22130 

15 A22132 

16 A22995 

lJl 22997 

42 22151 

44 22153 

45 24737 

48 A24736 

49 A35298 

1 

1 

2 

1 

1 

2 

1 

4 

1 

1 

4 

VALVE BANK ASSEMBLY 

Name and Description 

VALVE BANK ASSEMBLY, FOR TWO-SPEED WINCH, INCLUDES 
ITEMS 1 THRU 48 BELOW. 

*SEE PAGE 12.14 & 12.15 FOR VALVE SECTION BREAKpOWN 

INLET SECTION COMPLETE W/RELIEF VALVE AND "0" RINGS, 
INCLUDES ITEMS 2 THRU 14* 

VALVE SECTION ASSEMBLY, INCLUDES ITEMS 17 THRU 31* 

VALVE SECTION ASSEMBLY, INCLUDES ITEMS 19 THRU 30* 

MID-INLET SECTION ASSEMBLY, COMPLETE WITH RELIEF VALVE 
& "0" "RINGS 

MID-INLET SECTION ASSEMBLY, COMPLETE WITH RELIEF VALVE 
& "0" RINGS 

OUTLET SECTION, LESS "0" RINGS 

STUD, VALVE BANK ASSEMBLY 

VALVE SECTION ASSEMBLY, INCLUDES ITEMS 19 THRU 30* 

VALVE SECTION ASSEMBLY, FOR ADDITION TO A38580 VALVE 
BANK FOR AUXILIARY WINCH 

STUD, FOR ADDING ABOVE SECTION TO VALVE BANK 

Page 12. 15A 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REOUffiED 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKIUNE 
Date REV. 1 Nov. 1968 

EXTEND '_14 
:~) 

_". 15 : 
t r ~ J , , 

33,~,,~35 
PRIOR TO SER. #502 

EXTEND , 
~ vi' , 
291;: ~ .21 

~ I 

~ 
.~ r29 

~,.' Q,~ 
PRIOR TO SERe #1192 

HYDRAULIC SYSTEM CONTROLS 

EXTEND 

WINCH 

REFER TO ATTACHMENT SECTION FOR OPTIONAL CONTROLS 

Ref. 
No. 

Pa.rt Quan. 
Number Req'd 

1 A 35452.1 

2 1214-65 

3 1200-59 

4 1210-20 

5 1205-36 

6 35451 

7 1211-10 

8 35762 

1220- 19 

1 

4 

8 

8 

8 

1 

6 

1 

2 

9 35457 1 

10 1227-186 1 

Name and Description 

HOUSING 

BUSHING, FOR ABOVE 

CAPSCREW, 3/8 UNC X 1 LG. 

LOCKWASHER, 3/8 MEO. 

NUT, 3/8 UNC 

COVER 

THREAD CUTTING SCREW, 5/16 X 1/2 LG. 

SHAFT (REQUIRES SNAP RING BELOW) 

SNAP RING 

SPACER 

ROLL PIN, 3/16 X 1 1/2 LG. (PRIOR TO SER. #502) 

Group No. 12 
Page 12.16 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
Date REV. 1 Nov. 1968 HYDRAULIC SYSTEM CONTROLS 

Ref. 
No. 

11 

Part 
Number 

1208-8 

12 A35459-1 

13 1214-62 

14 A35456-1 

14 35737 

15 1214-44 

Quan. 
Req'd. 

AR 

1 

2 

1 

1 

2 

16 1208-28 AR 

17 A35454-1 1 

18 35455 1 

19 1220-63 1 

20 A35453 -1 1 

21 1214-62 2 

22 1222-94 3 

23 3118 5 

24 3119 8 

25 1207-5 8 

26 1205-37 12 

1205-162 4 

27 1222-139 2 

28 1210-20 5 

29 35460 1 

30 35084 1 

31 1227-186 1 

32 35464 1 

33 ~35463-1 1 

33 ~35736-1 1 

34 1216-2 

35 A35462 - 1 

2 

1 

Name and Description 

MACHINERY BUSHING, 3/4 X 1 1/4 X 18 GA. 

BELLCRANK 

BUSHING, FOR ABOVE 

LEVER, PRIOR TO SER.1502, BE.IN. wISER. 11192 

LEVER, SER. 1502 TO SER. 11192 

BUSHING, FOR ABOVE LEVER 

MACHINERY BUSHING, 1 1/4 X 1 7/8 X 18 GA. 

LEVER, WINCH 

KEY, FOR ABOVE LEVER 

RETAINING RING 

LEVER, BOOM 

BUSHING 

KNOB 

ADJUSTABLE YOKE END 

PIN 

COTTER PIN, 3/32 X 1 LG. 

NUT, 3/8 UNf 

NUT, 3/8 UNf LH 

BALL JOINT 

LOCKWASHER, 3/8 MED. 

CONTROL ROO 

SHAfT 

ROLL PIN, 3/16 X 1 1/2 LG. 

SPACER 

BELLCRANK, HOIST (PRIOR TO SER.1502) 

BELLCRANK, HOIST (BEGIN. W/SER.1502) 

BUSHING, FOR ABOVE LEVER 

BELLCRANK, EXTEND-RETRACT 

Group No. 12 
Page 12.17 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION. Waverly. 10lNa 

Model T ::450 TELEKRANE 

Date REV. 1 Nov. 1968 HYDRAULIC SYSTEM CONTROLS 

Ref. 
No. 

Part Quan. 
Number Req'd. 

36 1216-2 

37 A3546t - 1 

38 1216-2 

39 1213-1 

40 A35172-1 

2 

1 

2 

3 

3 

41 1205-148 3 

42 2465 3 

43 1689 3 

44 1207-13 3 

45 35560 1 

46 1222-182 1 

47 35559 

48 A35757-1 

49 A357j6-1 

1208-7 

50 1200-66 

51 35758 

52 35766 

3 

1 

1 

2 

1 

1 

1 

Name and Description 

BUSHING, FOR ABOVE LEVER 

BELLCRAN<, BOOM 

BUSHING, FOR ABOVE LEVER 

GREASE fITTING 

CONTROL ROO 

NUT, 1/2 UNf, LH 

ADJUSTABLE YOKE END 

PIN 

COTTER PIN, 1/8 X 1/4 LG. 

ROO 

BALL JOINT 

YOKE 

PEDAL 

BELL CRANK 

MACHINERY BUSHING, 314 X 1 1/4 X 14 GA. 

CAPSCREW, 3/8 UNf X 1 3/4 LG. 

ROD 

ROO 

Group No. 12 
Page 12.18 

WHEN ORDERING, SPECIFY BANTAM ST<.:RIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10lNa 

Model T -450 TELEKRANE 
Cate 1 fEBRUARY 1969 TWO-SPEED WINCH 

Group No. 12 
Page 12. 19 

Ref. 
No. 

1 

2 

3 

4 

5 

Part 
Number 

38583 

38595 

.121 9-394 

1219-665 
1218.103 

Quan. 
Req'd 

1 

4 

1 

1 

1 

4 
2 

18 

Name and Description 

THE FOLLOWING ITEMS ARE PECULIAR TO THE TWO-SPEED 
WINCH INSTALLATION. fOR ANY ITEMS NOT LISTED HERE, 
REFER TO PAGES 12.2 THRU 12.8. 
VALVE ASSEMBLY, SEE PAGE 12.15A 

VALVE ASSEMBLY BOLT, REQUIRED TO ADD AUXILIARY WINCH 
SECTIONS TO VALVE ABOVE. 

MANIfOLD (REPLACES ITEM 2, PAGE 12.2) 

SUCT ION TUBE 

fLEXMASTER JOINT 

SPLIT fLANGE CLAMP 
"0" RING, FOR ABOVE 

WHEN ORnERTN~. SPEr.IFV BANTAM SERIAL NTTMBER. PART NlTMBER AND NAME OF PART REOTJTREn 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T-450 TELEKRANE 
Date 1 fEBRUARY 1969 TWO-SPEED WINCH 

Group No. 12 
Page 12.20 

Ref. Part Quan. 
No. Number Req'd 

6 1203-137 8 
1210-20 8 

7 A38581 1 

7 A38582 1 

8 A35325 1 

8 A38780 1 

9 1219-282 2 

10 38584 1 

11 38596 1 

12 38597 1 

13 

14 

1219-680 
1218-65 

A38598 
15 A38599 

16 A38600 

17 A38515 

18 f38585 

19 f38587 

20 f38589 

21 f38591 

22 1689 
1207-13 

23 38779 

23 35426 

24 A38780 

f38578 

2 
2 

1 

1 

1 

1 

1 

1 

1 

1 

2 
2 

1 

1 

1 

1 

Name and Description 

CAPSCREW, 3/8 UNC X 1 1/4 LG., H.T. 
LOCKWASHER, 3/8 MED. 

HYDRAULIC TANDEM PUMP, CHRYSLER ENGINE 

HYDRAULIC TANDEM PUMP, DIESEL ENGINES 

REPLACES 
ITEM 9, 
PAGE 12.2 

SEE 
PAGE 
12.21 

HOSE ASSEMBLY (REPLACES A35729, ITEM 1" PAGE 12.4, DIESE ) 

HOSE ASSEMBLY (REPLACES A35325, ITEM 1" PAGE 12.4, CHRYS ER) 

ADAPTER 

RETURN TUBE (REPLACES ITEM 7, PAGE 12.8) 

TUBE (REPLACES ITEM '3, PAGE 12.8) 

TUBE (REPLACES ITEM 14, PAGE 12.8) 

ADAPTER, 90· 
"0" RING, FOR ABOVE 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

HOSE ASSEMBLY 

HYDRAULIC WINCH, MODEL 22E (REPLACES A35834) 

TUBE (REPLACES ITEM 46, PAGE 35.9) 

TUBE (REPLACES ITEM 45, PAGE 35.9) 

ROD (REPLACES ITEM 40, PAGE 12.16) 

BRACKET 

PIN 
COTTER PIN, 1/8 X 1/4 LG. 

TUBE, CHRYSLER (REPLACES 35282, ITEM 2, PAGE 12.4) 

TUBE, DIESELS (REPLACES 35282, ITEM 2, PAGE 12.4) 

HOSE 

BELLCRANK (NOT SHOWN) (REPLACES ITEM 27, PAGE 35.20 -
AUXILIARY WINCH CONTROL) 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOlNa 

Model 450 TELEKRANE 
D~. 1 FEBRUARY 1969 

Ref. Part Part 
No. Number Number 

A38581 A38582 
CHRYSLER DIESELS 

A22$91 
249 1 

A22$91 
249 1 

1 22048 22048 

2 22050 22050 

3 22052 22052 

4 22053 22053 

5 22054 22054 

6 22056 22056 

23661 
23662 

23661 
23662 

7 22058 
24674 

22058 
24674 

Quan. 
Req'd. 

1 
1 

1 

1 

1 

1 

1 

1 

1 
1 

1 
1 

TANDEM PUMP 

32 

1 
tl~· 

Name and Description 

T ANOEM PUMP COMPLETE 

PUMP SEAL KIT, BASIC 

Group No. 
Page 

TANDEM SECTION SEAL KIT, FOR USE WITH THE ABOVE 

RET AINER RING 

SEAL-RETAINER 

DOUBLE LIP SEAL 

"0" RING 

TAPERED ROLLER BEARING 

DRIVE SHAFT 

SLOTTED NUT, FOR ABOVE SHAFT (NOT SHOWN) 
COTTER PIN, FOR ABOVE 

SHAFT END COVER 
PLUG, FOR ABOVE 

12 
12.21 

UTU1<'lIJ f'lDn1<'lHl\J(! c;:p1<'rT1<'V DAlIJ'T'AU C;:1<'DTAT .lIJTTM:R1<'D PAD'T' lIJTTMR1<'.D AlIJn NAMW. 01<' PAD'T' R1<'OTTTR1<'n 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOlNa 

Model 450 TELEKRANE 
Date 1 FEBRUARY, 1969 
Ref. Part Part 
No. Number Number 

A38581 A38582 
CHRYSLER DIESELS 

8 22062 22062 

9 22063 22063 

10 24674 24671~ 

12 22064 22064 

13 22066 22066 

14 22067 22067 

15 

16 22985 22074 

17 24675 24675 

18 24977 24978 

23 23658 23658 

24 24677 24677 

25 24680 24680 

26 21~676 24676 

32 

33 24979 24 980 

35 

37 

38 

39 24570 24 570 

43 

41~ 24730 24730 

45 24731 24731 

TANDEM PUMP 
Quan. Name and Description 
Req'd. 

1 SHAFT BUSHING, BRONZE 

1 CONICAL SPRING 

1 PLUG 

2 BEARING 

1 THRUST PLATE 

6 POCKET SEAL 

1 SPACER 

1 DRIVE &. DRIVEN ( 16A) GEAR SET 

1 "0" RING GASKET 

1 GEAR HOUSING 

2 ROLL PIN 

2 BUSHING 

1 SHAFT 

1 BEARING CARRIER 

1 SPACER 

1 DRIVE &. DRIVEN (33A) GEAR SET 

1 GEAR HOUSING 

1 CONNECTING BOLT 

1 NUT, 3/8" 

8 STUD 

1 PORT END COVER 

8 WASHER 

8 NUT 

Group No. 12 
Page 12.22 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, 10lNa 

Model T -450 TELEKRANE 
Date REV. 1 MAY 1969 REMOTE OUTRIGGER OIL SUPPLY 

TO RELIEF 

24~23 12 

5" ~ ......... 

4 3 

S~~I~ I ~ 
MOTO ~ 

I 

0-36 

Ref. Part Quan. Name and Description No. Number Req'd 

1 35651 1 FLOW DIVIDER 

2 35891 1 SWIVEL ADAPTER 

3 121 9-680 1 ADAPTER 

4 A35657 1 HOSE ASSEMBLY 

5 A381 77 1 HOSE ASSEMBLY 

6 1219-440 1 ADAPTER 

7 F38178 1 JUNCTION BLOCK 

8 121 9-387 1 ADAPTER 

9 1219-283 2 ADAPTER 

10 1219-789 1 ADAPTER, 90· 

11 1219-254 1 REDUCING BUSHING 

Group No. 12 
Page 12.23 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IO\Na 

Model T -450 TELEKRANE 
D~e 1 FEBRUARY 1969 

Ref. Part Quan. 
No. Number Req'd 

12 A38173 2 

13 1219-347 2 

14 A39083 1 

15 A38200 1 

16 1200-61 
1210-20 

17 39085 

18 1200-57 
1210-20 

4 
4 

1 

5 
5 

19 1219-122 1 

20 A39084 1 

21 1219-840 1 

22 1219-695 1 

23 A35326 1 

24 1219-679 1 

25 1219-297 1 

26 A38174 2 

27 1219-283 2 

28 1219-7 1 

29 1219-97 1 

30 1219-858 1 

31 1219-859 1 

32 A38176 1 

33 1219-571 2 

34 1219-446 2 

35 A40185 1 

36 10597 1 

REMOTE OUTRIGGER OIL SUPPLY 

Name and Description 

HOSE ASSEMBLY 

ADAPTER 

ROTARY JOINT 

COLLECTOR RING ASSEMBLY 

CAPSCREW, 3/8 UNC X 1 1/4 LG. 
LOCKWASHER, 3/8 MED. 

ARM 

CAPSCREW, 3/8 UNC X 3/4 LG. 
LOCKWASHER, 3/8 MED. 

ADAPTER, 90° 

TUBE UNIT 

REDUCER 

TEE 

HOSE ASSEMBLY 

TEE 

STREET ELBOW 

Group No. 12 
Page 12.24 

THE FOLLOWING ITEMS PROVIDE THE OIL SUPPLY TO THE CARRIER 
VALVE BANK. SEE GROUP lA IN CARRIER MANUAL FOR REMAINDER 
OF OUTRIGGER SYSTEM. 
HOSE ASSEMBLY 

ADAPTER 

TEE 

REDUCING BUSHING 

CHECK VALVE 

ADAPTER 

HOSE ASSEMBLY 

ADAPTER, 90° 

ADAPTER 

VALVE BANK 

DOWEL 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 
Date Rev. 1 Aug. 1979 REMOTE OUTRIGGER OIL SUPPLY 

Ref. Part Quan. 
No. Number Req'd 

39083 

1 23975 1 

2 23976 1 

3 21488 5 

4 25502 2 

5 23978 2 

ROTARY 

SPOOL 

CASE 

TEFLON 

5 

4.-~~F~ 
3---pj!~~ 

2--=~~ 

Name and Description 

MANIFOLD Complete 

SEAL wi "Oil Ring (Also 24427) 

BACK-UP WASHER (Top & Bottom Seals) 

SNAP RING 

Group No. 12 
Page 12.25 

WHF.N ORDERING. SPECIFY BANTAM SERIAL NUMBF.R. PART NUMBER AND NAME OF PART REQUffiED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 TELEKRANE 
Date 1 fEBRUARY 1971 REMOTE OUTRIGGER ELECTRICAL 

CRANE BATTERY 

"1 1 ... 1 __ !_~~ __ -+ _____ _ 

DPDT TOGGLE 
SWITCHES -
MOMENT • .,,/ 
SPRING RETURN 
TO NEUTRAL 

Group No. 12 
Page 12.26 

CLEARANCE 
LIGHTS -,~~---------------

8 WHITE 
9 BLACK 

10 !!tED 
11 YELLOW 
12 GREEN 

~~ BLUE 
BR.WN 

15 WHITE 
1b BUCK 
17 RED 
18 YELLOW 
19 GREEN 
20 BLUE 
21 B~.WN 

CLEARANCE LIGHTS 
Lf - UII 
Lf - DOWN 
LR - UII 
LR - DOWN 
L SIDE - IN 
L SIDE - OUT 
lit SIDE - IN 
R SIDE - OUT 
Rf - UII 
Rf - DQoIN 
RR - UII 
R!!t - DOWN 
DIVERSION VALVE 

CLEARANCE 
LIGHTS 

-.JIIIIIIIIIIIII 

~-< 
.4-0 

21 

16 

COLLECTOR 
RING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



:~ . ."'. ',' 

,:;:-:' 

, ' '-

:.~":--" 

',,"Z;.} 

SECTION D 

INDEX 

TO 

ATTACHMENTS 

& 

ACCESSORIES 

HYDRAULIC CRANE 35 
JIB 36 
CLAMSHELL 45 
KITS AND ACCESSORIES 46 

https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 

Cate 1 FE!RUARY 1970 HYDRAULIC CRANE 

I N D E X 

LOWER BOOM. • • . . . . · . . · . . . . 
CENTER 800M. • · . . . . • • • • • • • • 

UPPER 800M •• • • . . . · . . . .• . . 
800M TIP • • • • • • • • • • • • • • 

• 35.6 

35.8 . . 
• • • • • • BOOM HYDRAULICS. • 

WINCH COOLING. • • • • • • • • 

• • • • • 35.9 

• • • • • 35. 13 

WINCH PRESSURE INDICATOR •••••••• 35. 13A 

CYLINDERS ................... 35. 14 

HOIST BLOCK. .. .. . . .. .. 

AUXILIARY WINCH. . . . . 
• • • .. .. . 
• • • • .. .. 

• • 

• • 

35.18 

35. 19 

WINCHES •• • • • • • • • • .' •••• 35.22 

PROPORTIONA TORS. • • • • • • .;/ • • • 

WINCH INDICATOR. • • • • • • y. • • . • 

800M ANGLE INDICATOR • 
/ · . / .. • • • 

35·32 

35·33 

JIBS • 

CLAM. 

• • • • • • • • 
/ 

• • • • SEE GROUP 36 

• • • • • • • • • .. • • SEE GROUP 45 

/ 
/ 
/ 

/ 

Group No. 35 
Page 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUffiED 

-
https://tractormanualz.com/



I.' 

1 
r . 

SCHIELD BANTAM DIVISION, WaverIY,lo'Wa 

Model T -450 TELEKRANE 

Date REV. 1 MAY 1967 . CRANE ATTACHMENT 
Group No. 35 

Page 35. 1A 

F-....,...c{~ ----BOOM TIP 

UPPER BOOM~ 
SEE PAGE 35.6 .' .' ~ 

GENTER BOOM ~ 
SEE PAGE 35.4 ~ 

LOWER BOOM-.......... 
SEE PAGE 35.2 ............... 

~....:..!-_--it-+~ __ ..;=:o..-HYDRAULIC SYSTEM 
iJh SEE PAGE 35.9 

o 

SEE P..AGE 35.8 

CABLE - NOH-ROTATING 
1/2" WIRE ROPE, 18 X 7 
EXTRA IPS 

12250-300 
1/ i' (p.)Co t~ \ Wg ~ 

F;a::t=c ~ M. ... :O. 
\.u \ ~E ~=?t:. 

, 'Z..!.:, '9 - ;ce.-

;" < 

.. ' ' ... ~ '.. :" '. 

WHEN ORDERING.'SPECIFY BANTAM' ~F.RTAr. NTTM'RF.R PART NUMBER UmNAMF. OF PART RFOTim,;on 

-.~: 

( . 
'---

-https://tractormanualz.com/



.-.' ..... 

. .~. 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T TELEKRANE 

Date REV. 1 MARCH 1966 CRANE ATTACHMENT 
Group No.35 

Plge 35.1 

-'-

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



:'~ ,-- . , 
" . l 

Bantam • Division of Koehring Company • Waverly, Iowa 

Model TK-450 TELEKRANE 
Oat. REV. 1 MARCH 1977 

9 tf 10 
~j~ -

:-~t 
8::~ 

31 
/ 

.~29 

3Q..;so 

Ref. Part 
No. Number 

1 F'399OO 

35473 
35842 

F'41222 ,ANTA WINC 

Part 
Number 

F'49270 

Quan. 
Req'd. 

1 

1 

1 

1 
~R~PLACES / 

F' 1522 W 
COVER, 1111 ) 

2 3~24 1 
35817 AR 

3 35877 1 
1200-212 1 

4 1262-247 1 

6 35475 1 

7 35477 1 

8 1207-58 2 

9 35476 2 

10 1207-55 2 

11 A 35478-1 F'49259 1 

12 1210-38 1210-32 2 

13 1200-182 1200-144 2 

BOOM 
Group No. 35 

Page 35. 

," 

Name and Description -;,;." 

LOWER OOOM - PH I OR #502 "} ~~ 48 4 
- EXC. 2 

LOWER BOOM - #503 TO #773 . 9" 93 " 
LOIIER S)()M _ 11773 TO 1115·2 )- EXC. 699,74.0 

LOIIER BOOM _ BEGIN. 111152 )- EXC. 1157 

PIN 
SH 1M '"OR ABOVE 

PIN 
CAPSCREW - PR I OR TO #773 EXC. 699, 740 

ORIV-LOK PIN, 1/4" 

BRACKET 

PIN 

COTTER PIN, 5/16 X 2 3/4 LG. 

PIN 
,) COTTER PIN, 5/16 X 2 LG. ". 

COVER 

LOCKWASHER 

CAPSCREW 
WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

https://tractormanualz.com/



Bantam . Divisian af Kaehring Campany • Waverly, lawa 

Model 11< -450 TELEKRANE 
Date REV. 1 F'EB. 1971 BOOM 

Group No. 

Page 

Ref. Part Quan. Name and Descr,'ptO,on .c"'--
s-;.;.No~'4-_N_u_m_b_.r--l!-Req...:.../d+-______________________ -+ ___ :; .. 

14 35645 

15 18051 

1200-59 
1210-20 

2 

2 

4 
4 

16 A35479-1 2 

1'7 10723 
~ 

~ 18 1214-91 

1 

1 

119 ,A35481-1 l' 

"20 1213-1 2; 
I 

121 1228-8 I 1 

122 1'228-9 '! 
i 23 35444 1 ~ ; I 38404 1 I~ 

_) 124 i 1213-10 i 1 

125 II 35443 11 I 
126 • 1217~ 12 I 
127 I 1200-145' 4 ' 

128 11205-91 4 

i 29 I 35716 2 I 1-.41529 Iii 2 I 

130 A35717-1 1 I 

.311204-25 1 I 

32 135646 

33 1208-73 AR 

35550 2 

1 

1 

PIN (REQUIRES ITEMS 15 AND FASTENERS) 

PLATE 

CAPSCREW, 3/8 UNC X 1 LG. 
LOCKWASHER, 3/8 MED. 

ROLLER W/BUSHINGS, ITEMS 17 & 18 

THRUST BUSHING 

BUSHING 

PIN 

GREASE F'ITTING, 1/8 NPT STRAIGHT 

LOCKWASHER 

LOCKNUT 

SHAF'T, 16-1/.2" LG. 
SHAF'T, 17-1/2" LG. 

GREASE F'ITTING, 1/4 UNF' STRAIGHT 

ROLLER 

ROLLER BEARING v/cup & CONE 

CAPSCREW, 5/8 UNF' X 1 1/2 LG. 

NUT, ELASTIC 5/8 UHF' 

BLOCK - GEARMATIC WINCH 
BLOCK - BANTAM WINCH 

PIN 

NUT, ELASTIC 

STRAP 

MACHINERY BUSHING, 2 1/2 X 3 7/8 X 14 GA. 

"TELEKRANE" DECAL 

TRAVEL RACK, CONE ROLLER TURNTABLE~ 

TRAVEL RACK, ROTEK TURNTA.BLE ) 
WELDED TO CARRIER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REOTJrnF.D 

....:-::--... 
;"':.:..;:;~ 

https://tractormanualz.com/



--, 
. l 
.-/ 

. 
Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEI<RANE Group No.3: 
Date REV. 1 rEB. 1970 BOOM Page 3: 

51 50 

.29 
. /'. -'" ". 30 .... 'J: .~ 53 _.. ~2 

Ref. Part Quan. 
No. Number Req'd 

1 35486 1 

2 A35487-1 4 

3 1214-5 1 

4 A5950 2 

5 1213- 1 10 

6 1207-57 2 

7 35488 2 

8 1220-45 4 

9 3549 1 1 

10 35492 2 

11 1208-57 AR 

12 1227-297 '1 

13 35489 2 

.. 47 

4"41 ~;46 
5-' t I @tjt 43 

~,'\::/ 44 
22./"~ \ i~, /( /5 

-..: '~A6 
:~ 
~ .\", 20 

';~19 
t:::. -~_21 
\.~ ,~ 
-''0 '@ 

Ir~ I 
23 45 

24 

Name and Description 

CENTER BOOM SECTION 

ROLLER w/aUSHING, ITEM 3 

BUSHING 

PIN 

GREASE rITTING, 1/8 NPT 

COTTER PIN, 5/16 X 2 1/2 LG. 

PIN 

SNAP RING 

PIN 

BRACKET 

MACHINERY BUSHING, 2 X 3 X 14 GA. 

ROLL PIN, 5/16 X 2 314 LG. 

PI.N 

. -'-
https://tractormanualz.com/



Bantarn . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 
Date REV. 1 FEB. 1970 BOOM 

Group No. 35 
Page 35.5 

Ref. 
No. 

Part Quan. 
Number Req'd 

1~ 1227-302 2 

15 1208-72 AR 

16 A35493 -1 4 

17 1214-94 

18 10726 

19 A35495-1 

20 1214-92 

21 10723 

22 35494 

23 1228-8 

24 1228-9 

25 35496 

1 

1 

2 

1 

1 

1 

1 

2 

2 

27 1210-38 4 

28 1200-182 4 

A38760 

29 A35498 -1 

2 

2 

30 

31 

32 

33 

34 

35 

36 

37 

1214-63 

38761 

A35503 -1 
1214-63 
1208-8 

F]8768 
1227-188 

F38762 

F38765 

1 

1 

2 
1 
1 

3 
3 

1 

35504 2 

1200-106 2 
1210-26 2 

1205-61 
1205-65 

4 
2 

Name and Description 

ROLL PIN, 5/16 X 4 LG. 

MACHINERY BUSHING, 2 1/2 X 3 1/2 X 14 GA. 

ROLLER W/BUSHINGS, ITEMS 17 & 18 

BUSHING 

THRUST BUSHING 

ROLLER w/aUSHINGS, ITEMS '20 & 21 

BUSHING 

THRUST BUSHING 

PIN 

LOCKWASHER 

LOCK NUT 

COLLAR 

SUPPORT 

LOCKWASHER, 3/4 MED. 

CAPSCREW, 3/4 UNC X 7/8 LG. 

WHEEL BRACKET ASSEMBLY, INCLUDES ITEMS 29 THRU 35- REPLAC S 
ITEMS 50 THRU 53 SHOWN IN INSET. 

SHEAVE w/eUSHING, ITEM 30 

BUSHING 

SPACER 

SHEAVE w/eUSHING 
BUSHING, FOR ABOVE 
MACHINERY BUSHING, 3/4 X 1 1/4 X 18 GA. 

PIN 
ROLL PIN, FOR ABOVE 

SUPPORT, LH 

SUPPORT, RH 

CABLE 

CAPSCREW, 1/2 UNC X 2 1/4 LG. 
LOCKWASHER, 1/2 MED. 

NUT, 1/2 UNC JAM 
NUT, 1/2 UNC SELF-LOCKING 

trr~" 
.~ 

https://tractormanualz.com/



t ~·;~t 
.~ 

Bantam . Division of Koehring Company • Waverly. Iowa 

Model T -450 TELEKRANE 
Date REV. 1 F'EB. 1970 

Ref. Part Quan. 
No. Number Req'd 

BOOM 

Name and Description 

Group No. 35 
Page 35. 

39 35556 2 SPINDLE 

16351 

35557 

1208-3 

40 1205-90 

41 10957 

42 1213-10 

43 10956 

44 1217-66 

45 1208-73 

46 1205-91 

2 

2 

2 

2 

1 

1 

1 

2 

2 

1 

47 35647 1 

48 1200-145 2 

49 1205-91 

50 35501 

51 35558 

52 1220-19 

53 35499 

2 

2 

2 

4 

2 

SPRING 

EAR (WELDED TO BOOM) 

MACHINERY BUSHING, 5/8 X 1 1/8 X 14 GA. 

NUT, 5/8 UNC ELASTIC 

SHAF'T 

GREASE F'ITTING, 1/4 UNF' ~TRAIGHT 

ROLLER 

ROLLER BEARING w/cup & CONE 

MACHINERY BUSHING, 2 1/2 X 3 7/8 X 14 GA. 

NUT, 5/8 UNF' ELASTIC 

STRAP 

CAPSCR8~, 5/8 UNF' X 1 1/2 LG. 

NUT, 5/8 UNF' ELASTIC 

SUPPORT ------, 
r-- No LONGER AVAILABLE. 

GUARD--------l REPLACE WITH ITEMS 
31, 33, 34, 35 

SNAP RING 

STRAP -------I 

14 
---0./ 

- 'Q) 

16 

https://tractormanualz.com/



Santam - Division of Koehring Company - Waverly, Iowa 

Model T -450 TE1.EKRANE 

Date REV. 1 fEa. 1970 BOOM 
Group No. 35 

Page 35.7 
Ref. Part Ouan. Name and Description /"'"":'-

~NO::'.-4-.-:.:.Nu::.m:.::b:.:er~~it:.:.~::...:'d~ _______________________ -+ __ ..: .. J",: 
1 35505 1 

2 35506 I 1 

3 35507' 2 

4 

5 

6 

7 

8 

9 

10 

11 

12 

1208-57 I AR 

1227-297 1 

1208-72 AR 

~35493-1 4 
. .,If-
1214~ 1 

10726. ! 1 

1213-1 4 

35508 2 

1227-302 I 2 

13 1235-354 1 

14 

15 

16 

17 

1205-133 

38998 
369b 

1207-42 

38199 
3,570 

18 1207-55 

1 

1 
1 

1 

1 
1 

2 

BOOM SECTION, UPPER 

PIN 

BRACKET 

MACHINERY BUSHING, 2 X 3 ~ 14 GA. 

ROLL PIN, 5/16 X 2 3/4 LG. 

MACHINERY BUSHING, 2 1/2 X 3 1/2 X 14 GA. 

ROLLER W/aUSHINGS, ITEMS 8 & 9 

BUSHING 

THRUST BUSHING 

GREASE fITTING, 1/8 NPT STRAIGHT 

PIN 

ROLL PIN, 3/8 X 4 LG. 

MACHINE BOLT, 1 1/4 UNC X 13 LG. 

NUT, 1 1/4 UNC ELASTIC 

PIN, 8 1/4" LG. 
PIN, 8 1/2" LG. 

COTTER PIN, 1/4 X 2 LG. 

PIN, 13 1/2" LQ. 
PIN, 12 3/4" LG. 

COTTER PIN, 5/16 X 2 LG. 

. .~ .. ~ . _ - ._0_.... ~_, _ ... .- .... ....., ........... ~, ____ T... ... .. __ ~___ _ .. _ ....... y ..... Y"IoT""l .......... ,. __ ... , .... r." n'r"l n .. n..,., ""'_,... ........ __ ,.... 

.,.,", 
'';;;:.;/ 

~ .--~ ... , . . 

https://tractormanualz.com/



',~ 

- -. ---

', __ 0. -"""" 

\-:~ -) 
--~ 

Bantam - Division of Koehring Company - Waverly, Iowa 

Model 

Date 
T -450 TELEKIUNE 
REV. 1 JUNE 1970 100M TI~ - P~IO~ TO SE~. #1647 

Ref. 
No. 

1 

Part 
Number 

A35404-1 .--j 
4 ' 

2 35477 

3 1207-58 

4 35516 

5 1213-38 

6 1209-28 

7 1204-25 

8 35520 

9 1207-22 

10 35517 

Quan. 
Req'd 

1 

1 

1 

2 

2 

2 

2 

2 

1 

2 

5 

11 35518 1 

12 35515 AR 

1208-31 AR 
1208-32 AR 
1208-33 AR 

13 35519 5 

Name and Description 

BOOM TIP ASSEMBLY , INCLUDES ITEMS 1 THRU 13 

BOOM TIP 

PIN 

COTTER PIN, 5/16 X 2 3/4 LG. 

PIN 

GREASE fITTING, 1/8 NPT LUBRIGARD 

WASHER, 1 3/8 X 2 3/4 X 9 GA. 

STOP NUT 

PIN 

COTTER PIN, 5/32 X 1 1/4 LG. 

SHEAVE 

SPACER.' 

SPACER 

MACHINERY BUSHING, 1 3/8 X 2 1/8 X 10 GA. 
MACHINERY BUSHING, 1 3/8 X 2 1/8 X 14 GA. 
MACHINERY BUSHING, 1 3/8 X 2 1/8 X 18 GA. 

BEARING ASSEMBLY 

Group No. 35 
Page 35. 

WHEN ORDERING. SP1!ClFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REOUffiED 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 

Dete 1 JUNE 1970 BOOM TIII- BEGIN. WiSER. 11647 
Group No. 35 

Page 35.84 

""" :P' 

Rei. Put 
No. Number 

A38980 
~-SHEAVE 

10 1/2" 
1 1="38981 

2 35477 

3 1207-58 

4 1="38984 

5 120;-179 

6 A38699 
6 
6 

7 1217-236 
7 

8 1209-53 
8 

9 38983 
9 
9 

10 

~, , , , 
~ "" 

4 " 

Put Put 
Number Numb.r 

A38872 A41260 
~-SH!:.1VE ~-SHUV~ 

13 1/2" 13 1/2" 
1="38873 1="38873 

35477 35477 

1207-58 1207-58 

1="38876 1="38876 

1205-1~9 
1209-2 

1205-1~9 
1209-2 

A38933 
A38933 

1217-236 
1217-236 

1209-52 
1209-52 

38874 
38875 

38874 
38875 

Quen. 
Req/d. 

1 

1 

2 

2 

2 
2 

5 
g 

g 

a 
2 
1 
1 

1 

, , , 5-. 
(f.LE/lRJflJf/cj£ - t:!Ev//f/ 9tEgP-/69/ 

Neme end Description 

BOOM TIP ASSEMBLY, INCLUDES ITEMS 
1 THRU 12 

SH£AVE SUE 
BOOM TIP 

PIN 

COTTER PIN, 5/16 X 2 3/4 LG. 

CAPSCREW 

ELASTIC NUT J 1 3/8 UNI=" 
WASHER, 1 378 SAE, FOR AIOVE 

SHEAVE W/SEARING - 10 1/2" 
SHE~VE V/.IE~R%HG - 13 1/.2" 
SHEAVE W/IEARING - 13 1/2" 

BEARING, FOR ABOYE 
BEARING,. FOR AIOYE 

NYLON SPAC~ 
NYLON SflACER 

RAC~ - 5 7/!" ~Q. 
UPPER ~ACE - 4 3/16" ~Q. 

LOWER RACE - 8 1/8" ~Q. 

SPACER 

....... ---.. 
-' 
.~, ' ..... : ~ 

.' .. 

.-38705 38879 36879 
{, : 

11 1213-16 1213-16 1213-,6 AR GREASE F'ITTING, 30· 
1213-1 1213-1 3 GREASE F'ITTING, STRAZGHT 

12 41259 - , SPACER 
WHEN ORDERING, SPECIFY BANTAM SElUAL NUMBER. PART NUMBER AND NAME or PART REQUIRED 

https://tractormanualz.com/



~ 
("lj 
~ 
~ 
):j 
cj 
(1j 
:l:I 
sa 
~ 
'f) 

"d 
'l 
:-) 

:ij 
.~ 

::Q 
.~ 

~ 
" ( 
II 

~ 
~ 

~ 
-1 

~ 
=l 
j 

'"' d 

a 
d 
~ 

~ 
-i 

~ 
~ 
d 

d 
~ 

~ 
j 

~ 
;> 
.~ .. 
'l 
) 
'-1 
d 

j 
~ 

.j 
,1 
) 
~ 

j 
·1 
:1 

..­
.-' 

_31 

MODEL 1/ WINCH 

./37 
¥/38 

,~, /39 
.Y 

i \ ~ 
i ""J .,," 

- .. ":.t.,, • 

"'~j 

T"" .. ", 
! 

~ ..... 18 

9~ 
\ - v" . 

t r,. 
7'-' 

PRIOR TO SER. NO 1192 

41,52 

MODEL 22 WINCH 
LOW-PROFILE BOOM 6 

MODEL 22 WINCH 

{iV 

of 
!:. t · -
;0-1 

~!:-
• \J1 0 .... 

-I z .... 
o r 
< M · ~ I III .... > n 
~z 
0'\.... X (X) _ 

m ... 
" II .. 
Z 

~ 
I 

~ tJ -0 < ;0 -» III c: -r- 0 I-f 
n Z 
~ 

.. 
(J) • -I 

~ AI 
< • .. 

r~ -f( 

i '\.:' 
.. .... ~ .. 

IV' -\'\ \ 0 
\\;,'-..\ • rh.\ AI 

" a c 
." 11 

.: z • p 
WW 
\J1\J1 
• 
~ https://tractormanualz.com/



-.. 

Modei 

Date 

Ref. 

S-CHJEl.:.c 

T -450 TEI.::KRANE 
REV. 1 MAY 1967 

Part 

S~N7 ~~~ Cn/3S~ON I Waverly, lo~a 

-.. --.--.----- Group No. 35 
HYDRAULIC SYSTEM·· -~/1"'3J7qC;2. -; P .. ..:'" 35.10 

~~ ... 

~~---+-~~---------------------+---! ... -< •• ... 1..~_ 

IQuan.! 
No. Number ,Req'd., 

1 

2 

4 

5 

6 

7 

S 

9 

10 

11 

16 

17 

18 

A35432. 
1258:44 
1219-408 
12 19-407 

A35386 
12&::3-45 

~ I ,., 
1219-~Ot) 

I ,."" .,R.,. 
'<"7-JV I 

1219-587 

1'219-589 

A35448 
12317-12 
1219-534 

121q-~88 " ./ 

I A ..... c::h-=l j..l'..J 
.""'C;- -.~ 11t::_.,-:.u _ 
l"'C 'I."'-!# I .... ,..-_· ..... C 

I 
A3530Q 
125- (,-(-- f 
121q-~qa 

121§-~O5 

121c--=ec 
~ "",,,I 121 -6~ 

i219-4e5 

¥':~h?9-f .; ... . _,,1 

t 12CC-CC:; 
11210.-2; 

j 3:;~24 
I .:.. oJ ''''~f 
IIc::OO-'J~ 

1210-20 
• 1'"21 .. , I,e -j; 

I 
I 
I 

A35408 . 
1258-~8 
1219-400 

1219-580 
1218-65 

1 
I 
I 
1 ., 
J 
I 

I I 

! . 

1 
1 
1 
1 

i 
1 
2 

1 

1 

1 
i 

i 
1 
2 

2 

2 
j 

2 

:2 

1 
1 

6 ... 
'0 

.. 
c,;" 

1 

2 
2 
2 .... 
.:: 

2 

2 

2 
1 
2 

2 
2 

HOSE ASS~M8LY, COMPLETE 
HOSE 
rITTING, 45· ELBOW 
rITTING, 90· ELBOW 

HOSE ASSEMBLY, COMPLETE 
HO~E 
FITTING 45° El.BOW 

ADAPTER 

:-!OLDING VALVE 

AC,tt.PTER 

HOSE ASSEMBLY, COMPLETE 
HOSE 
FITTING 

ADAPTER, 90" 

l-!C::C: ASSE~4e:.. Y J COMP~E'j·E: 

HCSr: 

HO~:: ASS Er-lBLY ) COMPt.E"l"E 

l-:CSE 
F:iiING, JIC SWIVEL 
F:7T!~~, 90° E~SCW, LONG 

ADAPTE~ !,oj /"0" RING 
"On RING, ;:"OR AGOVE AD-'PTER 

sess P!..UG 

MANIr-OLD 
C),PSC~t;4 1 ., /2 UNC ;( 1 l.G. 
LOCKWASHER, 1/2 MED. 

CL.':'~iP 

C.~PSC~E,~. ~./8 UNF X j 1/2 LG. 
, oJ 

LCC1(W;.i.SHER, ~/8 HED. 4 
2U8=E~ GRCMMtT, FOR !"l"E:M 1 
~(CRAUL!C CYLINDER, BOOM. LIFT, SEE PAGE 35.16 FOR COMPLETE 

PARTS BREAKDOWN 
HYDRAULIC CYLINDER, BOOM EXTENSION, SEE PAGE 35.14 FOR· 

COMPLETE PARTS BREAKDOlJN 

. HOSE ASSEMBLY, COMPLETE, PRIOR TO SER. 1773 EXC. 699, 740 
HOSE 
FITTING, JIC SWIVEL 

SWIVEL, 90° H/"o" .RING 
"0" RING, ;:"OR ABOVE SWIVEL 

"'''-

WHE~ ORDERI;':(;. SPECFY BAl\:T'-\~,'[ SERIAL NUltBER. PART NUMBER AND NAME OF PART RE<g-mfo:n 

..... -':- .. ~ 
j.;~;'-... 

-

https://tractormanualz.com/



"!---. 
. \ 

',-'" 
-.,' 

SCHIELD BANTAM DIVISiON, Waverly, IO\Na 

Model T -450 TELEKRANE 
Dat. REV. 1 Noy. 1968 

Ref. 
No . 

Part Quan. 
Number Req'd 

20 1219-385 AR 
1218-65 AR 

21 A35409 1 -
1258-26 1 

22 

23 

24 

25 

1219-408 1 
1219-407 1 

A35413 
1258-31 
1219-&08 
1219-407 

1219-585 

121 9-565 

A35521 
1257-56 
1219-399 

1 
1 
1 
1 

2 

2 

2 
1 
2 

26 -;fl ~-,8-t" 
... _,;:_ -=0 ... 

27 

28 
28 

29 

30 

31 

32 

33 

. , 

A35414 
1200-59 
1210-20 
1205-36 

. -

2 
8 
8 
8 

1219-480 4 
1219-611, 4 

1219-583 4 
. ,- .. - i 

, - -':i'J5!t H,.·' - AR 
1257-306 1 
1219-&06 1 
1219-399 1 

A35418 1 
1257-313 1 
1219-&0() 1 
1219-399 1 

A35417 
1257-16 
121 9-406 

A3541 9 
1257-24 
1219-406 

1 
1 
2 

1 
1 
2 

:~:rj~ ~ 
121 -64 2 

HYDRAULIC SYSTEM 

Name and Description 

ADAPTER W/"O" RING 
"0" RING, FOR ABOVE ADAPTER 

Group No. 35 
Page 35.1' 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER.1502 EXC. 449, 482, 493 
HOSE 
FIDING, 45° ELBOW 
FITTING, 90° ELBOW 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER.#502 EXC. 449, 482, 493 
HOSE 
FIDING, 45° ELBOW 
FITTING, 90· ELBOW 

REDUCER 

NUT 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER. #773,EXC. 699, 740 
HOSE 
FIDING, JIC SWIVEL 

c'-'IYEJ... .... ":'?:/1 ~J-,roA'e''/- (..,;,'-;.", i 
...... ..~_". /..--G/ /jC/"""" .c;..'". ~//~"",! 

PROPORTIONATOR, 'PRIOR 
CAPSCREW, 3/8 UNC X 1 
LOCKWASHER, 3/8 MED. 
NUT, 3/8 UNC 

ADAPTER, 3/4 NPT 
ADAPTER, 1/2 NPT 

SWIVEL ADAPTER 

-1-10::)1:. AjSEMBLY; COMPLEn. 
HOSE 
FITTING, 90. ELBOW 
FIDING, JIC SWIVEL 

HOSE ASSEMBLY, COMPLETE 
HOSE 
FITTING, 90· ELBOW 
FITTING, JIC SWIVEL 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER. 1773, EXC. 699, 740 
HOSE 
FITTING, 90· ELBOW 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER. 1773, EXC. 669, 740 
HOSE 
FITTING, 90· ELBOW 

ADAPTER W/"O" RING, PRIOR TO SER .. 11192 
ADAPTER WInO" RING, BE.XN. wISER. #1192 
"0" RING, FOR ABOVE ADAPTER 

,.,rtT'C'"'T f""t.'O",r.,..,T,T"" <;'T'\'r.",.... .. or:""11:~ ~ ...... -, .. ~ .... -_ .......... _-,,--- -.-- ............ _-- .... - .... ~ ....... -- -. -.- ,_ .• 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 TELEKRANE 
D~. REV. 1 FEB. 1971 HYDRAULIC SYSTEM 

Ref. 
No. 

35 

Name and Description Part Quan. 
Number Req'd 

1219-586 t- 2 ADAPTER WinO" RING, PRl:OR TO SER. #1192 
1218-64 2 "0" RING, FOR ABOVE 

o - .-...;~ " I' , • 

~·"Ii'·"'!:i··~~ 2 . ;.~A5APTER wino" RING, BEGl:N. wisER. #1192 
1218-6~ 2 "0" RING, ,..OR ABOVE 

Group No. 35 
Page 35.12 

HYDRAULIC WINCH, MODEL ", PRl:OR TO SER. #502 EXC. 449, 
482, 493 

37 1200-230 4 

38 1210-44 4 

39 35412 AR 

40 35733 1 

41 35704 14 
1210-32 14 
1205-81 14 

42 

44 

A35746 
1258-j8 
1219..407 
1219-528 
1218-63 
A35747 
1258-31 
12'9-~07 
1219-528 
1218-63 
A35869 
1258-18 
1219Ji.00 

45 F35878 
F'38587 
F~1602 

46 F35879 
F38585 
F~1603 

1218-63 
35884 

1200-63 
1210-20 
1209-4 

47 1240-29 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 

1 
1 
1 

1 
1 
1 

2 
AR 

4 
4 
4 

4 

48 A35867 2 
1257-11 . 1 
1219-405 1 
1219-399 1 

CAPSCREW, 7/8 UNC X 2 1/4 LG. 

LOCKWASHER, 7/8 MED. 

SHIM 

HYDRAULIC WINCH, MODEL 22, PRl:OR TO SER. 11773 EXC. 699, 7~0 

DOWEL BOLT 
LOCKWASHER, 5/8 MED. 
NUT, 5/8 UNF 

HOSE ASSEMBLY, PRIOR TO SER. #773 EXC. 699, 740 
HOSE 
FITTING, 90. 
FITTING, 60· FLANGE 
"0" RING, FOR ABOVE 60· Fl:TTINa 

HOSE ASSEMBLY, PRl:OR TO SER. #773 EXC. 699, 740 
HOSE 
FITTING, 90. 
FITTING, 60· FLANGE 
"0" RING, FOR ABOVE 60· FITTING 

HOSE ASSEMBLY, COMPLETE 
HOSE 
FITTING, JIC SWIVEL 

TUBE, GEARMATl:C MODEL 22 WINCH 
TUBE, GEARMATl:C MODEL 22E Wl:NCH 
TUBE, BANTAM Wl:NCH 
TUBE, GEARMATl:C MODEL 22 WINCH 
TUBE, .GEARMATIC MODEL 22E WINCH 
TUBE, BANTAM WINCH 

"0" RING, FOR ITEMS 45 & 46 
SHIM, ,..OR ITEMS 45 & 46 

CAPSCREW, 3/8 UNC X 1 1/2 La., FOR ITEMS 45 & 46 
LOCKWASHER, 3/8 MED. 
PLAINWASHER, 3/8 REG. 

CLAMP 

HOSE ASSEMBLY, COMPLETE, PRIOR TO SER. #1192 
HOSE 
FITTING, 90· 
FITTING, JIC SWIVEL 

WHEN ORDERING, SPECIFY BANTAM S£RIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 

: .•. / 

https://tractormanualz.com/



.. ..,,' 

Bantam • Division of Koehring Company • Waverly, Iowa 

Model TK-450 TELEKRANE 
Date REV. 1 MARCH 19Tr HymAUL I C SYSTEM 

Group No. 35 
Pig. 35.' 

Ref. Part Quan. Name' and Description No. Number Req'd 

48 A384Q3, 2 HOSE ASSEteLY COMPLETE - BEClI N. W Is ER. 11192 
1257-~' 1 HOSE 
1219-40) 1 F' ITT I tG, 90· 
1219-399 1 F'ITTING, JIC SWIVEL 

-49 1219-646 2 ADAPTER 

50 A 35870 2 HOSE ASSEMBLY COMPLETE 
1257~6 1 HOSE 
1219-399 2 F'ITTING, JIC SWIVEL 

51 A 35873 2 PRO~TIONATOR - BEGIN. wIsER. 1773 AND 699, 740 
1200-59 8 CAPS CREW , 3/8 UNC X 1 LCl. 
1210-20 8 LOC~ASHER, 3/8 MED. 

52 1 HYDRAULIC WINCH - SEE GEARMATIC WINCH, PAGE 35.22 AND 
BANTAM WINCH, PAGE 3'5.35 

t;;;;:~~~--"'~Beg: in. Ser. No. 1919 

Ref. Plrt Quan. 
Name and Description No. Number Req'd 

53 49016 2 TUBE 

54 A 38669 2 HOSE ASSEMBLY 

55 A49017 2 HOSE ASSEMBLY 

56 38937 2 J BOLT 
120)-22 2 NUT 

57 12019-17E 2 90· ADAPTER, LONG 

58 1219-651 2 900 ADAPTER 

59 1219-286 1 ADAPTER 

60 1219-780 2 ADAPTER 

61 1219-864 1 ADAPTER 

62 121~~1 2 ADAPTER w/"o" RING 
121 2 "0" RING 

~3 12'~-680 . 2 ADAPTER w/"o" RING 
121 -65 2 "0" RING 

WHEN ORDERING, SPECIFY BANTAM sEiuAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



: ... ,o_\. 
- ". i .:.1' 

.. ' -:-.. 

0" "' 

~) 

SCHIELD BANTAM DIVISION, Waverly, IO\Na 

Model T -450 TELEKRANE 
Date REV. 1 MAY 1967 

MOOEL II WINCH 

Ref. Part Quan. 
No. Number Req'd 

1 1219-254 AR 

2 1219~283 AR 

3 A35524 AR 
12308-122 1 
1219-590 2 

4 "A355f3 AR 
12308-112 1 
1219-590 2 

5 35522 1 

6 1219-464 1 

7 1219-241 1 

8 1219-281 1 

9 1219-285 1 

10 1240-53 2 

WINCH COOLING SYSTEM 

MODEL 22 WINCH 

Name and Description 

REOUCING BUSHING 

ADAPTER 

HOSE ASSEMBLY, COMPLETE 
HOSE 
FIDING 

HOSE ASSEMBLY, COMPLETE 
HOSE 
FIDING 

ADAPTER, 9°· 

ADAPTER, 90· 

ELBOW, 90· 

ADAPTER 

ADAPTER, 9°· 

CLAMP 

Group No. 35 
Page 35·-

MODEL 22 WINCH 
LOW-PROFILE BOOM 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IO-.Na 

Model T -450 TELEKRANE 

Date 1 JUNE 1966 WINCH PRESSURE INDICATOR 

~---4 

Ref. Part Quan. Name and Description No. Number Req/d 

A35680 1 WINCH PRESSURE INDICATOR ASSEMBLY, OPTIONAL 

1 A35681 1 HOSE ASSEMBLY 
12317-$a 1 HOSE 
1219-5 2 FITTING 

2 1219-588 1 ADAPTER, 90° 

3 1245-U 1 PRESSURE GAUGE 

4 1219-135 1 COUPLING 

5 1211-1-11- ~;2 DRIVE SCREW 

Group No. 35 
Page 35. 13A .­f . 

:~ . - .. 

,r) .... 
, . 
< . .;r" 0' 

.. 

~ 
.. 

, 

https://tractormanualz.com/



-'-' . , 
-.l 

Bantam • Divisian at Kaehring Campany • Waverly, lawa 

Model T -450 TELEKRANE 

Cate REV. 1 JUNE 1970 

PART NO, 

Ref. Part 
No. Number 

Part 
Number 

1 22879 22879 

2 22218 

3 22217 

4 

5 22880 

6 22881 

7 22882 

8 22883 

9 22884 

10 

11 

13 

22223 

22224 
.,2CO~.31 
~ 

14 22886 

22218 

22217 

,~.;:;;.:/ 

24453 

22881 

23083 

22883 

23084 

22223 

22224 

22886 

BOOM EXTENSION CYLINDER 
Group No. 35 

Page 35.1 

A38342 

Part Quan. 
Number Req/d. 

A23 127 

22879 

22218 

22217 

22880 
24453 

22881 

23083 

22883 

23084 

22223 

22224 

22886 

2 

1 

1 

2 

1 

1 

1 
2 

1 

1 

1 

1 

1 

1 

1 

1 

A35407 

Name and Description 

HYDRAULIC CYLINDER, INCLUDES ITEMS 1 
THRU 42 AS APPLICABLE - IDENTItY BV 
ILLUSTRATIONS & PART NO. STAMPED O~ 

CYLINDER. 

SEAL KIT I INCL. PIST. RINGS, SEALS, "0" 
RINGS, BACK-UPS - SEE VALVE KIT, REF. 40 

8UTTRESS RING NUT 

PISTON RING 

TEFLON SEAL W/"Oll RING 

11011 RING, FOR ABOVE 

STATIC "011 RING\/:.">.z~-· 

BACK-UP WASHER, FOR ABOVE _L''::.':'" - .... -

PISTON 

SPACER 

SHAFT 

CASE 

STATIC "0" RING 

BACK-UP WASHER 

"UI' CUI- SEAL (REI'LACES 22BB5) 

WIPER SEAL 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam . Division of Koehring CDmpany • Waverly. Iowa 

Model T -450 TELEKl'UNE 

Date REV. 1 JUNE 1970 

Ref. Part Plrt 
No. Number Number 

A35407 A~5690 

15 22887 23081 

16 22888 22888 

17 22889 22889 
24465 

18 22890 ~"'-'- .'~ It "6~ 

24454 

19 22915 22915 

22891 22891 20 
24455 

21 22892 22892 
-.~ 

22 22893 ~3~':"·t? / . 

24452 

23 22894 22894 

24 22895 22895 

25 22848 
. /'-' ~ --IL- '1 ~ . 

26 22896 22896 

22897 
/.~/<) ~;...6 

27 ~7 

28 1219-i20 1219-38 

29 121 9-38 1219-38 

30 22898 22898 

31 22899 22899 

32 22900 22900 

33 22901 22901 

34 22849 22849 
/. .... , If' -, 7 

35 22846 ~~.;>< 

36 22902 22902 
38 pm;. 3 ( 

39 23082 
40 I 

41 

42 

Plrt 
Number 

A~8~42 

23081 

22888 

24457 

~ 
24454 

22915 

22891 
-

24455 

22892 

~-
24452 

22894 

121 9-38 

~ 
23082 

24458 
A25038 
244~9 
244 5 
24486 

BOOM EXTENSION CYLINDER 
Group No. 35 

Page 35.15 

QUln. Nlm. Ind Description Req'd. 

1 HEAD GLAND 

1 PORT TUBE ASSEMBLY 

1 ROD EYE UNIT ONLY 
1 ROD EYE CONVERSION KIT, LESS BUSHING 

1'1'2 STATIC "0" RING ~ :.-'-, k .-. ':..: ... ;: 

"1'3 BACK-UP WASHER, 
~ ~ ,,.;. '~-.:::-:-.:, 

FOR ABOVE 

3 NYLOK SETSCREW, 1/4 UNC X 3/8 LG., AL EN 

1 STATIC "0" RING 
2 BACK-UP WASHER, FOR ABOVE 

1 CAP NUT 

1 STATIC "0" RING 
2 BACK-UP WASHER, FOR ABOVE 

2 RBC BEARING 

'I SHUTTLE STRIKER SPOOL 

1 110" RING 

1 PLUG 

1 "0" RING 

1 PIPE PLUG 

1 PIPE PLUG, 1/8 NPT ALLEN 

1 VALVE SEAT 

1 110" RING 

1 STEEL BALL 

1 SPRING 

1 SPRING STOP 

1 "0" RING 
1 END CAft PLUG 
1 ROD SEAL W/RETAINER (REPLACES 22886" 2045) 
1 PACK NUT 
1 \ HOLDING VALVE 
1 "0" RING KIT, FOR ABOVE 

1 NEEDLE VALVE 
1 "011 RING, FOR ABOVE 

1 JAM NUT, 7/16 UNf 
WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 

. ' ~,-::- .. 
....... --". 

-

'-

https://tractormanualz.com/



.. ,:-~ 

<;.1 

:c-' .... 
.: t 

... ~) 

Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE Group No. 35-
Plge 35.15 Date 1 JUNE 1970 BOOM EXTENSION CYLINDER 

Ref • Part Quan. Name and Description No. Number RiIq'd .. 

39991 Y 2 HYDRAULIC CYLIND~ COMPLETE 

25955 2 SEAL KIT, INCLUDES SEALS, "0" RINGS, BACK-UP WASHERS 
FOR CYLINDER ONLY - SEE REF. 23 

1 25954 1 CASE 

2 1206-41 1 SETSCREW, 1/4 UNC X 3/8 LG., SOCKET HD, CUP PT. 

3 25949 1 BUTTRESS ~ISTON NUT 

4 1218-156 1 "0" RING 
25942 1 BACK-U~ RING 

5 25953 1 SHAFT 

6 25952 1 PISTON 

7 234~2 1 SEAL 
121 -146 1 "0" RING, FOR ABOVE 

B 24461 1 STATIC "0" RING 
25945 2 BACK-UP WASHER 

9 23433 2 PISTON RING 

10 25947 1 PORT rulE 

11 25948 1 S~ACER 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam . Divisian af Kaehring Campany • Waverly. lawa 

Model T -450 TELEKRANE 
Dat. 1 JUNE 1970 800M EXTENSION CYLIM>ER 

Group Noo -3~ 

Page 3~5a 

Refo Part Qu~~o N d D . to N b I ... am. an asc'lp Ion t-:-:No':';'04-__ um_a_, 4 R.:.;,eq'..;..;;;;I-_______________________ +-__ .~,.<~ 
.. ~-- . 

12 25951 

13 23985 

14 25357 

15 

16 

17 

18 

19 
20 

25478· 

25050 

1218-157 
25944 

25950 

25049 

1206-41 

21 25946 

1 

1 

1 

1 

1 

1 
1 

1 

1 

1 

1 

22 1218-156 1 
25942 1 

23 

25 

26 

27 

28 

24458 
A25038 . 

1217-182 

25956 

1205-39 
.. 

25943 

1 
1 

2 

1 

1 

.1 

HEAD GLAND 

"0" RING 

SACK-UP WASHER 

"U" CUP SEAL 

SACK-UP RING 

"0" RING 
BACK-UP RING, FOR ABOVE 

TI-READ RING 

WIPER SEAL 

SETSCREW, 1/4 UNC X 3/e LG. SOCKET HD, CUP PT. 

ROO EYE UNIT O.NL Y 

"0" RING 
BACK-UP WASHER 

HOLD VALVE 
SEAL KIT, FOR ABOVE 

SELF·ALIGNING lEARING 

NEEDLE VALVE 

LOCK NUT, 3/8 UNC 

"0" RING 

WHE.."l ORDERING. SPECIFY BANT~ SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED 

1,'.7,,\, 

.:./~,..~ 

https://tractormanualz.com/



•• ..t...-_ 

1 
-_ .• <1 

---.-

SCHIELD BANTAM DIVISION, Waverly, lo".,a 

Model T -450 TELEKRANE 
DaM REV. 1 JUNE 1966 BOOM HOIST CYLINDER 

Group No. 35 
Page 35. 1E 

Ref. Part Quan. 
No. Number Req'd 

A35406 V" 

A23125 1 

1 22010·' 1 

2 22903 ." 2 

3 22904 - 1 

4 1 

Name and Description 

BOOM HOIST CYLINDER, COMPLETE, INCLUDES ITEMS 1 THRU 3 1 

SEAL REPAIR KIT, INCLUDES ITEMS ~3,5, 10, 11,12,14,30,31 
'- '1'1(; -"1CCC 3~ Ie 

BUTTRESS LOCK NUT q'\c .. q t.:c.c 3'1c'\ \AJ(c ~e F 2-

PISTON RING 

TEFLON SEAL w/"o" RING 
. , ..... 

"0" RING, FOR ABOVE \.~.;C -,ZC;7) 

/7 Z 3353 C"c:./c ;e 
,e:./r-

(S"~AS/kk; ,:..-7L.c..c 

-.:?':;;-?7~ ~ . 

5 22007 .. 1: STATIC "0" RING (~C " ... aCo4"c;rcr.z.) 
'"" 

6 22905" 1 

7 22906~' 1 

8 22907" 1 

9 22908 .. 1 

10 22909 ~ 1 

11 22910 .. 1 

12 22885 - 1 

13 1 

14 22886 ... 1 

15 22911 - 1 

PISTON 

SPACER 

SHAFT 

CASE 

STATIC "0" RING 

BACK-UP WASHER 

"U" CUP SEAL w/"O" RING 

SPLIT "0" RING, FOR ABOVE SEAL 

WIPER SEAL 

HEAD GLAND 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo".,a 

Model 

Date 

T -450 TELEKRAN E 
REV. 1 JUNE 1966 BOOM HOIST CYLINDER 

Group No. 35 
Page 35· 17 

Ref. 
No. 

Part Quan. 
Number Req'd 

16 22912 ~~ 2 

17 1219-120~ 1 

18 22913 .. 1 

19 22914 • 1 

20 22915 .... 1 

21 22916 ~ 1 

22 22976 ~. 1 

23 22977 - 1 

24 22978 .... 1 

25 A23102"" 1 

26 1200-119'" 4 

27 1210-26 ~ 4 

28 22980 

29 22981 

30 22982 

"3 1 22983 

32 23 196 

33 23197 

34 23198 

35 23 199 

36 23200 

1 

1 

2 

1 

1 

2 

1 

1 

1 

/2/3-/ 2 

Name and Description 

CAPSCREW, 3/8 X 1 1/4 UNF ALLEN 

EXPANDER PIPE PLUG, 1/4 NPT COUNTERSUNK HEAD 

BUTTRESS DRAW RING 

ROD EYE 

NYLOK SETSCREW, 1/4 UNC X 3/8 LG., ALLEN HEAD 

BEARING, SELF-ALIGNING 

RESTRICTOR, ONE-WAY 

"0" RING 

CAP 
J 

SAFETY VALVE INCLUDES ITEMS 32 THRU 36 P!2,Jctt T~ \~<!./ ... , 
q&'+1; -131 )Ll,i27 s~~~~ ... ; t...:.! '2.!~'i 

CAPSCREH, 1/2 UNF X 3 3/4 LG. . 

LOCK'" ASHER, 1 /2 MEO. 

PLUG 

"0" RING 

"0" RING 

"0" RING 

"0" RING 

BACK-UP \'iASHER 

SPRING 

CAP 

"0" RING 

~f44;L\~~2 ';/8 

c!.c.'JE~ 

B~c..;:~~ Wo.~~~ 

LW .. 12'2.C 
\ 2.t~<O"\ 
Ozc - ~ (;-c-cO 9as. Ra:-21 

•• , : ,--"_" ;;.,I"" ____ .&.----' _____ ~ __________________ -'-__ _ 

---
:' 

~,.;'.~ 
..... :. 

J' " 

l ". 

" ...-.---

https://tractormanualz.com/



.. -' .. ~ 

Model TK -450 
Oat. 1 JUNE 1973 

(0 
Ref. 
No. 

Part 
Number 

Quan. 
Req'd 

1 

2 25047 1 

3 27263 1 

4 24587 1 

5 1218-100 1 

6 23747 1 

7 25053 2 

8 24588 2 

9 27266 1 

10 27262 

11 27261 

12 27264 

13 22909 

Bantam . Division of Koehring Company • Waverly. Iowa 

25 

OOOM LIFT CY LINDER 

28 29 37 30 31 32 33 34 35 

36 

o 

\ 1" 
3 4567 8 9 10 II 

. -

Group No. 35 
Page 35.' 

~~--------------------------------~-----
Name and Description 

HYDRAULIC CYLINDER COMPLETE WITH HOLD VALVE - INCLUDES 
ITEMS 1 THRU 36 

SEAL KIT - rOR CYLINDER ONLY - INCLUDES PISTON RINGS, 
S EA LS, "0 II RINGS 

SEAL KIT - rOR HOLD VALVE ONLY, REr. 24 

COTTER PIN, 5/32 X 3 1/2 LG. 

NUT 

PISTON 

S IRVON SEAL 

"0 It R I ~ 

"0" R I ~ 

BACK-UP RING, LEATHER 

PISTON RING 

SPACER 

SHAFT 

CASE 

HI::AD GLAND 

"0" RING 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK -450 
Date 1 JUNE 1973 OOOM LIFT CYLINDER 

Ref. Part Quan. Name and Description 

Group No. 35 
Page 35 ·17B 

.-;r-. ", - -~ No. Number Req'd 
~~~------~--+-------------------------------------------------+---~~~ 14 24586 1 

15 25478 

16 25050 

17 25049 

18 

19 

20 

27265 

27343 

1203-73 
1 210-1~ 

1 

1 

1 

1 

2 

1 
1 

21 1217-188 2 

22 12,8-140 1 

23 27371 1 

~::~:;l1~15 24 "ji:;,2721!tip;.;~'r-1'C 

25 

26 

27 

29 

30 

31 

32 

33 

34 

35 

36 

1200-119 
1210-26 

22982 

1218-172 

27362 
27363 
27364 

27365 
1205-62 
1218-132 

27366 

27367 

27368 

37 1218-88 
27370 

1 

4 
4 

2 

1 

1 
2 
1 

1 
3 
1 

1 

2 

1 
2 

LEATHER SACK-UP WASHER 

"u" CUP SEA L 

PHENOLIC BACK-UP RING 

ROD WIPER 

THREAD R I~ 

CAPS CREW , 1/4 UNC X 1 1/4 LG., SOCKET HEAD 

CAPSCR&I, 1/4 UNF X 3/4 LG. 

LOC~ASHER, 1/4 MED. 

SELF-ALIGNING BUSHING 

"0" RING 

RESTR ICTOR CAP 
USC A:ACSb&i1 K\T /';;~8w70 1f..:611Zi,;;G1C.~ ('J:01 53,5.~ SLCC~) 
SAFETY HOLD VALVE - I NCLUOES ITEMS 25 THRU 36 

"0" RING 

CAPS CREW 
LOC~ASHER 

"0" RING 

"0" RING 

"0" RING . 
BACK-UP WASHER~JJ 2':;1.,(0 - e1.:2..0 ~~ 
SPRING 

PLUNGE~ 
NUT, 1/2 UNF JAM 

"0" RING 

CAP 

CAP 

"0" RING 

"0" RING 
BACK-UP RING 

WilEN OHIH-:HI:"-;l;. SPECIFY BANTAM SERlAL NUMBER. PART NUMBER AND NAME OF PART REQClln~D 

.-- ....... 
! '\ 

'..2--J 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEX.ANE 
Date REV. 1 JUNE 1970 

Ref. Part Part 
No. Number Number 

15 TON 20 TON 
18540 35925 

1 13616 24207 
2 1207-79 1201-79 

~ 1361J 2~210 
1361 '~618 

5 13619 2 211 

6 
13670 2,540 
13620 2 212 

7 13621 2421~ 
8 13622 2421 
9 1200-220 
9 24215 

10 1209-40 1209:40 
11 1205-96 1205-96 
12 2~208 

~~ 24209 
24935 24935 
~9199 ~·399 12(#'1· 00 l~ -300 

84070 
817606 

M070 
817006 

7921 
1207-40 

7921 
1207-40 

li>IST BLOCK 
Group No. 35 

Page 35. 

SEE HOIST BLOCKS SHaIN ON PAGE 35.18A 

Quan. Name and Description Req'd. 

1 HOIST BLOCK COMPLETE WITH ITEMI 1 THRU 13 

1 SWIVEL HOOK & TRUNNION 
4/2 COTTER PIN, 1/2 X 3 LG. 
2 SHELL & STRAP 
2 CHEEK WEIGHT 

2/3 SHEAVE ASSEMBLY w/euSHING 
2/3 BUSHING, FOR ASOVE SHEAVE 

1 BECKET 
1 CENTER PIN '. 

4 PIPE SPACER 
4 SPACER SOlT, 't UNC X 8 LG. 
4 BOLT & NUT" 3 UNC X 9 1/2 LG. 
8 WASHER, 3 SAE 
~ NUT, 3~ UNC JAM 
2 CAP 
4 CAPSCREW & WASHER 
1 SAfETY LATCH KIT 
1 HOIST CABLE - 1/2" WIRE .OPE, 18 X 7 ExTRA 

,IPS NON-ROTATINQ 'It." G. ~ ICf Iwtc~ ff2EF'C~ e.o 
1 CABLE SOCKET to t flE (20~ 
1 CABLE WEDGE 
1 PIN 
2 COTTER PIN 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUmED https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 
Date 1 JUNE 1970 HOIST BLOCK 

Ref. Part Part Quan. Name and Description No. Number Number Req'd. 

15 TON 17-1/2 TOt 
A41275 A41276 1. HOIST BLOCK COMPLETE 

1 41287 41287 1 HOOK 
2 1234- 13 1234-13 1 SAfETY LATCH 

~ A41297 A41298 1 TRUNNION W/ausHING 
1214-99 1214-99 1 BUSHING, FOR ABOVE 

~ 1208-70 1208-70 2 BUSHING 
1227-3~9 1227-3e9 2 ROLL PIN 

7 1217-2 2 1217-2 2 1 BEARING 
8 1208-57 ' 1208-5~ 1 BUSHING 
9 '205-,87 1205-1 7 1 NUT 
10 121g-6 1213-6 1 GREASE fITTING 
11 412 1 41290 1 INNER RACE 
12 f41282 r41282 1 CABLE SOCKET 

~i B17006 B17oo6 1 WEDGE 
r41279 r41288 1 CAPSCREW 

~g '205-,85 1205-185 1 NUT 
41278 41278 ~'t. PLATE 

~J A38699 A38699 2~ SHEAVE - 10-1/2" V/BEARING 
1217-2~6 1217-2~6 2 3 BEARING, FOR ABOVE 

19 1213-1 1213-1 ~~ 
GREASE rITTING, 30· 

20 1209-53 1209-5d SPACER 
21 1200-218~ 1235-2 9 CAPSCREW 
22 41285 . 41291 4 TUBE 

~ 1205-100 1205-100 4 ESLOK NUT 
41277 41277 2 PLATE 

2S fli 1273 ~II--I' 1 PLATE I .. i!T I 
2b 84070 B4070 1 CABLE SOCKET 

Group No. 35 
Page 35.18A 

.. ~ ........ 
f::· ' .• 

> , ' .. 
" ... ~ .. 

---..... -~:".-

~ .,. ~ . '-', 

'vu .... 1'1 ()~n~~lNr.. C:::P~r.T-,;'V lUi\T'T'.1M C:::-,;'~TAT, NTN~ER. pA.RT NUMBER AND NAME OF PA.RT REQUffiED https://tractormanualz.com/



", ., 
. '.- . ~ 

Bantam • Divisian af Kaehring Campany • Waverly, lawa 

Mod.1 TK -450 
Dat. REV. 1 JUNE 1971 AUXILIARY GEARMATIC WINCH 

Group No. 35 
Page 35.1 

fOR AUXILIARY BANTAM WINCH, SEE PAGE 35.41 

R.f. P.,t Part ~Iuan. Name and Description No. Number Number eq'd. 

PRIOR To BEGIN. wi 
SER. #77~ SER. #713 

.~~ xc.699,7~C & 699,740 / .-
1 A35702 A35835 1 HYDRAULIC WINCH, AUXILIARY, SEE PAGE~ 

FOR PARTS SREAKOOWN 
2 35704 35704 12 DOWEL BOLT 

~ 1210j2 1210j2 12 LOCKWASHER, 5/8 MEO. 
1205 1 1205 1 12 NUT, 5/8 UNF 

5 1219-464 1219-464 1 ADAPTER, 90° 

6 A35693 A35885 1 HOSE ASSEMBLY 

'7 35721 f35836 1 SUPPORT 

8 1229-92 1229-92 4 CAPSCRE.W, 3/4 UNF X 2 LG. 
9 1210-38 1210-38 4 LOCKWASHER, 3/4 MEO. 

10 35412 35412 AR SHIM 
1205-103 2 SELF-LOCKING NUT 

https://tractormanualz.com/



'"'-SCHIELD- BANTAM, DIVISION. Waverly, lo""a 

Mod.1 T ~50 -T~LEKRANE __ ". . '" 
Date REV. 1 MAy 1967 -"- - AUXILIARY WINCH . 

Group No. 35 . 
Page 35.20 .... -. , .' 

Ref. Part ' , - Part Quan. .> Name' and Description 
No. Number .'~ Number Req'd. 

PRIOR To ,,8EG.J:N,.W/ -. .-
SER'. '#773 "SER. #773 
Exc.699, 7~ P&. 699,740 

" 

A35694 A35694 
.... ": 

11 2 HOSE ASSEMBLY-, 
-, 

-12 1219-555 1219-555 . 2 ADAPTER 

13 1219-283 r ADAPTER 

14 1219-10 . 1 NIPPLE, 1/2 NPT 

15 '2,'9-,8 1 COUPLING 

16 1219-571 1 ADAPTER, 90• 

17 35722 1 STRAP 

1240-29 2 CLAMP, FOR ABOVE STRAP 

18 35701 35701 1 SUPPORT 

19 1200-79 1200-79 2 CAPSCRE'A, 3/8 UNC X 3 1/2 LG. 
1210-20 ' 1210-20 2 LOCKWASHER, 3/8 MED. 

.. 
1 

. 
20 A35523 A35523 HOSE ASSEMBLY .;. 

-:.;:,. 

21 A35524 A35523 1 HOSE ASSEMBLY 

22 1240-29 4 CLAMP, FOR REF. 11 
1240-53 1240-53 5 CLAMP, FOR REF. 20 &. 21 &. 6 

23 35727 35727 1 TUBE 

24 35726 35726 1 TUBE 

25 A35298 A35298 1 VALVE SECTION ASSEMBLY 

35643 35643 4 BOLT (REQUIRED TO INSTALL SECTION ABOVE) 

26 1219-282 1219-282 2 ADAPTER 

27 3574~ ,. 35744 1 BELLCRANK . 
, 

28 35743 35743 2 SUPPORT, BELLCRANK 
1216-2 1216-2 1 BUSHINGS FOR ABOVE 
1205-37 1205-37 2 NUT, 3/ UNf" 

29 2465' , '2465 1 ADJUSTABLE YOKE 
1205-,48 1205-148 1 NUT, 1/2 UNf" LH 

30 1689 1689 2 PIN 
, 

1207-13 1207-13 2 COTTER PIN, 1/8 X 1/4 LG. 

\ 
, 

'. WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED . 
https://tractormanualz.com/



/ 

;' 

-

SCHIELD BAN"2" AM DIVISION, Waverly, Iowa 

Model T-450 TELEKRANE 
Date 1 JUNE 1966 

Ref. Part Quan. 
No. Number Req'd. 

31 ~'35172-/ 1 

32 3118 2 

1205-37 2 

33 3119 ' 3 

1207-5 ' 3 

34 , W35745,-I 1 

35 1213-1 1 

36 35559 1 

1205-162 1 

37 35560 1 

38 
" 

~35697-/ 1 
I 

39 1227-186 1 

40 1222-94 1 
-.-~ 

41 3544~ 1 
1095 1 
1217-66 4 
121~-10 ~; 42 .c~'fC 

10957 1 
1205-89 2 

43 3564~ 1 
3564 1 

44 1219-254 2 

~5 1219-283 2 

AUXILIARY WINCH 

Name and Description 

CONTROL ROO 

ADJUSTABLE YOKE 

NUT, 3/8 UNF 

PIN 

COTTER PIN, 3/32 X 1 LG. 

BELLCRANK 

GREASE FITTING 

YOKE 

NUT, 3/8 UNF LH 

ROO \: -.. ,: 
: ~ .' , 

LEVER 

ROLL PIN 

KNOB 

ROLLER, BASE BOOM SECTION 
ROLLER, CENTER BOOM SECTION -

BEARING, FOR ABOVE ROLLERS 
GREASE FITTING, FOR ABOVE 
SHAFT, BASE BOOM SECTION , 

SHAFT, CENTER BOOM SECTION 
NUT, 5/8 UNF SELF-LOCKING 

STRAP, BASE BOOM SECTION 
STRAP, CENTER BOOM SECTION 

REDUCING BUSHING 

ADAPTER 

. 

. 
" , 

Group No. 35 
Page 35.2 

" 

.--. _ . 

WHEN ORDERING, SPECIFY -BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQCIHI-:D https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo".,a 

Model T -450 TELEKRANE Group No. 35 
aate 1 JUNE 1966 HYDRAULIC WINCHES •. Page 35.22 

NOTE: WHEN ORDERING REPLACEMENT PARTS BE SURE TO STATE WINCH SERIAL NO. 

MODEL 22 MAIN WINCH - BEGINNING WITH SERIAL No. 502 
( ALSO SERIAL NOS. 449, 482, 493) 

SEE PAGES 35.23 THRU 35.26 FOR COMPLETE PARTS LISTING 
.fu:'t'L2 £:ZE 4J/9'/A/~#/A,;t:J¥ 2e6//V ~r# ~..e--P.-L. 
. (2::Gt,;4,L.. ~p,.::::-;z=o) \ 

MODEL 11 MAIN WINCH - PRIOR TO SERIAL No. 502 EXCEPT 
NOS. 449, 482, 493 

MODEL 11E AUXILIARY WINCH ~ .$P2""e:lJ) 

SEE PAGES 35.27 THRU 35.31 FOR COMPLETE PARTS LISTING 

.. ,.. .. -. 

"' --

https://tractormanualz.com/



..... -,...... 

"'. --~.,;'/ 

. ::.-

.~ -" ....... 
_-: : .. J 

,~ 

Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE 
Date 1 JANUARY 1970 GEARMATIC WINCHES 

Group No. 35 
Page 35.2: 

Iv()DEL 

11 SAR 
11 SEA, 
11 SA 

22 HCR 
22 HA 
22 HEA 

-<~~-

I~~- " -
" \--~-

-~-
35702 MCXE.. 11:sEA 35411 MODEL II SAR 

35702 MODEL II SEA 

PART NO. A S' C FORWARD RPM REVERSE RPM 

35411 
35~02 
35 35 

A3~7~3 
~g5~5 

1S" 9" '3.2" 40 @ 35 GPM 210 @ 35 GPM 
" 9" 17.5" 40 @ 35 GPM 40 @ 35 GPM 

13" 9" 13.2" 40 @ 35 GPM 224 @ 35 GPM 

10" 10" 16.25" 44 @ 55 GPM 235 @ 55 GPM 
10" 10" 16.25" 44 @55 GPM 2d, @ 55 GPM 

~ 10" 10" 16.2~" 44 @ 55 GPM @ 55 GPM 
E - EQUAL SPEED 
S - STANDARD FINAL DRIVE RATIO 6.75:1 (11) 8.25:1 (22) 
H - HIGH SPEED FINAL DRIVE RATIO 4.44:1 (11) 4.22:1 (22) 
A - ANTI CLOCKWISE ROTATION (VIEWED FROM FINAL DRIVE END) ~VS~ 
C - CLOCKWISE ROTATION 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model T -450 TELEKRANE Group No. 35 
Page 35.12 Oate REV. 1 JUNE 1970 HYDRAULIC WINCH, MODEL 22 & 22E 

BEGINNING WITH SERIAL NO. 502 (& 449, 482, 493) 

LOCATION OF WINCH 
13 BASE PART No. ___ =~:::::::::;1 

Ref. Pert Quen. Name end Description No. Number Req'd 

A23222 1 DRUM SEAL KIT, INCLUDES ITEMS 7, 8, 9, 15, 16 

1 24738 14 HEX NUT 
2 24~9 14 WASHER 

~ 247 0 14 DOWEL BOLT 
NOT APPLICA8LE 

g 23223 1 DRUM W/BUSHING, ITEM 13 
2~225 1 OIL SEAL 

e 2 82~ 1 LARGE SEAL RING 
2482 1 "0" RING 

9 2482~ . 1 SNAP RING 
10 23226 1 BALL BEARING W/ITEM 9 <";q 

. . vI.;'J2;;<'·_1~~"~) 11. ~,~~9 1 HONDU ~~ ... ~.3352 ;'~~i.'$7~~' . ...;.:(7' o/,:.S"47,. 
12 1 CAPSCREW ~..JIa 4,." ce/ fr / /,tJ5-? ' ~ /.~"'z, ~a 

~~ 2322~ 1 DRUM BUSHING . ~l;pl& /ftD -Z.7'J'. ,;;;-
2~227 1 OIL SEAL " "- . . 

15 2 830 1 SMALL SEAL RING <.A?;?L"/¢ #?~'~~~ .~ ~~~ 
Hi 24831 1 "O"RING 
17 23228 1 BALL BEARING 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IOlNa 

Model T -450 TELEKRANE 
Oat. REV. 1 FEB. 1969 HYDRAULIC WINCH, MODEL 22 

Group No. 35 
Page 35.24 

BEGINNING WITH SERIAL NO. 502 (& 449, 482, 493) 

Ref. Part Part Quan. Name and Description 
No. Number Number Req'd. 

PUOft To BEGIN. wi THESE SEftIAL NUMBEftS INDICATE CHANGE TO LOW-
SEft. #77~ SEft. #173 PROFILE BOOM; ALSO CHANGE FftOM CLOCKWISE TO 
~xc.699, 7 H & 699,740 ANTI-CLOCKWISE WINCH (VIEWED rftOM rINAL DftIVE 

MODEL 22 MODEL 22· END.) SEE PAGE 35.25 rOft MODEL 22E 

A23229 A23400 PRIMARY DRIVE ASSEMBLY, INCLUDES ITEMS 1 THftU 23 

A23230 A23230 1 PRIMARY DRIVE SEAL KIT, INCLUDES ITEMS 3, 5, 7 
8, 10, AND 18 THftU 20 

1 24832 24832 12 CAPSCREW 
2 2483~ 2483~ 12 SEAL WASHER 

~ 2483 2483 12 "0" RING 
24835 24835 1 SPRING COVER 

~ 24836 24836 1 "0" RING 
24J50 24~50 24 BRAKE SPRING 

.~ 24 3~ 24 3~ 1 "0" RING 
2483 248~ 1 SNAP RING 

9 A2~231 A2@ 01 1 MOTOR ASSEMBLY, SEE PAGE 35.27 rOft PAftTS LIST 
10 24 ~9 24 ~9 1 RETAINER 
11 248 0 248 0 20 SEGMENT 
12 23242 23242 1 SUN GEAR 

~~ A2@234 A2@~99. 1 PRIMARY PLANET ASSEMBLY, SEE 35.26 rOR PARTS 
24 41 24 1 1 RING GEAR 

15 24842 24842 , BACKING PLATE 
16 2484~ 2484~ 1 BRAKE PLATE 

~~ 2484 2484 1 DIVIDER PLATE 
248~1 248~1 1 "0" RING Ic5i'1 t(! Lf. / OJ!. s£d.. 

19 248 5 248 5 1 SEAL RING ~ L.i 8 c-C::, . 
..7, --

20 24846 24846 1 SNAP RING 
21 24847 24847 1 PRIMARY HOUSING, 
22 24~61 24J61 4 PIPE PLUG 
23 24 15 24 15 1 PIPE PLUG 

,.-

<-

https://tractormanualz.com/



... 

" "') 
./ 

.: --:, 
i ~ J ... _ .. / 

~ 

Bantam • Division of Kaehring Company • Waverly, Iowa 

Model T-450 TELEKIUNE 
Date REV. 1 JUNE 1970 
Ref. Part Part 
No. Number Number 

24855 

24855 

25495 25495 

1 248~2 248~2 
2 248 8 248 B 

~ 24835 24835 
2483b 24836 

~ 24750 24J50 
2483~ 24 3~ 

~ 248~ 2483 
23 01 

8 25903 

9 24849 
10 24842 
11 24850 

~~~ 12 248~' 
~~ 24"52 24 52 

2485~ 2485~ 
15 248~ 248~ 
16 24 59 24 59 

.~~ 24831 24831 
24856 24856 

19 24~7 248~7 
20 24 6 248 6 
21 2481e 2481~ 
22 24Bs 2~90 
23 247b1 2 761 

Quan. 
Req'd. 

1 

1 

12 
12 
1 
1 

24 
1 
1 
1 
1 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 -. 

13--

HYDRAULIC WINCH, MODEL 22E 

Name and Description 

"Group No. 35 
Page 35.2 

~RlMARY DRIVE ASSEM!LY, MODEL 22E MAXN WINCH, 
~~IO~ TO GEA~MATIC SE~. #22-4500 

~IMARY DRIVE ASSEMBLY, MODEL 22E MAIN WINCH, 
BEGIN. W/GEARMATIC SEft. #22:4500 

SEAL KIT, INCLUDES ITEMS 2, 4, 6, 
8, BOTTOM PAGE 35.26 

17, 18 & REF' 

CAPSCREW 
SEAL WASHER 
SPRING COVER 
"0" RING 
BRAKE SJlRING 
"0" RING 
SNAP RING 
MOTOR ASSEMBLY 
MOTOR ASSEMBLY - REPLACES A23401 MOTOR IN 22E 

WINCHES PftIOft TO GEA~MATIC SER. #22-4500 -
WITH 25905 BRAKE PLATE; REF. 9 & 10 NOT REQ't. 

PRESSURE PLATE 
BACKING PLATE 
I!RAKE PLATE 
SPACER 
BRAKE HUB ASSEMBLY - SEE ~AGE 35.27 
SNAP RING 
BRAKE RING 
PRIMARY PLANET ASSEMBLY - SEE ~AGE 35.26 
"0" RING 
OIL SEAL V/~I 

SEAL RING 
SNAP RING 
PIPE PLUG 
PRIMARY DRIVE HOUSING 
PIPE PLUG 

WHEN ORDERING. SPECIFY BANTAM SERIJ.L NUMBER PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly; lo".,a 

Model T -450 TELEKRA HE 
Cat. REV. 1 FEB. 1969 HYDRAULIC WINCH, MODEL 22 & 22E 

Group No. 35 
Page 35.26 

Ref. Part Quan. Name and Description No. Number Req/d 

A23234 PRIMARY PLANET ASSEMBLY, MODEL 22 MAIN WINCH, FOft 
CLOCKWISE ftOTATION - PftIOft TO SEft. 1773 EXC. 699, 740, 
INCLUDES ITEMS 1 THftU 15 (SEE NOTE) 

A23399 PRIMARY PLANET ASSEMBLY, MODEL 22 MAIN WINCH, FOft ANTI-
CLOCKWISE ftOTATION - BEGIN. W/SEft. #773 AND 699, 740, 
INCLUDES ITEMS 1 THftU 15 (SEE NOTE) 

1 24867 1 PRIMARY PLANET HUB 
2 NOT APPLICABLE 

~ 24868 3 PIN 
24869 ~ PRIMARY PLANET PIN 

g 24870 GEAR SPACER 
24871 6 ROLLER BEARING 

~ 24~3 6 GARTER SPRING 
24 72 

4a 
PRIMARY PLANET GEAR 

9 2487~ CAM LOCK NOTE: THE LOCATION OF 
10 248~ 3 CLEARANCE CAM LOCK ITEMS 9 & 10 IN ASSEMBLY 
11 247 9 ~ THRUST PLUG DETEftMINE CLOCKWISE Oft 
12 24mb SNAP RING ANTI-CLOCKWISE ftOTATION. 

~~ 24 1~ 1 BUSHING 
2486 1 THRUST PAD 

15 24865 1 "0" RING 

9 

R.f. Part Quan. Name and Description No. Number Req/d 

A24859 1 PRIMARY PLANET ASSEMBLY, MODEL 22E MAIN WINCH, INCLUDES 
ITEMS 1 THftU 9 

1 24~3 3 PIN 
2 24 60 3 PRIMARY PLANET PIN 

~ 24861 3 NEEDLE BEARING 
24862 3 PRIMARY PLANET GEAR 

g 24J69 3 THRUST PLUG 
24 6~ 1 BUSHING 

J 
2486 1 THRUST PAD 
24865 1 "0" RING 

9 24866 1 PRIMARY PLANET HUB 

i 

" 

/~ 

;~~7 

--..... -

https://tractormanualz.com/



.~" 
I 

. ./ 

:. :-, 
". I .-. ..,. 

Bantam . Division of Koehring Company • Waverly. Iowa 

Model T-450 TELEKRANE Group No. 35 
Page 35.: Oat. REV. 1 JUNE 1970 HYDRAULIC WINCH, MODEL 22E 

Ref. Part 
No. Number 

A24852 

1 248tJ 
2 2487 

~ 248A9 
248 0 

~ 248J6 
248 1 

A 
24882 
24883 

Ref. Part 
No. Number 

23231 

23401 

Quan. 
Req/d 

1 

1 
2 

64 
2 
2 

28 
1 
1 

Part 

l .. .. .. .. 
~ ~,' 
.. a:> '. .. .. 

a:> .. 
.. CD 
CD~ 

BRAKE HUB ASSEMBLY, 
1 THRU 8 

PRIMARY SUN GEAR 
SPACER 
ROLLER 
SNAP RING 
GARTER SPRING 
CAM LOCK 
BRAKE HUB 
SNAP RING 

Quan. 

~ .. 
'" '" '" a:> 
'" CD .. .. 
.. CD 
CD .. 
.. CD 

"I' 
3 

Name and Description 

MODE~ 22E MAIN WINCH, INCLUDES ITEMS 

Number Req/d. Name and Description 

1 CLOCKWISE MOTOR ASSEMBLY, FOR MoDEL 22 MijiN 
YINCH - PRIOR TO SER. 1773 EXC. 699, 7 0 

1 ANTI-CLOCKWISE MOTOR ASSEMBLY, FOR MODEL 22 
MAiN YINCH - BEGIN. wISER. #773 & '9~ 740 
(ALSO MoDEL 22E PRIOR TO G.MATIC #22 500) 

25903 1 ANTI-CLOCKWISE MOTOR ASSEMBLY, FOR MoDEL 22E 
MAIN WINCH (SEGIN. w/G.MATIC SER. #22:4500) 
RE~LACES A23401 ~ER EXPLANATION, PAGE 35.25 

https://tractormanualz.com/



Bantam . Divisian af Kaehring Company • Waverly, lawa 

Model T -450 TELEKRANE 
Date REY. 1 JUNE 1970 
Ref. Part Part 
No. Number Number 

23231 
23401 

25903 

A23241 A23241 

A23235 A23235 

1 24884 24884 
2 24885 24885 

l ~~~~ ~~g 
g 24887 24887 

24J61 24~' 
~ 24 88 24 8 

24889 24889 
9 24865 24865 

10 24891 24891 
11 24790 24790 
12 24~91 24~91 

~d 24 92 24 92 
248~ 248~ 

15 248 248 
1b ~~~~ 24895 

~J 24896 
24897 2489~ 

19 2~236 2~23 
20 2 898 2 898 
21 24899 24899 
22 24900 2~907 

i~ 24ro' 2 901 
24 06 25908 

~g 24ro2 ~,~ 24 08 
2~ 24809 ~4809 
~I 24903 28 24~25 ~4~25 
29 24 12 ~~ 12 
30 24813 ~4813 

Cuan. 
Req'd. 

1 

1 

6 
6 
1 
1 
5 
2 
1 
2 
2 
2 
4 
2 
6 
8 
4 
8 
2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

HYDRAULIC WINCH, MODEL 22 & 22E 

Name and Description 

CLOCKWISE MOTOR 
ANTI-CLOCKWISE MOTOR 

Group No. 35 
Page 35.28 

ANTI-CLOCKWISE MOTOR- 22E IEGIN. W/G.MATIC 
SER. 122-41)00 

MOTOR SEAL KIT, INCLUDES ITEMS 8, 9, ", 12, 
14, '5, 16, 21, 26, 27, 29, 30 

MOTOR GEAR KIT, INCLUDES ITEMS 10, '3, 17, 18, 
20, 23, 

CAPSCREW 
WASH~ 
SPLIT FLANGE CLAM,. SET 
CAPSCREW 
CAPSCREW 
PIPE PLUG 
PORT END COVER 
BACK-UP WASHER 
"0" RING 
SEAL BUSHING 
BACK-UP WASHER 
"0" RING 
NEEDLE BEARING 
SMALL POCKET SEAL 
MEDIUM POCKET SEAL 
LARGE POCKET SEAL 
Tt-RUST PLATE 
KEY 
MOTOR SHAFT 
MATCHED GEAR SET 
"0" RING 
GEAR HOUSING 
SPACER 
PIN 
BRAKE PISTON 
BACK-UP WASHER 
"0" RING 
SHAFT END COVER, FOR CLOCKWISE ROTATION 
SHAFT EN> COVER, FOR ANTI-CLOCKW~SE ROTATION 
"0" RING 
BACK-UP WASHER 

:~ 
11 10 9 

'" 

/l); ". ... ~ 
.... 
~ .. 

I https://tractormanualz.com/



-

SCHIELD BANTAM DIVISION, Waverly, IO'Na 

Model T -450 TELEKRANE 
Dat. REV. 1 FEB. 1969 HYDRAULIC WINCH, MODEL 22 & 22E 

Group No. 35 
Plge 35.2 

Ref. Pert QUln. Name and Description No. Number Req'd 

A23237 1 FINAL DRIVE ASSEMBLY, MODEL 22 & 22E MAIN WINCHES, 
INCLUDES ITEMS 1 TH~U 12 

A23238 1 FINAL DRIVE SEAL KIT, INCLUDES ITEMS 2, 3, 10, 11 
1 24~04 1 PIPE PLUG 
2 24 38 1 SNAP RING . 
~ 24905 1 "0" RING 

2490b 1 END COVER 
g 2490J 1 PIN 

2490 1 THRUST PLATE 

A 
A232~9 1 FINAL PLANET ASSEMBLY, HIGH SPEED, SEE BELOW 
2~2 0 1 SUN GEAR SHAFT 'II/SEAL ~ING BELOW 

9 2 909 1 TAPER SEAL RING 
10 24910 1 "0" RING 
11 24911 1 SNAP RING 
12 24912 1 FINAL HOUSING 

Ref. Part Quan. Name and Description No. Number Req'd 

A23239 1 FINAL PLANET ASSEMBLY, MODEL 22 & 22E MAIN WINCHES, 
INCLUDES ITEMS ~ TH~U 14 

~ 24913 1 RETAINER RING 
2~242 1 SUN GEAR 

9 2 890 1 FINAL PLANET HUB 
10 2482~ 3 PIN 
11 2491 ~ FINAL PLANET GEAR 
12 24915 BALL BEARING 

~~ 2491b ~ FINAL PLANET PIN 
24917 SNAP RING 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUmED https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model T -450 TELEKRANE Group No. 35 
Date REV. 1 FEB. 1969 HYDRAULIC WINC!:i, MODEL 11 &. 11E Page 35.30 

MODEL 11 - STANDARD WINCH PRIOR TO SERIAL NO. 502 EXCEPT 449, 482, 493 AND '" 
AUXILIARY WINCH BEGINNING WITH SERIAL NO. 773 AND 699. 740 

Ref. 
No. 

1 
2 

~ 
~ 
~ 
9 

10 
10 
10 
11 
12 

~~ 
15. 
1b 
17 

MODEL 11E - AUXILIARY WINCH PRIOR TO SERIAL NOs 773, EXCEPT 699, 740 

/7iJ..--1. 0 ~ I ' 
I \ 
, 'I, /1 
I ,(~/;/ \ \( ~y~/ 
\ '*'LY;' 

\M../ !~"'" 0/ 

....... OIlY' 
AaSIMM.Y 

Part 
Number 

24738 
247~9 

Quan. 
Req'd 

12 
12 
12 

Name and Description 

NUT 
WASHER 
DGIEL BOLT 241 0 

35623 1 WINCH BASE, MAIN WINCH P~IO~ TO SE~IAL 1502 EXC. 449, 482 
23202 1 BALL BEARING 
2~203 1 OIL SEAL 
2 741 1 SMALL SEAL RING 
24742 1 "0" RING 
23204 1 DRUM BUSHING .' '.! 

DRUM w/BusHING -23205 1 - MAIN WINCH, MODEL 11 
23402 1 DRUM w!ausHING - AUXZLIA~Y WINCH, MODEL 11 
2~244 1 DRUM w!ausHING - AUXILIA~Y WINCH, MODEL 11E ., 

.' 

2 743 1 CAPSCREW 
23332 1 HONDU' 
2~206 1 OIL SEAL 
2 744 1 LARGE SEAL RING 
24745 1 "0" RING 
2~20~ 1 BALL BEARING W/SNAP lUNG 
2 74 1 SNAP RING 

A23201 DRUM SEAL KIT, INCLUDES ITEMS 7, 8, 14, 15 

"""..]'~'T ,....Y"t""~ ..... """.,._ ----... -- .. ~, ... - ~ .... ____ . - ... -- ___ -- - - -_ _.. ---

~ 493 --") 
'::;: . 
". 

,.-

https://tractormanualz.com/



:~) 

SCMIELD BANTAM DIVISION, Waverly, lo",,"a 

Model T-450 TELEKRANE 
Date REV. 1 FEB. 1969 HYDRAULIC WINCH, MODEL 11 & 11E 

Group No. 35 
Page 35.3 

Ref. Part Quan. Name and Description No. Number Req'd 

A23208 PRIMARY DRIVE ASSEMBLY, 
ITEMS 1 TH"U 20 

MODEL 11 MAIN WINCH, INCLUDES 

1 2474e 12 CAPSCREW 
2 2474 12 SEAL WASHER 

~ 24749 1 SPRING COVER 
24750 24 BRAKE SPRING 

g 24751 1 "0" RING 
24752 1 SNAP RING 

J 24753 1 "0" RING 
A23214 1 MOTOR ASSEMBLY, SEE PAGE 35.31B FO" COMPLETE B"EAKDOWN 

9 2321 0 1 SUN GEAR 
10 A232 13 1 PRIMARY PLANET ASSEMBLY, SEE PAGE 35.31A 
11 2~211 1 RING GEAR 
12 2 754 2 DIVIDER PLATE 

~~ 247~5 2 BRAKE PLATE 
247 2 1 "0" RING 

15 24756 1 OIL SEAL 
16 2475J 1 SEAL RING 

~J 2475 1 SNAP RING 
24759 1 PRIMARY HOUSING 

19 24760 1 PIPE PLUG 
20 24761 4 PIPE PLUG 

A23209 PRIMARY DRIVE SEAL KIT, INCLUDES ITEMS 5, 6, 7, 14 TH"U 1~ 

Ref. Part Quan. Name and Description 
No. Number Req'd 

A23245 1 PRIMARY DRIVE ASSEMBLY, MODEL 11E AUXILIA"Y WINCH, 
INCLUDES ITEMS 1 TH"U 22 

1 2474~ 12 CAPSCREW 
2 2474 12 SEAL WASHER 

~ 24749 1 SPRING COVER 
24750 12 BRAKE SPRING 

g 24751 1 "0" RING 
24752 1 SNAP RING 

~ 24753 1 "0" RING 
A23214 1 MOTOR ASSEMBLY, SEE PAGE 35.31B FO" COMPLETE B"EAKDOWN 

9 24762 1 THRUST SPACER 
10 A23246 1 BRAKE HUB ASSEMBLY, SEE PAGE 35.318 FO" PUTS BftEKKDOWN 

11TT.l""'-:-'T """'r:t""~""''''''''''''' t""--r;-,... ........... " , ..... ""~ ,..-- .... ., "" ... -._-__ • -- ............ _-- .... -- ........ -- -- - - - - - - . -.- ~ https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
D.te 1 fEBRUARY 1969 HYDRAULIC WINCH, MODEL 11 & 11E 

Group No. 35 
Page 35.3 1A 

Ref. Part Quan. N.me .nd Description No. Number Req'd 

11 2476~ 2 SNAP RING 
12 2476 1 BRAKE RING 

~~ 24765 
. 

3 PIN 
2475~ 1 BRAKE PLATE 

15 A232 7 1 PRIMARY PLANET ASSEMBLY -
16 24742 1 "0" RING 

~~ 24756 1 OIL SEAL 
2475~ 1 SEAL RING 

19 2475 1 SNAP RING 
20 24766 1 PRIMARY HOUSING 
21 24760 1 PIPE PLUG 
22 24761 4 PIPE PLUG 

A2~209 1 PRIMARY DRIVE SEAL KIT, INCLUDES ITEMS 5,6,7, 16 TH~U 1~ 

6 

fIGURE 1 - MODEL 11 fIGURE 2 - MODEL 11E 

A23213 1 PRIMARY PLANET ASSEMBLY, MODEL 11 MAIN & AUXILIA~Y 

2476~ 
WINCHES, INCLUDES ITEMS 1 TH~U 12 

1 1 PRIMARY PLANET HUB 
2 2476 3 PIN 

~ 24769 
4a 

THRUST PLUG 
24770 CAM LOCK 

g 24771 3 CLEARANCE CAM LOCK 
24772 ~ PRIMARY PLANET GEAR 

~ 2477~ GARTER SPRING 
2477 6 ROLLER BEARING 

9 24775 3 PRIMARY PLANET PIN 
10 24770 1 BUSHING 
11 24m 1 THRUST PAD 
12 24 1 "0" RING 

A23247 1 PRIMARY PLANET ASSEMBLY, MODEL 11E AUXILIA~Y WINCH, 

24t$9 
INCLUDES ITEMS 1 TH~U 9 

1 1 PRIMARY PLANET HUB 
2 24 0 3 PRIMARY PLANET PIN 

~ 24781 3 NEEDLE BEARING 
24782 3 PRIMARY PLANET GEAR 

g 24769 3 THRUST PLUG 
24tB~ 3 PIN 

~ 2477 1 BUSHING 
247~ 1 THRUST PAD 

9 2477 1 "0" RING 

"-:.- .. 

https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

1 
2 

~ 
~ 
~ 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

T-450 TELEKRANE 
1 FEBRUARY 1969 HYDRAULIC WINCH, MODEL 11 & 11E 

Part Quan. Name and Description Number Req'd 

A23246 1 BRAKE HUB ASSEMBLY, 
ITEMS 1 THIW 8 

MODEL 11E AUXILIA~Y WINCH, 

24784 1 SUN GEAR 
2478~ 1 GEAR SPACER 
24~ 2 ROLLER BEARING 
247 6 2 SNAP RING 
24787 1 BRAKE HUB 
24773 2 GARTER SPRING 
24770 16 CAM LOCK 
24771 1 CLEARANCE CAM LOCK, COPPE~ 

Group No. 35 
Page 35-: 

INCLUDES 

29 21 27 21 25 24 

MODEL 11 & 11E 

A23214 1 MOTOR ASSEMBLY, INCLUDES ITEMS 1 TH~U 29 

A23215 1 MOTOR SEAL KIT - INCLUDES ITEMS 4 TH~U 7, 16, 22, 23, 26, 
27, 28 

1 24788 5 CAPSCREW 
2 24761 2 PIPE PLUG 

~ 24789 1 PORT END COVER 
24790 4 BACK-UP WASHER 

~ 24791 2 "0" RING 
24792 2 BACK-UP WASHER 

A 2479~ 2 "0" RING 
2479 1 SHORT BUSHING 

9 24795 4 NE.EDLE BEARING https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, IO'Na 

Model T -450 TELEKRANE 
Date 1 FEBRUARY 1969 HYDRAULIC WINCH, MODEL 11 & 11E 

Group No. 35 
Page 35·31C 

Ref. Part Quan. 
Name and Description No. Number Req'd 

10 24796 2 THRUST PLATE 
11 2479A 8 LARGE POCKET SEAL 
12 2479 2 SMALL POCKET SEAL 

~~ 24A99 1 SNAP RING 
24 00 1 SLEEVE 

15 24801 2 CAPSCREW 
lEi 24802 2 "0" RING 

~A 2486~ 1 KEY 
2480 1 MATCHED GEAR SET 

19 24805 1 GEAR HOUSING 
20 24806 6 PIN 
21 2480~ 1 BRAKE PISTON 
22 2480 1 BACK-UP WASHER 

~~ 24809 1 "0" RING 
24810 1 LONG BUSHING 

25 24811 1 SHAFT END COVER 
2Ei 24812 1 "0" RING 

~~ 2481~ 1 BACK-UP WASHER 
2481 1 "0" RING 

29 2321i) 1 MOTOR SHAFT 

A23217 1 MOTOR GEAR KIT, INCLUDES ITEMS 8 TH~U 15, 17, 18, 24 

i~ 
7 8 S 10 

A23218 1 FINAL DRIVE ASSEMBLY, MODEL 11 & llE, INCLUDES ITEMS 1 
THRU 11 

1 2481 5 1 PIPE PLUG 
2 24752 1 SNAP RING 

~ 24~51 1 "0" RING 
24 16 1 END COVER 

~ 24817 1 THRUST PLATE 
A21220 1 FINAL PLANET ASSEMBLY, SEE BREAKDOWN PAGE 35.310 

7 2~221 1 SUN GEAR SHAFT W/SEAL RING, f'OR DRUM 8" BETWEEN f'LANGES 
7 2 926 1 SUN GEAR SHAFT W/SEAL RING, f'OR DRUM 13" BETWEEN f'LANGES 
7 24927 1 SUN GEAR SHAFT W/SEAL RING, f'OR DRUM 19" BETWEEN f'LANGES 
8 24818 1 TAPER SEAL RING 
9 24819 1 "0" RING 

10 24820 1 SNAP RING 
11 24821 1 fINAL HOUSING 

A23219 1 fINAL DRIVE SEAL KIT, INCLUDES ITEMS 2, 3, 9, 10 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER ANn NAME OF P&RT 'P14'f'lTTmlO'T) 

.. " 

i 

https://tractormanualz.com/



---­. . 

. ~". 

SCHIELD BANTAM DIVISION, Waverly, Iowa 

Mod~ T-450 TELEKRANE 
Cat •.. 1 fEBRUARY 1969 HYDRAULIC WINCH, MODEL 11 &. ··11E 

. , 

Ref. Part Quan. ....me and Desf;ription No. Num .... Req'd 

A232Z0 1 f"INAL PLANe:T ASSEMBLY, INCLUDES ITEMS 1 THRU 5 

1 24822 1 fINAL PLANET HUB 
2 2482~ 3 PIN 

~. 
2482 '. 3 fINAL PLANET GEAR 

24822 3 NEEDLE BEARING 
5 '2482 . 3 fINAl.. PLANET PIli 

.. 

.. 

.. 

. 

.. 

"'1""''''''=''''' ,..."""---"""'''',-. ... -----... _.,,-- .... ----.- ~.------ - -- - ... ---

, 

Group No. 35 
Page 35.3' 

",", 

.. 

' .. 
.. -; 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 
Date Rev. I Aug. 1979 PROPORTIONATOR 

Group No. 35 
Page 35.32 

7 
8 

~ --

~. 

~ 13 14 
" 12 

Ref. Part Quan. 
Name and Description No. Number Req'd. 

35873 DUAL PROPORTIONATOR (Replaces 35414 Prior to 

1 27817 2 t-«)UNT J NG BRACKET Cser. #773 exc. 699·, 740) 
/I.e;'s IV/OVAl?"" .3er CltWM!!i£ 

2 27820 4 NUT PIEZ SSZQ. L...!affe2. ;S-) 

3 200529 1 END PLATE 

4 27810 2 CASE 

5 23250 4. 110" RING 

6 27812 1 SPACER PLATE 

7 27811 1 END PLATE 

8 27818 2 CAPSCRnv 
200527 2 CAPSCR~, MOUNTING BRACKET 

9 200)20 6 DONEL PIN 

10 23251 2 DOtIEL PIN 

11 23253 6 BEAR ING 

12 27813 1 IDLER SHAf"T 

13 23252 2 O()..JEL PIN 

14 23249 1 IDLER SHAf"T 

15 23254 4 RETAINI~ RING 

16 23248 4 GEAR 

17 27814 2 VALVE HEAD 

18 27815 2 BALL 

19 27816 1 SPRIr-G 

20 200530 1 OOWEL PIN .. 

(-·~\l 
.. ~ 

https://tractormanualz.com/



.. ----.. 
·i 

,"","..too. 

..... \ 
"I;', , . 

.... ,::.,...0". 

Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 
Cat. Rev. 1 Aug. 1979 WINCH ROTATION INDICATOR 

Ref. 
No. 

., 
• 

18 

Part Quan. 
Number Req'd 

A35990 
A35989 
A38798 
A41821 
A41822 

1 F35991 1 
F41932 1 
F41933 1 

2 1200-61 2 
1210-20 2 
1205-36 2 

3 1227-186 1 

4 35994 . 1 

5 35995 1 

6 35996 1 
1207-4 2 

7 2228 
1209-4 
1210-20 
1205-36 

8' 35997 

9 1218-66 

1 
2 
1 
1 

Name and Description 

INDICATOR ASS'Y - Gearmatic 22 - Low Profile Boom 
INDICATOR ASS'Y - Gearmatic 22 - High Profile Boom 
INDICATOR ASS'Y - Gearmatic 11 Auxiliary Winch 

INDICATOR ASS'Y - Bantam Main Winch 
INDICATOR ASS'Y - Bantam Auxiliary Winch 

SUPPORT - Gearmatic Winch 
SUPPORT - Bantam Main Winch (Welded to boom) 
SUPPORT - Bantam Aux. Winch (Bolted to Winch) 

CAPSCREW, 3/8 UNC x 1-1/4 19. 
LOCKWASHER, 3/8 med. 
NUT, 3/8 UNC 

ROLL PIN 

SPRING 

ARM 

PIN 
COTTER PIN, 3/32 x 3/4 19. 

EYE BOLT 
PLAINWASHER, 3/8 reg. 
LOCKWASHER, 3/8 med. 
NUT, 3/8 UNC 

WHEEL 

"0" RING 

Group No. 35 
Page 35 .. 

WR"F.N ()'RnF.Rrnr.. ~PF.r.TFV RAN'T'AM smUT. NlTMRF'R PAR." NUMBER ANO NAME OF PART RF.OFTR.Fn https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model TK -450 
Date REV. 1 JUNE 1971 BOOM ANGLE INDICATOR 

Group No. 35 
Page 35.34 

Ref. Part Quan. 
Name and Description No. Number Req'd 

10 1205-32 1 NUT, 5/16 'UNC S EL,.-LOCK I Na 

11 1253-13 2 DR IVE ASSEMBLY 

12 1253-14- 1 DRIVE JOINT 

13 1253-12 1 fLEXIBLE SHAfT W/ NUTS - 12· La • • LOW PROFILE MAIN WINCH 
1253-15 1 fLEXIBLE SHAfT W/ NUTS - 13· LG. - "I PROP'ILE, AUX. WINCN 

14 1222-184 2 PLAST IC TIE 

15 12~0-72 1 CLAMP 

16 1200-57 1 CAPSCR~, 3/8 UNC X 3/~ La. 
1210-20 1 LOCKWASHER, 3/8 NED. 
1205-36 1 NUT, 3/8 UNC . 

17 1221-37 1 KNOB 

18 f38561 l BRACKET - AUX. WINCH ONLY 

2,3 

" 

1/ 
Ref. Part Quan. Name and Description No. Number Req'd 

A35607 BOOM ANGLE INDICATOR ASSEMBLY 

1 35598 1 INDICATOR POST 
1210-20 . 1 LOCKWASHER 

2 F35596 1 INDICATOR BRACKET 

3. 12260-30 1 INDICATOR PLATE 

~ 1217-2~ 1 BALL BEARING 

5 35597 1 INDICATOR HAND 

6 1205-1~ 1 NUT 
1210-1~ 1 LOCKWASHER 

7 35599 1 LEVEL INDICATOR 

:..-' . .". 

-_. 

." 
.. 
, 

https://tractormanualz.com/



i'~' 
.. _.J 

.......... 
\ 

;'. ~" 

t :~_/ 

Bantam . Division of Koehring CDmpany • Waverly, Iowa 

Model TK-450 TELEKRANE 

Dat. 1 f"EBRUARY 1971 

~G;e.#;{OI J;-r tWIT 

TKJ.f5'O tF /"lCJZ 
.¢115~ C'A./ f=~ra /~~ 

BANTAM WINCH 
Group No. 35 

Page 35. 

https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 
C~. Rev. 1 Aug. 1979 

Ref. Part Part 
No. Number Number 

PRIOR To ~EGIN. W} 
WI HCM 1601 ~INCM 1601 

A 38150 

A26320 

1 

2 1200-186 

3 1209-9 12c8-8 

4 41310 493~ 
493 

5 41 333 

6 41330 149136 

7 1217-268 1217-312 

8 41324 

9 41331 

10 1200-59 11203-146 

11 1209-4 

12 41575 

13 1200-114 
1210-26 

14 41309 149133 

15 41321 

16 41317 
1219-38 

17 41319 149132 

18 12260-160 
1211-22 

19 1229-137 
49137 

20 1'205-123 

21 38755 

Quan. 
Req'd. 

1 

1 

4 

4 

1 
1 

1 

1 

2 

3 

1 

2 

2 

1 

12 
12 

1 

3 

1 
1 

1 

1 
2 

4 
AR 

4 

1 

BANTAM WINCH 
Group No. 35 

Page 35.36 

Name and Description 

WINCH CCM~LETE - INCLUDES ITEMS 1 THRU ~ AND 
ITEMS 1 TMRU 6, PAGE 6.23 

SEAL KIT -INCLUDES SHIMS, GASKETS, "0" RINGS, 
eACX-U~ WASHERS, LI~ SEALS~?ZC'!' ~ j.:r/~ ~3- ~L-,3L, 

~TOR - SEE PA8E 35.40 

CAPS CREW , 5/8 UNC X 1 3/4 LG. 

WASHER 

HUB ASSEMBLY (49355 RE~LACES 49134 ) 
SPACER 

SPRAG CLUTCH 

SPACER 

SA LL BEAR I NG 

SHIM 

COVER 

CAPS CREW 

LOCKWASHER 

GASKET 

CAPS CREW , 1/2 UNC X 3 1/4 LG. 
UOCKWASHER, 1/2 NED. 

END COVER 

SHIM 

PISTON t()US IHG 
PlUG, 1/8 N" 
MA IN DR IVE MOUNT 

IDENTlrlCATION PLATE 
DR IVE SCREW !Po. ABOVE 

CAPSCREW, 1 ~r X 2 3/4 LQ. 

SHIM !POR A80VE 

LOCKNUT 

BELLEV I LL£ SPR I NG 

WRF.N ORnF.RTNG. SPEr.TFY BAN1'AM SF.RTAT. NHMRFR P~R1' NTTMBFR ANT) NAMl'; OF P4.R1' R1<'0.T'fPl'"n https://tractormanualz.com/



'-~' 

r··,'\ 
f . J ..... .-/. 

Bantam . Division of Koehring Company • Waverly, Iowa 

Model TK-450 
Date Rev. 1 Aug. 1979 BANTAM WINCH 

Group No. 35 
Page 35. 

Ref. Part Quan. Name and Description 
No. Number Rec(d 

22 41315 1 ANNULAR PISTON 

23 1218-151 1 BACK-U" RING -

24 1218-150 1 "0" Rlf«2 

25 1218-152 1 "0" RING 

26 1218-153 1 BACK-UP Rlf«2 

27 38757 4 SEPARATOR DISC 

28 38758 4 CLUTCH DISC 

29 38744 1 OUTER RACE 

30 1220-69 2 RETAINING RING 

31 F"49019 1 DRUM - BEQ1N. wIsER. #488(WINCH) - REPLACES F"~1320 
F"49690 1 DRUM - BEQIH. wisER. #1155 (WUtCH) 

32 1220-70 1 RETAINING RING 

33 1217-267 2 BALL BEARING 

34 1220-71 2 RETAINING RING 

35 38753 1 WEDGE 

36 1218-154 2 LIP SEAL 

37 41325 2 SEAL RACE 

38 38747 1 CENTER SHAFT - 22 3/4" LQ. 

39 41327 1 fINAL DRIVE MOUNT 

40 36516 1 RING GEAR 

41 1200-114 12. CAPSCREW, 1/2 UNC x3 1/4 LG. 
1210-26 12 lOCKWASHER, 1/2 NED. 

42 41329 1 COVER 

43 1219-21 2 PLUG, 3/8 NPT 

44 36519 3 llLANET GEAR 

45 1217-251 3 ROllER BEARING 

WHEN ORDERING. SPECIF:'l BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUffiED https://tractormanualz.com/



, 

Santam - Division of Koehring Company - Waverly, Iowa 

Model TK-450 
Date Rev. 1 Aug. 1979 BANTAM WINCH 

Group No. 35 
Page 35.38 

Ref; Put Quan. Name and Description 
No. Number Req'd 

46 36525 3 SHAfT 

47 36526 6 BUSHING 

48 1227-264 3 ROll PIN 

49 1220-73 1 RETAINING RING 

50 38756 1 BUSHING HOLO~ BOSS 

51 36533 1 BUSHING 

52 38754 1 BUSHING 

53 1220-79 1 RET AIMING RING 

54 38759 1 PUNET CARRIER 

5oJJ48 2 CABLE GUARD (NOT 'NOWN) •. BE8 ••• WiSER. #')29 (VI.CH) 

49688 2 CABLE GUARD (.OT SHOVN) -Btau. W/SER.#1155 ('lINCH) 

WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 

J:,\ 
~":.:.;;J 

https://tractormanualz.com/



/'" 
\. .. '.~;c 

i 
i . --

Bantam . Division af Kaehring Company • Waverly, lawa 

Model TK-450 
Date Rev. 1 Aug. 1979 BANTAM WINCH 

Ref. 'art Quan. Na..,. and DftCriptlon N .. Num'" Req'cI. 

1 41980 1 tCLD VALVE - S IE PAGE 35. I.OA (Replaces 41521) 

2 1218-115 2 "0" RING 

3 1203-135 a CA~CRDI, 3/S UHC x 1 LG. 

If 1219-351 2 AQA""ER 

5 41577 1 TUBE 

6 1219-716 1 AOA""EJt 
1218-1144 1 w(f' RIMa, ,.OR AIIOVE 

1 1219-665 4 SPLIT rUt«;[ CLAMP 
121S-103 2 "r/' RIMa 
1203-131 S CAPSCREW, 3/S UNC x 1 1~ La., H.T. 
1210-20 S LOO<WASt£R, 3/S NCD. 

8 12019-12~ 1 ADAPTER 

Group No. 35 
Page 35. 

WHF.N ORnF.RING. SPECiFY BANTAM SF."RTAT. NlTMBF.R. PART NUMBER AND NAME OF PART REOT.TTRF.n https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Mociel TK-450 
Dat. Rev. 1 Aug. 1979 

Ref. 
No. 

1 

2 
3 
4 

5 
6 
7 
8 
9 

10 

" 12 
13 
14 
15 

16 
17 

18 

19 
20 

21 

18-@ ti--21 
19-1 Ii! 
20--0 

Part Part 
Number Number 

PRIOR TO BEGIN. WI 
SER.#715 SER.#775 

41332 49405 

26319 26319 

26321 27945 
26322 26322 
26323 26323 
26324 26324 
26325 26325 
26326 27946 
26327 26327 
26328 27947 
26329 26329 
26330 26330 
27972 27974 
27973 27973 
26333 27949 
26334 27950 
26335 ·27951 
27955 27954 
26336 27952 
27956 27953 
26416 
22845 

26417 

26418 

1219-860 
1218-144 

BANTAM WINCH 

Quan. Name and Description Req'd. 

1 MOTOR COMPLETE 

1 SEAL KIT, INCLUDES ITEMS 2, 3, 9, 10 

1 HOUS I~ 

1 OUTER fACE SEA L 
1 INNER fACE SEAL 
4 SPRING 
1 SA LANC I NG PLATE ASSEMBLY 
1 VALVE 
1 VALVE DRIVE 
1 VALVE PL4TE 
4 "0" RING 
4 SEAL , GEROLER ASSEMBLY 
1 OUTPUT SHAF'T 
1 WEAR PLATE 
1 MOUNT ING PLATE 
4 STUD 

- "0" RING, YOR ABOVE 

4 WASHER 
4 NUT 

2 CHECK VALVE PLUG ASS'Y 
2 "0" RING only 

2 SPRING 

2 BALL 

1 PLUG wlllOIl ring (Case Drain) 
1 "011 RING 

Group No. 35 
Page 35.40 

.' 

WRF.N ORnF.RING. SPECIFY BAN1'AM lW-RTAT. NTTMRF.R PART NUMBER AND NAME OF PART REQUIRED 

-: . ......, ., 

https://tractormanualz.com/



."'.--. , 
•. " .::~ f . ~. 

I . 
L..-" 

Bantam • Division of Kaehring Company • Waverly. Iowa 

Mod.1 TK-450 Group No. 35 
Plge 35. L: D.te Rev. 1 Aug. 1979 WINCH HOLD VALVE 

Ref. 
No. 

1 
2 
3 
4 

5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
14 
15 
16 
17 
18 
19 
20 
21 
22 

7 
I 

9 

I 
10 II 12,13 123 4 5658 

, I I I I I I I 
-;; I I \ 
-.~ 

16,17 J 
19 

,,-.j~.-.~ 
~ I 

14,/5 FIG. 1 

14,.15 ~~ ~\\\ 
_ar~ iT '1 3 21 

_~-.... 6 5 . 

1 13 
16J7 7 FI G. 2 

22 
Part Part QUln. Name and Description Number Number Req'd. 

Fig. 1 Fig. 2 
41521 41980 1 HOLD VALVE Complete 

18 

26560 1 REPAIR KIT - Includes I terns 4, 7 th ru 1 7, 19 

26561 26561 1 NUT 
26562 26562 1 THREAD SEAL 
26563 26563 1 ADJUSTING SCREW 
26564 26564 1 PLUG 
26565 202864 1 "0" RING, For above pI ug 
26566 26566 2 SPRING END 
26567 26567 1 SPRING 
26568 202865 1 PISTON & POPPET A$S'Y - Incl. Items 8 thru 13 
26569 1 POPPET 
26570 1 POPPET 
26571 1 SPRING 
26572 1 SPRING SPACER 
26573 1 PLUG & GUIDE 
13552 1218-64 1 "0" RING 
26391 1 SLIPPER SEAL 

202866 1 BACK-UP RING 
26393 1218-115 1 110" RING 
26574 26574 1 "011 RING 
26575 26575 1 BACK-UP RI NG 
26576 202867 1 BODY 
1218-115 1218-115 2 "0" RING 
26577 26577 1 ORIFICE PLUG (.030") 
26578 202868 1· PLUG 

1219-763 1 PLUG 
1218-155 1 "0" RING, For above plug 

https://tractormanualz.com/



Model TK -450 
Date 1 JUNE 1971 

... ~-., 

Ref. Part Quan. 
No. Number Req'd 

A41572 

1 A3B750 1 

2 1219-464 1 

3 A 35885 1 

4 1219-466 1 

5 
i\l\-922.,\" 

1 .;f$ 
6 1219-665 4 

1203-137 8 
1210-20 8 
1218-103 2 

7 A41574 2 

8 F41538 1 

Santam • Division of Koehring Company • Waverly, Iowa 

AUXILIARY BANTAM WINCH 

Name and Description 

Group No. 35 
Page 35.4 

AUXILIARY WINCH ASSEMBLY - OPTIONAL - INCLUDES ITEMS 
1 THRU 35 

HYDRAULIC WINCH ASSEMBLY - SEE PAGE 35.35 FOR BREAKDOWN 

ADAPTER 
. 

HOSE ASSEMBLY 

TEE 

HOSE ASSEMBLY 

SPLIT FLANGE CLAMP 
CAPSCREW, 3/8 UNC X 1 1/4 LG., H.T. 
LOCKWASHER, 3/8 NED. 
"0" RING 

HOSE ASSEMBLY 

BRACKET 

https://tractormanualz.com/



Model TK -450 
Date 1 JUNE 1971 

Ref. Part Quan. 
No. Number Req'd 

9 1229-129 4 
1205-123 4 

10 1240-29 3 

11 35101 1 

12 1200-79 2 
1210-20 2 

13 1219-254 1 

,4 1219-283 1 

15 35726 1 

16 35727 1 

17 1219-282 2 

18 ~29B 1 
573 4 

19 f3B578 1 

20 A35143-1 1 
1216-2 1 
1210-20 2 
1205-37 2 

21 1689 2 
1207-13 2-
1209-6 1 

22 2465 1 
1205-148 , 

23 A35172-1 1 

24 3118 2 
1205-37 2 

25 3119 3 
1207-5 3 

26 35559 1 
1205-162 1 

27 A35745-1 1 
1213-1 1 

29 35560 1 

30 A35697-1 , 

Bantam . Division of Koehring Company • Waverly, Iowa 

AUXILIARY BANTAM WINCH 

Name and Description 

CAPSCR~, 1 UNf X 3 LG., H.T. 
NUT, 1 UNf SELY-LOCKING 

CLAMP -. 

SUPPORT 

CAPSCREW, :/8 UNC X 3 1/2 La. 
LOCKWASHER, 3/8 NED. 

REDUCER 

ADAPTER 

TUBE 

TUBE 

ADAPTER 

VALVE SECT ION 
BOLT (REQUIRED TO INSTALL SECTION) 

BELLCRANK 

SUPPORT 
BUSHING, FOR ABOVE 
LOCKWASHER 
NUT, 3/8 UNf 

PIN 
COTTER PIN, 1/8 X 1/4 LG. 
PLA IHWASHER, 1/2 

YOKE 
NUT, 1/2 UHf, LH 

ROO 

YOKE 
NUT 

PIN 
COTTER PIN, 3/32 x 1 LG. 

YOKE 
NUT, 3/8 UNf, LH 

BELLCRANK 
GREASE f't TT I NG 

ROD 

LEVER 

Group No. 35 
Page 35.42 

WHF.N ORDERING. SPEC:IFY BAN'T'~M ~FPlAT. NTN~F.R PA.R.T NUMBER AND NAME OF P~~'T' ~FmTT'Q"'T'\ 

":7,"-
! 
'. 

:.. .. : -~ 

, 

~. .. 
' ........ : 

https://tractormanualz.com/



Bantam • Division of Koehring Company • Waverly, Iowa 

Model TK-450 Group No. 35 
Date 1 JUNE 1971 AUXILIARY BANTAM WINCH Page 35.4-

---... Ref. Part Quan. Name and Description 
:. -"1 No. Number Req'd 

31 1227-186 1 ROLL PIN, 3/16 X 1 1/2 LG. 

32 1222-94 1 KNOB 

33 A 15025-2 1 ROLLER W/BEARING - CENTER BOOM SECTION 

A35401 -2 1 ROLLER W/SEARING - BASE BOOM SECT I ON 

1217-66 4 BEARING, YOR ABOVE ROLLERS 

1213-10 2 GREASE FlIT ING 

34 ;a~61 1 SHAFT, CENTER BOOM SECTION 
1 SHAFT, BASE BOOM SECTION 

1205-89 2 NUT, 5/8 UHF SELr-LOCKING 

35 35648 1 STRAP, CENTER BOOM SECTION 

35649 1 STRAP, BASE BOOM SECTION 

" , 
. " 

'VHEN ORDERING. SPECIFY 'BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



.-" 
'.~ \ 
.~: .~;;.; 

... -..... 

Bantam • Division of Koehring Company • Waverly, Iowa 

Model T..450 TELEXRANE 
. Date REV. t MARCH 1977 

Ref. Part Part 
No. Number Number 

A35415 A49305 
I.... /I-38'I'f. 

10 1/2" 10 1/2" 
FOR 

A35404-1 
BOOM HEAD 

1 35547 F38891 

2 35886 35886 
35553 35553 

3 35887 35887 
1227-335 1227-335 

5 A35549-1 A35549-1 

6 17143 17143 

7 1207-40 1207-40 

8 A18~~-1 A18~~-1 121 . 121 

8 

9 1n43 4143 
10 1207-71 1207-59 

15'-20" JIB 
GroJlP No. 36 

Page 36.1 

I 

Part Quan. Name and Description Number Req'd. 

A49306 JIB ATTACHMENT, COMPLETE, INCLUDES 
A'4RM'S A3I189fJ ITEMS 1 THRU 33 

13 1/2." SHEAVE SIZE 

F38891 1 JIB BOOM ONLY 

35886 2 BEARING BLOCK 
35553 AR SHIM, FOR ABOVE 

35887 2 PIN 
1227-335 2 ROLL PIN, FOR ABOVE 

F38910 1 EXTENSION 

17143 1 PIN 

1207-40 6 COTTER PIN, 1/4 X 1 1/2' LG •. 

1 SHEAVE WITH BUSHING, 10 1/2" 
1 BUSHING, FOR ABOVE 

A38,34 1 SHEAVE WITH BUSHING, 13 1/2" 
121 .... 39 1 BUSHING, FOR ~BOVE 

38895 1 PIN 

1207-71 1 COTTER PIN 

WHEN ORDERING, SPECn:y BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Sant:srn • Division of Kaehring Company • Waverly. Iowa 

Model T -450 T£I.£KRAHE 

Dlte REV. 1 MJ.RCH 1m 
Ref. I 
No. 

Pert 
Number 

t '1 1213-1 

12 A35551-1 

13 35552 
13 

14 ! 1201-42 ; 

il151 A18~6-1 
1 121li-8 
I ! 16 1 A35568-1 

1 j 

117 i 1201-57 

Pert 
Numb.r 

Pert Quen. 
Numb.r Req'd 

1213-1 

F'38919 

41257 
49314 

1213-1 1 

A35551-1 1 

1201-55 

A 18386-1 . A 18~6-1 
1214-8 . 1214-8 

A35568-1 ; A35568-1 

1201-57 . 1207-51 

1 
1 

2 

1 
1 

1 

2 

i 18135554 ,35554 35554 
i 

1 

191 1<1784 
1 1207-42 
I 

I : 

10784 
1207-42 

: 1tJ784 
1207-42 

2 , 
4 ! 

Neme end Description 

GREASE F'lTT I NG 

PENDANT BRACKET 

PIN 
PIN - 'OR JIB STOPS 

COTTER PIN 

SHEAVE W/8USHIHG 
BUSHING, 'OR ABOVE 

PIN 

COTTER PIN, 5/16 X 2 1/2 LG. 

PENDANT'll/ PINS 

PIN 
COTTER PIN, 'OR ABOVE 

Group No. 36 
Pig. 36.2 

1
20 j35555 F'38871 

38995 

1201-30 

. f'38906 . 1 : 'ROLLER 

. 21 1 35520 

I 221 12n-7-22 : I '" 
! 23 16035 

124135644 
! . 
I 1 

! 25 ! 355§~ 
I 135500 

1 26 j 35561 , , 
i ; ! 27 j 1398 

1
29 

130 

31 

32 

33 

, 41212 

, 38495 
~ 
,I 6 
: 3556~ 
; 355 0 
I 

i 35561 

~ 1398 
, 

I 38490 
I 

38909 
120740 

38168 
1207-30 

F'~9307 

. : 

I 
9855 1 

i 

! 1201-30 : 4 

i 41212 
I 

3~95 

355665 
355 b 

35561 

: 1398 

38490 

38909,,_ 
1201 .... 0 

38768 
1201-30 

F'49301 

1 

! 2 
I 

I 2 

I ~ 
I 

2 

1 

1 
2 

4 
4 

F'49310 - f'4931 0 

2 

2 

35685 35685 35685 1 

1269-175 1269-115 1269-175 1 

PIN 

COTTER PIN 

PIN 

EAR 

EAR 
EAR ('OR CRANE BOOM) 

LINK 

PIN 

PIN 

PIN 
COTTER PIN, 'OR ABOVE 

PIN 
COTTER PIN, 'OR ABOVE 

TUBE 

TUBE 

JIB STOPS, ITEMS 31 
THRU 33 BEQIN. w/ 
!sER. 11992 

BALL & ~K BLOCK 
HOIST CABLE - 1/2n 6 X 19 IWRC PRE'OR~ ED 

W'RE ROPE. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUIRED 
https://tractormanualz.com/



, 
I .' --' 

/ 

Bantam • Divisian af Kaehring Campany • Waverly. lawa 

Model T -450 TELEKRANE 
Date REV. 1 JUNE 1970 32' JIB 

'I 16 --................................... --~~~ 
---------------45 

M'IJ:::::::::::::Jr:c:::::::::=-
- ::::J CC::::::::::::::::::::J; 
~ 1 'a.n I ~ I :;;; ~ ~ cc==::::====~ 

31 32 29 

4 

7--~, 15 
8--~ ce:---+!-

C' 

Group No. 36 
Page 36.3 

r: '·"V· 

Ref. Part Part Part Quan. Name and Description No. Number Number Number Req'd . 

• 41211) A41270 A412')8 32' JIB ASSEMBLY, INCLUDES ITENS 
F Olt A35ltC)11.1 10 1/2" 13 1/2" 1 T,,"U ~ 
1a00M HEAD SHEAVES SHEA.VES 

1 f'4~~.36- 1 BOTTOM SECTION (ItE~LA.CES f'38442) 
1 f'41271 f'41271 1 BOTTOM SECTION 

2 f'3846~ ... f'38461 Fj8461 1 TOP SECTION 

3 35886 35886 3~886 2 BEARII(; BLOCK - A$SENBLI TO 100M HEA ~. 
USE SHIMS TO CENTER J%8 WIT" 800M. 
WELD JI8 & SkINS TO ILOCKS 

4 3'5~3 35553 35553 AR SHIM, FOIt ABOVE. 81.0eO 

WHEN ORDERING, SPEC~Y BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQUmED 
https://tractormanualz.com/



Bantam . Division of Koehring Company • Waverly. Iowa 

Model T -450 TELEl<RAHE 
D.t. REV. 1 JUNE 1970 

Ref. Put Put 
No. Number Number 

A41235 A41270 

5 35887 35887 

6 1227-335 1227-335 

7 35555 FJ8871 

8 35520 38995 
1207-22 _ 1207-22 

9 38473 38473 

10 38474 41237 
1207-66 1207-66 

11 A35551- 1 F38979 

12 A18~86-1 A18~86-1 
121 -8 121 -8 

13 A35568- 1 A35568-1 
1207-57 1207-57 

14 35554 35554 

15 10790 10790 

1.6 10784 10784 
1207-42 1207-42 

17 F38475 F38475 

18 F38476 F38476 

19 1205-' 24 1205-124 

20 F38480 F38480 

21 F38522 F38522 
- .~ .. 

38491--, 38491 22 
1207-41 1207-41 

23 A18~8~-1 A18389-1 
121 - 1214:.5 

23 

24 4143 4143 
1207-59 1207-59 

25 1213-1 1213-1 

32' JIB 
Put Qu.n. N.me .nd Oescription 

Number Req'd. 

A41258 

35887 2 PIN 

1227-335 2 ROLL PIN 

F38906 1 ROLLER 

9855 1 PIN 
1207-22 2 CanER PIN 

38473 2 EAR 

38474 1 PIN 
1207-66 2 canER PIN 

A35551- 1 1 BRACKET 
1209-13 2 WASHER, FOR ABOVE 

A1B~86-1 1 SHEAVE 
121 -8 1 BUSHING, FOR ASOVE 

A35568- 1 1 PIN 
1207-57 1 COTTER PIN 

35554 1 PENDANT 

10790 2 PENDANT - 10' 

10784 5 PIN 
1207-42 10 COTTER PIN 

F38475 1 BOLT~ SHORi - FOR FULL JIS 

F38476 1 BOLT, LONG - FOR SHORT JIB 

1205-124 2 NUT, 1" UNC ELASTIC 

F38480 1 LINK 

F38921 1 EXTENSION 
, - I"'~ 1 , • , ' '1 ' . i _.~ '0. •• , .. 

38491 
. ---.,. - -, 

1 PIN 
1207-41 2 COTTER PIN 

1 SHEAVE - 10 1/2" 
1 BUSHING, FOR ABOVE 

A38~34 1 SHEAVE - 13 1/2" 
121 -39 1 BUSHING, FOR ABOVE 

38895 1 PIN 
1207-71 1 canER PIN 

1213-1 1 GREASE FITTING 

.,. 
--- . 

Group No. 36 
P.g. 36•4 

-

'-

WHEN ORDERI~G. SI'I':CIFY BA~TA:-'I SERIAL NUMBER, PART i\il'I\1HER AND NAME OF PART REQUIRED 

. ' -. 
) 

https://tractormanualz.com/



~'.--"" 
. } 

,'--. 

Bantam . Division of Koehring Company • Waverly, Iowa 

~d.1 T-450 TELEKRANE 
Dat. REV. 1 JUNE 1970 32' JI8 

Group No. 36 
Pig. 36• 

Ref. Plrt Part Part QUln. Name Ind Description No . Number Number Number Req'd. 

A41235 A41270 A4125B 
26 38493 38493 38493 1 ROLLER 

27 38494 3e494 3~94 1 PIN 
1207-22 1207-22 1207-22 2 COTTER PIN 

28 38490 38490 38490 ~ PIN .. ,' 
1207-22 1207-22 1207-22 COTTER PIN 

-. 
F41233 F41233 F41233 29 2 OUTER TUBE - - - .. -

30 2335 2335 2335 2 PIN 
1207-22 1207-22 1207-22 2 COTTER PIN 

31 F41234 F41234 r41234 2 INNER TUBE , --

32 5882 5882 5882 2 PIN 
1207-41 1207-41 1207-41 2 COnER PIN 

33 38487 38487 38487 1 PIN 
1207.:.41 1207-41 1207.:.41 2 COTTER PIN 

34 38488 38488 38488 2 PIN 
1207-41 1207-41 1207-41 2 COTTER PIN 

35 33489 38489 38489 1 ROLLER 

36 35565 35565 35565 2 EAR - PIN TO LINK & JI8 TO DETERMINE 
LOCATION ON 800M !EFORE WELDING. 

37 35567 35567 35567 1 LINK 

38 1398 1398 1398 2 PIN 
1207-41 1207-41 1207-41 2 COnER PIN 

39 36495 38495 38495 2 EAR - MOUNT WITH PIN OVER OUTSIDE OF 
800M EARS, THE PIN SEARING ON FRONT 
EDGE OF SLOT. WELD EARS TO JI8. 

~o 6035 6035 6035 1 PIN 
1207-41 1207-41 1207-41 2 COTTER PIN 

WHEN ORDf::HI~G, Sl'l':ClF'r: BA~TA:Vt SERIAL NUMBER, PART lIoLMHt:R AND NAME OF PART REQUIRED 
https://tractormanualz.com/



Model 

Date 

Ref. 
No. 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

SCHIELD BANTAM DIVISION, Waverly, lo""a 

T -450 TELEKRANE 
1 AUGUST 1968 HYDRAULIC CLAM 

Part Quan. Name and Description Number Req'd 

1219-758 2 ADAPTER 

1219-773 3 QUICK DISCONNECT 
-

1219-807 2 DUST CAP 

A37905 2 HOSE ASSEMBLY 

1240-29 10 CLAMP 

1200-31 5 CAPSCREW, 5/16 UNC X 1 LG. 
1209-3 5 PLAINWASHER, 5/16 REG. 
1210-17 5 LOCKWASHER, 5/16 MED. 
1205-25 5 NUT, 5/16 UNC 

1219-808 2 DUST PLUG 

1219-779 2 ADAPTER 

1219-780 2 ADAPTER 

38303 1 BRACKET 

F38306 2 BRACKET 

/lOC. 
7 

12c/C/-?:;' 
_ ... H •• _ ••• 

&c: --·-_M., / ..;,.c 
Y-9t.//€ . 

, 

Group No. 45 
Page 45.2 

" 

."'.~:.. --- .. " ~ 

.-' 
" : 

" ' 

' . 
" .. 

- ' 

https://tractormanualz.com/



,-.-... 
. r 

~. • .• "l. 

. , 
,.) 

~-:-.. 

SCHIELD BANTAM DIVISION, Waverly, lovva 

Model T -450 TELEKRANE 
Date 1 AUGUST 1968 

-.-I " 
Ref. Part Part 
No. Number Number 

3/8 YD. 1/2 YD. 
1 39925 37904 

2 1222-29 1222-29 

3 9513 9513 

4 18534 18534 

5 B10883 B10883 

6 18535 18535 

7 18536 18,536 

8 1219-837 . 1219-712 

9 1219-622 1219-773 

10 1219-743 1219~07 

11 1219-741 1219-808 

12 1219-838 

13 A~5685 
2 241 

A~5685 
2 241 

24242 24242 
24243 24243 

HYDRAULIC CLAM 

9-13 

Quan. Name and Description Req'd. 

1 HYDRAULIC CLAM 

2 COLD SHUT 

2 CHAIN 

1 DRAG CHAIN 

1 CLEVIS 

1 PIN 

1 NUT 

2 ADAPTER 

2 QUICK DISCONNECT 

1 DUST CAP 

1 DUST PLUG 

2 ADAPTER 

1 BALL & HOOK ASSEMBLY 
1 WEDGE 
1 SOCKET . 
1 SWIVEL HOOK 

Group No. 45 
Page 45.3 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, loW'a 

Model T -450 TELEKRANE 
Dat. 1 fEBRUARY 1969 HYDRAULIC CLAM 

Group No. 

Page 

-: .--... 
:::-.~ ~':':'~;' 
~ - ~ .. 

Ref. Part Quan. Name and Description 
No. Number Req'd 

A24705 HYDRAULIC CYLINDER, 5-'/2" BORE, INCLUDES ITEMS 1 THRU 15 

1 22028 1 NUT 

2 22828 2 PISTON RING 

3 22829 1 TEFLON SEAL W /LOADING "0" RING 

4 1 "0" RING, FOR ABOVE 

5 22831 1 STATIC "0" RING 

6 22832 1 PISTON 

7 1 SPACER 

8 24707 1 SHAFT 

9 1 CASE 

10 22834 1 STATIC "0" RING 

11 22835 1 BACK-UP WASHER 

12 22226 1 "U" CUP SEAL W/LOADING "0" RING 
-.--:-'.'~:-.. ' 
.. " ~. 

13 1 SEAL ';-:.Y 

14 22227 1 WIPER SEAL 

15 24706 1 HEAD GLAND 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED https://tractormanualz.com/



Bantam • Division of Kaehring Company • Waverly, Iowa 

T-450 TELEKRANE 
1 fEBRUARY 1970 HYDRAULIC CLAM 

TO ORDER 
$PECIFV: 

I.MooEI. NUMBER 

2.5ERIAL NUMBER 

3. QUANTITY 

",-PART NUMBER 
5.AlRT NAME 

SERIES G H J & K HOSE REEL 

o 

q ... G"IDI .... ~ .SSIbl~ j 
'&43'" ".AM .SH .. ,,",, 

AERO-MOTIVE MFG. CO. KALAMAZOO, MICHIGAN 

Group No. 

Page 

1\ .z .......... ..."J 
s •• - ... us .. .... 

(alQ'o .NU ON t I. t 1I0Sl) 

.J,., SWI¥IL 

https://tractormanualz.com/



.. -', 

Model 
Dat. 

Ref. 
No. 

1 
2 

~ 
~ 
e 
9 

SCHIELD BANTAM DIVISION, Waverly, IOW'B 

T-450, C-450, TELEKRANE 
REV. 1 AUG. 1968 TOOL KIT 

~ - - - --~ 3---3 

Part Part 
Number Number 
T-4,0 c-4;0 

A38078 A38076 

17207 
1226-1 

17207 
1226-1 

1226-6 1226-6 
1226-5 1226-5 
1226-1 1226-1 
1226-4 1226-4 
1226-3 
1226-2 

1226-3 
1226-2 
18453 

:.uan. 
eq'd. 

1 
1 
1 
1 
2 
1 
1 
1 
2 

~1\ , 

\ 
\ 

Name and Description 

TOOL KIT, COMPLETE W/ITEMS INCLUDED 
RESPECTIVE COLUMN 

TOOL BOX, ONLY 
BALL PEIN HAMMER, 16 oz. 

_ CRESCENT WRENCH, 10 INCH 
LONG TAPER PUNCH, 3/16 INCH 
CLUTCH ADJUSTING WRENCH 
SCREW DRIVER, 6 INCH 
PLIERS, 6 INCH 
LEVER TYPE GREASE GUN 
WRENCH, TRACK TAKE-UP 

Group No. 
Page 

IN THE 

46 
46.1 

I 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo~a 

Model 450 
Oat. 1 MAY 1964 LIGHTING SYSTEM ASSEMBLY 

Group No. 46 
Page 46.2 

25,26,27,28,29 

r=- 4 

I 

"I 

5,6,7,9,33 
3,30,~,32 

10,12,29,32 

l liliRU 9 

2,3 

Ref. Part Quan. Name and Descri-ption No. Number Req'd. 

1 A15655 1 LIGHTING SYSTEM ASSEMBLY, 12 VOLT, INCLUDES ITEMS 2 
THRU 33 

2 1223-281 3 FLOOD LIGHT, LESS LAMP 

3 13861 3 SEALED BEAM LAMP, ONLY, 12 VOLT 

4 1277-300 1 PORTABLE CORD 

5 1210-26 3 LOCKWASHER, 1/2 MED. 

6 1205-58 6 NUT, 1/2 UNC 

7 1209-6 6 WASHER, 1/2 REG. 
8 15507 2 BRACKET 

9 1200-106 1 CAPSCREW, 1/2 UNC X 2 1/4 LG. 

10 1205-12 3 NUT, 3/16 UNC, SQ. HEAD 

11 15521 1 WIRE UNIT, GROUND 

12 1202-6 3 STOVE BOLT, 3/16 UNC X 3/4 LG., RD.,SLOTTED HD. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NTJMB1!:R ANn NAMF.: OF P.~R" RFOTTm"C'n 

") ..... 
~~.~: 

:,:,,-.~ 

(.-,.'/ 
. .J 

https://tractormanualz.com/



!" -~. 
: - \ - : 

.-.-. ...JI' 

>:)--: : .. 
.,:: 

SCHIELD BANTAM DIVISION, Waverly, lovva 

Model 450 
Date 1 MAY 1964 LIGHTING SYSTEM ASSEMBLY 

Group No. 

Page 

Ref. Part Quan. Name and Description 
No. Number Req'd 

13 1277-78 1 CORD 

14 1219-187 3 CONNECTOR, MALE CAP 

15 1219-188 3 - CONNECTOR, FEMALE 

16 15511 1 WIRE UNIT 

17 15512 1 WIRE UNIT 

,8 15509 1 WIRE UNIT 

19 1223-294 1 FUSE BLOCK, 12 VOLT 

20 1223-295 1 FUSE, 12 VOLT 

21 7103 1 SWITCH, HEADLIGHT 

22 1277-16 1 CORD 

23 6653 1 TERMINAL BLOCK 

24 1277-10 1 CORD 

25 1233-5 4 MACHINE SCREW, #8-32 X 3/8 RD. SLOTTED Ho., CAD. PL. 

26 1205-3 4 NUT, #8 UNC 

27 1209-4 1 WASHER, 3/8 REG. 

28 15508 1 BRACKET 

29 1240-10 3 JIFFY CLIP 

30 1233-2 2 MACHINE SCREW, #10-32 X 1 1/4 LG., RD. SLOTTED HD. 

31 1205-6 3 NUT, #10 UNF 

32 1210-7 5 LOCKWASHER, #10 LIGHT 

1240-23 8 PUSH-oN CLIP 

1240-31 12 CLAMP 

1223-41 1 GRO~ET 

33 1200-104 2 CAPSCREW, 1/2 UNC X 2 LG. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQl"IRED 

46 
46 -.: .... 

https://tractormanualz.com/



, ,I 

. ~:;' 

SCHIELD BANTAM DIVISION, Waverly, IO'Na 

Model 450 
Date t MAY 1964 

Ref. Part Quan. 
No. Number Req'd 

13 1277-78 1 

14 1219-187 3 

15 12 19-188 3 

16 15511 1 

17 15512 1 

18 15509 1 

19 1223-294 1 

20 1223-295 1 

21 7103 1 

22 1277-16 1 

23 6653 1 

24 1277-10 1 

25 1233-5 4 

26 1205-3 4 

27 1209-4 1 

28 15508 1 

29 1240-10 3 

30 1233-2 2 

31 1205-6 3 

32 1210-7 5 

1240-23 8 

1240-31 12 

1223-41 1 

33 1200-104 2 

LIGHTING SYSTEM ASSEMBLY 

Name and Description 

CORD 

CONNECTOR, MALE CAP 

CONNECTOR, FEMALE 

WIRE UNIT 

WIRE UNIT 

WIRE UNIT 

FUSE BLOCK, 12 VOLT 

FUSE, 12 VOLT 

SWITCH, HEADLIGHT 

CORD 

TERMINAL BLOCK 

CORD 

-

Group No. 46 
Page 46.3 

MACHINE SCREW, #8-32 X 3/8 RD. SLOTTED HD., CAD. PL. 

NUT, 118 UNC 

WASHER, 3/8 REG. 

BRACKET 

JIfFY CLIP 

MACHINE SCREW, #10-32 X 1 1/4 LG., RD. SLOTTED HD. 

NUT, #10 UNF 

LOCKWASHER, # 10 LIGHT 

PUSH-ON CLIP 

CLAMP 

GROMMET 

CAPSCR8oI, 1/2 UNC X 2 LG. 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER, PART NUMBER AND NAME OF PART REQt'IHEn 
https://tractormanualz.com/



-.- -~.'\ 

"C, 
' . .-.i" 

l:San'Carn - Division of Koehring Company - Waverly, Iowa 

Model 450 
Date REV. T JUNE T 970 

Ref. Part Quan. 
No. Number Req'd 

GM CH"YSLER AC 
A38384 '35848 A35890 

1 1223-329 1 1 1 

13662 1 1 T 
23958 1 1 1 

2 15528 1 1 1 

3 1276-9~ 1 
3 1276-7 1 
3 1276-108 1 

~ 1276-75 
1276-80 1 

4 1276-58 1 
4 1276-108 1 
4 1276-54 
g 1240-26 4 4 4 

1219-190 1 1 1 
7 163~ 1 1 1 
8 163 1 1 1 

16396 2 2 2 
1223-264 1 1 1 
1223-2~4 1 1 1 
1223-2 2 2 2 2 
15905 t 1 1 
1533b 1 1 1 

9 122~-330 1 1 t 

1~6 3 1 1 1 
10 1 331 1 1 1 
11 163~ 1 1 1 
12 F35 9 1 

. 

HEATER & DEFROSTER 
Group No. 46 

Page 46.~ 

Name and Description 

CUMMINS 
A39952 HEATER & DEFROSTER ASSEMBLY 

T HEATER 

1 FAN BLADE, PO" ABOVE 
1 MOTOR, POR ABOVE 

1 BRACKET 

HOSE 
HOSE 
HOSE 

1 HOSE 
HOSE 
HOSE 
HOSE 

1 HOSE 
4 CLAMP 
1 SHUT -OFT COCK 
1 WIRE UNIT, SWITCH TO PAN 
1 WIRE UNIT, STA"T. SOLEN. TO PUSE 
2 WIRE UNIT, SWITCH TO FUSE BLOCK 
1 CONNECTOR 
t FUSE 8LOCK 
2 FUSE, SfE-20 
1 fAN BRACKET ("EMOTE CONT"OL ONLY) 
t NIFPLE, 3/8 X 1 1/2 LG. 
1 DEFROSTER fAN 
1 fAN BLADE, FO" ABOVE 
1 CLAMP 
1 SPACER 

HOSE ADAflTER 

WHEN ORDERING, SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 

https://tractormanualz.com/



SCHIELD BANTAM DIVISION, Waverly, lo""a 

Model 450 
Date 1 MAY 1967 HORN ASSEMBLY 

Ref. Part Quan. Name and Description No. Number Req'd 

A35373 1 HORN ASSEMBLY, INCLUDES ITEMS 1 THRU 8 

1 1223-440 1 PUSH BUTTON SWITCH 

2 1223-387 1 HORN 

1223-388 1 BRACKET 
1223-389 1 NUT 

3 1223-270 1 RELAY, HORN 

4 15361 1 WIRE W/TERMINALS 

5 35561 1 WIRE W /TERMINALS 

6 35562 1 WIRE W /TERMINALS 

1240-31 AR CLAMP 

7 1223-264 , .-.- CONNECTOR 

8 15722 1 WIRE W/TERMINALS 

Group No. 46 
Page 46.6 

. WHEN ORDERING. SPECIFY BANTAM SERIAL NUMBER. PART NUMBER AND NAME OF PART REQUIRED 

-

https://tractormanualz.com/


